
PARTS LIST

2022.05.09



TABLE OF CONTENTS

GENERAL VIEW 1
AMBER STROBE CAB [STANDARD ON CAB MODELS] 3
AMBER STROBE NO OHG KIT [STANDARD ON NON CAB MODELS] 5
BACK UP ALARM KIT (STANDARD ON ALL MODELS) 7
BRAKE PEDAL ASSY 9
BROOM LIFT ASSY 11
BROOM SELECTOR GUIDE 13
CHASSIS ASSY 15
CHASSIS SYSTEM 17
CIRCUIT BREAKER PANEL ASSY 20
CONTROL SYSTEM 22
DECAL SYSTEM 24
DRIVE WHEEL SYSTEM 26
DUST CONTROL SYSTEM-1 28
DUST CONTROL SYSTEM-2 30
ELECTRICAL SYSTEM 32
ENGINE BASE ASSY - DIESEL 34
Engine Base Assy - Diesel - JANUARY 1 OR AFTER, 2019 36
ENGINE BASE ASSY - LPG 38
ENGINE BASE ASSY - PETROL 40
ENGINE BOTTOM COVER ASSY - DIESEL 42
ENGINE BOTTOM COVER ASSY - LPG-PETROL 44
ENGINE KUBOTA DIESEL FUEL TANK ASSY 46
ENGINE KUBOTA DIESEL SYSTEM-1 48
Engine Kubota Diesel System-1 - JANUARY 1 OR AFTER, 2019 51
ENGINE KUBOTA DIESEL SYSTEM-2 54
Engine Kubota Diesel System-2 - JANUARY 1 OR AFTER, 2019 56
ENGINE LPG SYSTEM-1 58
ENGINE LPG SYSTEM-2 61
ENGINE LPG TANK & FILTER ASSY 63
ENGINE PETROL FUEL TANK ASSY 65
ENGINE PETROL SYSTEM-1 67
ENGINE PETROL SYSTEM-2 70
ENGINE REAR COVER ASSY 72
FORWARD-REVERSE CONTROL ASSY 74
FRONT WHEEL SYSTEM 77
GAUGE KIT-DIESEL 79
GAUGE KIT-PETROL & LPG 81
GAUGE PANEL ASSY 83
HOPPER SYSTEM-1 85
HOPPER SYSTEM-2 87
HOPPER SYSTEM-3 89
HOPPER SYSTEM-4 91
HYDRAULIC PUMP ASSY – ORFS - JANUARY 1 OR AFTER, 2019 93



TABLE OF CONTENTS

Hydraulic Schematic - 37 Degree Flare (BEFORE APRIL 1, 2018) 95
Hydraulic Schematic - ORFS (APRIL 1 OR AFTER, 2018) 97
Hydraulic SYSTEM - 37 DEGREE FLARE (BEFORE APRIL 1, 2018) 99
Hydraulic SYSTEM - CYLINDER ASSEMBLIES - 37 DEGREE FLARE (BEFORE APRIL
1, 2018) 102
Hydraulic SYSTEM - CYLINDER ASSEMBLIES - ORFS (APRIL 1 OR AFTER, 2018) 104
Hydraulic SYSTEM - MANIFOLD ASSY - 37 DEGREE FLARE (BEFORE APRIL 1,
2018) 106
Hydraulic SYSTEM - MANIFOLD ASSY - ORFS (APRIL 1 OR AFTER, 2018) 109
Hydraulic SYSTEM - MOTOR ASSEMBLIES - 37 DEGREE FLARE (BEFORE APRIL 1,
2018) 112
Hydraulic SYSTEM - MOTOR ASSEMBLIES - ORFS (APRIL 1 OR AFTER, 2018) 114
Hydraulic SYSTEM - MOUNTING – 37 DEGREE FLARE (BEFORE APRIL 1, 2018) 116
Hydraulic SYSTEM - MOUNTING - ORFS (APRIL 1 OR AFTER, 2018) 118
Hydraulic SYSTEM - OIL FILTER-RESERVOIR - 37 DEGREE FLARE (BEFORE APRIL
1, 2018) 120
Hydraulic SYSTEM - OIL FILTER-RESERVOIR - ORFS (APRIL 1 OR AFTER, 2018) 122
Hydraulic System - ORFS  - JANUARY 1 OR AFTER, 2019 124
Hydraulic System - ORFS - APRIL 1 OR AFTER, 2018 127
Hydraulic SYSTEM - PUMP ASSY - 37 DEGREE FLARE (BEFORE APRIL 1, 2018) 130
Hydraulic SYSTEM - PUMP ASSY - ORFS (APRIL 1 OR AFTER, 2018) 132
LADDER DIAGRAM-1 134
LADDER DIAGRAM-2 137
LADDER DIAGRAM-3 139
Left Hand Side Broom Option-1 - 37 DEGREE FLARE (BEFORE APRIL 1, 2018) 141
Left Hand Side Broom Option-1 - ORFS (APRIL 1 OR AFTER, 2018) 143
LEFT HAND SIDE BROOM OPTION-2 145
MAIN BROOM ASSY-1 147
MAIN BROOM ASSY-2 149
OPTIONAL KITS & ACCESSORIES 151
RADIATOR ASSY 154
RECOMMENDED SPARE PART 156
SEAT ASSY 160
Side Broom Speed Control OPTION - ORFS (APRIL 1 OR AFTER, 2018) 162
SIDE BROOM SYSTEM 164
Tilt Steering Option - 37 DEGREE FLARE (BEFORE APRIL 1, 2018) 166
Tilt Steering Option - ORFS (APRIL 1 OR AFTER, 2018) 168
56507850 - Sidebroom Premist Kit 170
56385008_56385015_BRAKE - SIGNAL LIGHT 173
56107680 - Side broom speed control kit 175
56107612 - FRONT BUMPER KIT 177
56507030 - Litter Vac Kit 179
56107668 - OPERATOR PRESENCE SWITCH KIT 181
56383880 - ROD END THROTTLE KIT 183
56107809 - SIDE BROOM SPEED CONTROL KIT 185



TABLE OF CONTENTS

56107810 - TILT STEERING OPTION 187
56507710 - Pocket Filter Kit 189
56111267 - Overhead Guard Canopy Kit - ER 1300, 1600 191
56507184 - Left Hand Side Broom Option 193
56508815 - Rear Bumper Kit - Cab 195
56508663 - Mirror option 197
56508826 - Raised Air Intake Kit - Cab 199
56508825 - Amber Strobe Kit - Cab 201
56508889 - Hopper Bottom Plate Kit 203
56107673, 56107674 - KUBOTA GAUGE KIT-4 CYL 205



1

GENERAL VIEW
SW8000 165 D 4-CYL NIL

2017.11.02
2016.06.30



2

GENERAL VIEW
SW8000 165 D 4-CYL NIL

2017.11.02
2016.06.30

Pos. Artikel-Nr. Menge Variante Notes
1 1 Chassis system [1]
2 1 Brake pedal assy [2]
3 1 Circuit breaker panel assy [3]
4 1 Control system [4]
5 1 Drive wheel system [5]
6 1 Dust control system [6]
7 1 Electrical system [7]
8 1 Engine system [8]
9 1 Engine LPG tank and filter assy [9]
10 1 Engine Diesel/Petrol fuel tank assy [10]
11 1 Engine bottom cover assy [11]
12 1 Engine rear cover assy [12]
13 1 Forward-reverse control [13]
14 1 Front wheel system [14]
15 1 Gauge panel assy [15]
16 1 Hopper system [16]
17 1 Hydraulic system [17]
18 1 Broom lift assy [18]
19 1 Main broom assy [19]
20 1 Radiator assy [20]
21 1 Seat assy [21]
22 1 Side broom system [22]

Part Notes:
[1] - See CHASSIS SYSTEM
[2] - See BRAKE PEDAL ASSY
[3] - See CIRCUIT BREAKER PANEL ASSY
[4] - See CONTROL SYSTEM
[5] - See DRIVE WHEEL SYSTEM
[6] - See DUST CONTROL SYSTEM-1 and DUST CONTROL SYSTEM-2
[7] - See ELECTRICAL SYSTEM
[8] - See ENGINE LPG SYSTEM-1, ENGINE LPG SYSTEM-2

ENGINE PETROL SYSTEM-1, ENGINE PETROL SYSTEM-2

ENGINE [KUBOTA] DIESEL SYSTEM-1, ENGINE [KUBOTA] DIESEL SYSTEM-2
[9] - See ENGINE LPG TANK  FILTER ASSY
[10] - See ENGINE PETROL FUEL TANK ASSY, ENGINE [KUBOTA] DIESEL FUEL TANK ASSY
[11] - See ENGINE BOTTOM COVER ASSY - LPG-PETROL and ENGINE BOTTOM COVER ASSY - DIESEL
[12] - See ENGINE REAR COVER ASSY
[13] - See FORWARD-REVERSE CONTROL ASSY
[14] - See FRONT WHEEL SYSTEM
[15] - See GAUGE PANEL ASSY
[16] - See HOPPER SYSTEM-1, HOPPER SYSTEM-2, HOPPER SYSTEM-3, HOPPER SYSTEM-4
[17] - See HYDRAULIC SYSTEM, HYDRAULIC SYSTEM - MOUNTING, HYDRAULIC CYLINDER ASSEMBLIES,

 HYDRAULIC MOTOR ASSEMBLIES, HYDRAULIC OIL FILTER-RESERVOIR, HYDRAULIC PUMP ASSY,

HYDRAULIC SCHEMATIC
[18] - See BROOM LIFT ASSY
[19] - See MAIN BROOM ASSY-1 and MAIN BROOM ASSY-2
[20] - See RADIATOR ASSY
[21] - See SEAT ASSY
[22] - See SIDE BROOM SYSTEM



3

AMBER STROBE CAB [STANDARD ON CAB MODELS]
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



4

AMBER STROBE CAB [STANDARD ON CAB MODELS]
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56009029 2 SCR PANPHIL THD FORM10-24
02 56510893 1 BEACON-WARNING LED
03 2-00-04551 1 Anschlussklemme
04 2-00-04584 1 TERMINAL-BULLET FEMALE
05 2-00-01974 2 WSHR-SEALING-SST-SPCL
06 2-00-04200 2 BUSHING-SNAP



5

AMBER STROBE NO OHG KIT [STANDARD ON NON CAB MODELS]
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



6

AMBER STROBE NO OHG KIT [STANDARD ON NON CAB MODELS]
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56009120 6 SCR PANPHIL SS TYPEB1/4-14X.62
02 56001993 2 SCR PAN HD PHIL 10-24X.50
03 56002768 2 1/4-20 NYLOC NUT
04 56172017 4 P-CLIP  E00129
05 56510893 1 BEACON-WARNING LED
06 56508925 1 HARNESS BEACON [1]
07 56507835 1 Stange f. Rundumleuchte
08 56002098 2 Scheibe SAE 1/4

Part Notes:
[1] - HASH(0x933424c)



7

BACK UP ALARM KIT (STANDARD ON ALL MODELS)
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



8

BACK UP ALARM KIT (STANDARD ON ALL MODELS)
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56002098 2 Scheibe SAE 1/4
02 56009033 2 Schraube 1/4-20X1 2HP 5
03 56409232 1 BACK-UP ALARM
04 56409495 1 Anschlußkabel [1]
05 56409538 2 Isolator

Part Notes:
[1] - HASH(0xa0caae4)



9

BRAKE PEDAL ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.10



10

BRAKE PEDAL ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
00 56507044 1 PEDAL BRAKE ASSEMBLY
1 56368989 1 BUSHING .25x.37x.30
2 56407133 4 Gabelkopf
3 56003920 1 NUT-HEX FLANGE LOC SS 1/4-20
4 56003047 2 SCR HEX SS 1/4-20 X .62
5 56002910 2 "Scheibe 3/8"""
6 56002491 2 Stopmutter 1/4-20
7 56002947 2 SCR HEX HD LOC 3/8-18 X 1
8 56003921 1 SCR-HEX LOC SS 1/4-20 X .88
9 56009142 2 Sechskantmutter 1/4x28
10 56507210 1 BRAKE CONNECTING ROD WELDT
11 56107688 1 BRAKE PEDAL
12 56507226 1 MAT PEDAL
13 56507450 1 PARKING BRAKE LEVER [1]
14 56507451 1 SPRING EXTENSION [2]
15 56507453 1 PLATE
16 56507456 2 ROD
17 56003138 1 PIN SPR  .25 X  .75
18 56009012 2 Schraube 10-24 x 3/8Siehe 56009039
19 56009033 1 Schraube 1/4-20X1 2HP 5
20 56382000 1 SPRING EXT .49X6.00CL11J [3]
21 56508329 1 TAB BRAKE ROD LOCKING [4]

Part Notes:
[1] - HASH(0x930a13c)
[2] - HASH(0x944bce4)
[3] - HASH(0x92d4dd4)
[4] - HASH(0x93237f4)



11

BROOM LIFT ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.10



12

BROOM LIFT ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
1 56003332 1 Pin, Cot Hair  .042x.18
2 56001879 1 U-SCHEIBEN
3 56003902 4 SCR-TRUSS PHIL SS BLK10-24X.50
4 56002063 1 "U-Scheibe 3/8"""
5 56002091 1 Schraube HEX HD 3/8-16x2.
6 56002529 1 PIN Cotter .12x1.00
7 56003771 1 Schraube 3/8-16 1.75
8 56003663 1 Pin
9 56009030 1 Schraube 10-2
10 56009085 1 NUT  HEX JAM 3/8-16
11 56304821 1 Anzeigenschild [1]
12 56304822 1 Anschlagplatte
13 56305010 1 Knopf f. Bürste
14 56305030 1 Drehknopf
15 56305053 1 Näherungssensor
16 56507109 1 BLOCK BROOM ARM PIVOT [2]
17 56507110 1 BROOM ARM PIVOT ASSEMBLY [3]
18 56507111 1 Lager.0.5 DIA X1.12
19 56508742 1 CABLE BROOM LIFT ASSSY
20 56107695 1 BROOM LIFT WELDT [4]
21 56507408 1 Impulsgeber
22 56507560 2 Drehlager
23 56003778 1 SCR HEX LOC 1/2-20 X 1.50 GR 8
24 56051691 1 SPACER STL--.532X.750  .312L Z [5]

Part Notes:
[1] - HASH(0x99338fc)
[2] - HASH(0x936ca64)
[3] - (items 2, 5, 6, 10, 13, 16, 19, 21-24)

HASH(0x92df4e4)
[4] - HASH(0xa0090a4)
[5] - HASH(0x9d33acc)



13

BROOM SELECTOR GUIDE
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



14

BROOM SELECTOR GUIDE
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56507424 1 Kehrwalze, Stahlmix
02 56507340 1 Kehrwalze, Stahlmix
03 56507342 1 Kehrwalze
04 56507345 1 Kehrwalze, Nylon
06 56507346 1 Kehrwalze, PP
07 56507344 1 Kehrwalze, Stahlmix
08 56507343 1 MAIN BROOM POLYPROPYLENE
09 56507350 1 Seitenbesen, PP
10 56507351 1 Seitenbesen, Nylon
11 56507352 1 Seitenbesen
12 56508498 1 Seitenbesen, PP
13 56508499 1 Seitenbesen, Nylon



15

1

2

3

3

4

5

5

6

7

8

9
10

11

2

CHASSIS ASSY
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10



16

CHASSIS ASSY
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
56507043 1 CHASSIS ASSEMBLY

1 56001968 2 Schraube
2 56002770 4 Mutter 1/2 - 13
3 56002663 2 SCR HEX HD 3/8-16x1.00
4 56003471 2 SCR HX 1/2-13 X 5.50 [1]
5 56244859 2 BUSHING .37X.50X.75FC417E
6 56507300 1 CHASSIS WELDMENT [2]
7 56508880 1 REAR BUMPER WELDMENT
8 56507553 1 BRACKET COVER LANYARD
9 56004067 1
10 56107823 1 BRACKET-LATCH GUIDE
11 56107824 1 STRIKER-.672/.677-1.18

Part Notes:
[1] - HASH(0x9edcc44)
[2] - NOT FOR EU



17

 

 

Main Broom
Blade Assembly Detail

1/8" from ground

1

2

3

4

5

6

4
7

8

88
9 10 11

8

8

9

11
8

11

12

13

15

16

17

18

19

20

22

24

25

25

26

27

28

29

30

31

32

3334

35

34

36

38

39

38

40

41

42

43
44

45

46

947

48

49

50

51

52

55

53

54

21

58

57

59

60

61

23

4

56

14

37

33

27

CHASSIS SYSTEM
SW8000 165 D 4-CYL NIL

2017.11.02
2017.07.04



18

CHASSIS SYSTEM
SW8000 165 D 4-CYL NIL

2017.11.02
2017.07.04

Pos. Artikel-Nr. Menge Variante Notes
1 2-95-04182 1 Anschlagmutter .375-16 [1]
2 56002055 2 WSH FLT STD 3/8 [2]
3 56002098 3 Scheibe SAE 1/4
4 56002491 9 Stopmutter 1/4-20
5 56002897 5 Schraube
6 56002977 1 Schraube HEX THD TO HD3/8
7 56002988 1 SCR HEX SS 5/16-18 X  .62
8 56003047 23 SCR HEX SS 1/4-20 X .62
9 56003263 12 "Nylonstift 0.25"""
10 56003922 2 SCR-FLT SOC SS 1/4-20 X .75
11 56003923 13 WSH-FLT SS .266 X .906 X .060
12 56009033 3 Schraube 1/4-20X1 2HP 5
13 56009111 7 Flügelmutter 1/4-20
14 56009126 2 Schraube 1/4-20 x75
15 56009388 6 RIVET NYLON TREE PUSH IN .187
16 56107621 1 FLAP BROOM REAR
17 56107784 1 VACUUM EXHAUST ASSY [3]
18 56416517 1 STRAP  STATIC
19 56418888 3 Pfropfen
20 56453849 2 BUSHING .26X.37X.28
21 56459362 1 Dichtring [4]
22 56486112 1 Kabelklammer
23 56507042 1 CENTER COVER ASSEMBLY
24 56507043 1 CHASSIS ASSEMBLY
25 56507117 2 Metallschiene [5]
26 56507141 1 COVER  RUBBER
27 56507473 2 Gummilippe
28 56507474 1 FOAM LH [6]
29 56507475 2 STRAP [7]
30 56507476 2 STRAP
31 56507569 1 Lasche f. Kehrwalze
32 56507895 1 Dichtung
33 56507896 2 Dichtung
34 56507897 2 CAP VINYL [8]
35 56507900 1 TRIM-EDGE-.18X13.00
36 56507901 1 TRIM-EDGE-.18X12.00 [9]
37 56507903 2 TRIM-EDGE-.18X3.00
38 56507904 2 TRIM-EDGE-.18X11.50 [10]
39 56507905 1 TRIM-EDGE-.18X5.25
40 56507906 1 TRIM-EDGE-.18X4.70
41 56507967 1 FOAM RH [11]
42 56507981 1 SLIDE WELDT [12]
43 56508317 1 Klappe
44 56508319 1 CLAMP WELDT [13]
45 56508372 1 FLAP DUST [14]
46 56508373 1 FLAP DUST [15]
47 56508380 1 Dichtung [16]
48 56508382 1 Dichtung [17]
49 56508385 2 Dichtung [18]
50 56508387 1 FLAP DUST [19]
51 56508399 2 STRAP [20]
52 56508516 1 SEAL CHASSIS [21]
53 2-00-05187 1 Bolzen CARR.38
54 2-00-04801 1 Flachscheibe
55 2-00-03829 1 Sicherungsscheibe, innen-
56 56002140 2 WSH FLT SAE  8
57 56003093 4 SCR PAN PHIL PLAST 8-1
58 56002523 2 SCR PAN HD PHIL HP5 8-32 X .38
59 56107698 1 PLATE-COVER [22]



19

CHASSIS SYSTEM
SW8000 165 D 4-CYL NIL

2017.11.02
2017.07.04

Pos. Artikel-Nr. Menge Variante Notes
60 56507188 1 Riegel
61 56507565 1 COVER  INTERMEDIATE

Part Notes:
[1] - EXPIRED USE 56002769
[2] - HASH(0xa279a74)
[3] - HASH(0x9dc4a64)
[4] - HASH(0x93c37e4)
[5] - HASH(0x9309b14)
[6] - HASH(0x9374fb4)
[7] - HASH(0x9378864)
[8] - HASH(0x93599bc)
[9] - HASH(0x9356294)
[10] - HASH(0x9356a54)
[11] - HASH(0x93af324)
[12] - HASH(0x931cb5c)
[13] - HASH(0x931ff14)
[14] - HASH(0x932093c)
[15] - HASH(0x9325144)
[16] - HASH(0x9325a84)
[17] - HASH(0x98e3e14)
[18] - HASH(0x93c7f24)
[19] - HASH(0x932433c)
[20] - HASH(0x93c9aa4)
[21] - HASH(0x932a5fc)
[22] - HASH(0xa0067d4)



20

CIRCUIT BREAKER PANEL ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



21

CIRCUIT BREAKER PANEL ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56507615 1 PANEL ASSY DIESEL [1]
00 56507646 1 PANEL ASSY LPG/PETROL [2]
01 56001818 1 SCR  PAN PHIL 8-32 X .38
02 56002849 8 NUT HEX NYL LOC-THIN SS10
03 56003902 8 SCR-TRUSS PHIL SS BLK10-24X.50
04 56107639 1 RELAY
05 56153126 3 PLUG BUTTON  E00172
06 56413407 1 Sicherung 15A
07 56413822 3 CIRCUIT BREAKER 20 AMP
08 56418387 3 Relais, SPDT
09 56454429 1 CIRCUIT BREAKER  70A
10 56459369 1 Abdeckung Rückstellknopf5015
11 56507441 1 GASKET  STRIP
12 56507644 1 CIRCUIT BREAKER  10 AMP
13 56107693 1 PANEL-CIRCUIT BREAKERS ASSY [3]

Part Notes:
[1] - (items 1-13)

HASH(0x934b66c)
[2] - (items 1-13)
[3] - HASH(0xa008984)



22

1

2

3

3

2
4

6

6

66

4

7

8

9

10

11

12

13
14

15

16

17

18
19

20
21

22

23

2425

27

6

26

CONTROL SYSTEM
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10



23

CONTROL SYSTEM
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
1 56001834 1 Schraube 5/16-18 x 1,25
2 56003902 8 SCR-TRUSS PHIL SS BLK10-24X.50
3 56002037 2 SCR HEX 5/16-18 X .88
4 56002701 2 MUTTER 5-16-18 HEX JAM
6 56009122 6 Unterlegscheibe
7 56009256 1 Schraube HEX HD 5/16-18x1
8 56507044 1 PEDAL BRAKE ASSEMBLY [1]
9 56507049 1 FWD/REV 4 CYL CONTROL ASSY [2]
10 56507052 1 SEAT ASSEMBLY [3]
11 56507228 1 TILT STEERING OPTION [4]
12 56507083 1 CONSOLE
13 56507407 1 LIFT BROOM ASSEMBLY [5]
14 56107696 1 PANEL-STANDARD ASSY
15 1 Gauge Panel Assy – LPG Model [6]

1 Gauge Panel Assy – Petrol Model [6]
1 Gauge Panel Assy – Diesel Model [6]

16 56507646 1 PANEL ASSY LPG/PETROL [7]
56507615 1 PANEL ASSY DIESEL [8]

22 2-00-05758 3 MTG PANEL PLUG VHP [9]
23 56001821 2 SCR HEX HD 1/4-20 X .88
24 56002840 2 Nut  1/4  20
25 56001818 1 SCR  PAN PHIL 8-32 X .38
26 56003923 4 WSH-FLT SS .266 X .906 X .060
27 56009064 2 Unterlegscheibe

Part Notes:
[1] - See BRAKE PEDAL ASSY
[2] - HASH(0x92da2bc)

See FORWARD-REVERSE CONTROL ASSY
[3] - non-cab models See SEAT ASSY
[4] - MULTPL REPL SEE CUST SRVC

See for replacement parts

Tilt Steering Option - ORFS (APRIL 1 OR AFTER, 2018)

Tilt Steering Option - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
[5] - See BROOM LIFT ASSY
[6] - See GAUGE PANEL ASSY
[7] - See CIRCUIT BREAKER PANEL ASSY
[8] - HASH(0x934b66c)

See CIRCUIT BREAKER PANEL ASSY
[9] - HASH(0x98c93e4)



24

1

2

3

4

6

7

8

9
10

10

11

12

5

1

1

7

5

13

14

DECAL SYSTEM
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23



25

DECAL SYSTEM
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23

Pos. Artikel-Nr. Menge Variante Notes
1 56015370 5 Decal, Tie Down
2 56015425 2 Sicherheitsaufkleber
3 56015427 1 Aufkleber
4 56015428 1 DECAL-WARNING-HOPPER
5 56030080 3 Aufkleber
6 56014601 1 DECAL, CAUTION
7 56107605 2 DECAL SW8000 NIL [1]
8 56016356 1 DECAL CIRCUIT BREAKER
9 56016365 1 DECAL MAIN BROOM [2]
10 56016731 2 Aufkleber Nilfisk
11 56107775 1 DECAL-KUBOTA
12 56384707 1 DECAL-WARNING-HOPPER COVER [3]
13 56015463 1 DECAL  COOLANT LEVEL

Part Notes:
[1] - HASH(0x9ffbafc)
[2] - HASH(0x9f0a4a4)
[3] - All machines built starting with serial number 1000061823 and after have this warning decal added to the inside area of the hopper

cover.



26

 

 1 

 2 

 3 

 4 

 5 

 6 

 7 

 9 

 10 

 11 

 12 

 Ref.

 14 

 15 

13

 9 

8

 5 

8

 3 

 4 

 Ref. 

DRIVE WHEEL SYSTEM
SW8000 165 D 4-CYL NIL

2017.11.02
2019.09.30



27

DRIVE WHEEL SYSTEM
SW8000 165 D 4-CYL NIL

2017.11.02
2019.09.30

Pos. Artikel-Nr. Menge Variante Notes
1 56101737 1 Schmiernippel
2 2-00-04454 1 Mutter
3 2-00-04621 2 Becher
4 2-00-04622 2 Rollenlager
5 8-75-01136 2 Druckscheibe
6 56385067 5 STUD-WHEEL-1/2-20X1.31
7 56385069 1 FOAM FILLED TIRE KIT-6MM-5X8
7 56385068 1 PNEUMATIC TIRE KIT-6MM-5X8

8-85-06021 1 Reifen
8-70-00085 1 Luftschlauch für Reifen
8-85-06023 1 RIM ASSY - 3.00X8 LOCKRING [1]
8-85-06021 1 Reifen
8-70-00093 1 TUBE-INNER PNEU. TIRE [2]
8-89-08065 1 Ersatzrad kompl. weich [3]
8-85-06023 1 RIM ASSY - 3.00X8 LOCKRING [1]
56508943 1 TIRE SOLID 5 X 8 X 3 [4]
56385071 1 SOFT SHOE TIRE KIT-6MM-5X8 [5]
7-85-06029 1 TIRE-SOLID-PRO G5-5X8X3.75 [6]

8 56003872 2 NUT-HEX FLANG 1/2-20 SPIRALOCK
9 56003871 2 SCR-HEX FLANGE 1/2-20 X 2.25
10 56002116 4 Schraube HD 1/2-13x3.25
11 56002574 1 Pin [7]
12 56002770 4 Mutter 1/2 - 13
13 56507462 1 Radnabe
14 56507099 1 Bolzen
15 56507280 1 Gehäuse f. Rad [8]

Part Notes:
[1] - HASH(0x99d98f4)
[2] - HASH(0x99d425c)
[3] - (Heavy Duty Solid)
[4] - HASH(0x9338bbc)
[5] - HASH(0xa247c5c)
[6] - HASH(0x994c504)
[7] - HASH(0x9d5342c)
[8] - HASH(0x936f114)



28

1

2

3

4

5

6

8

9

10

11

12

13

14

15

4

7

9

6

3

16
17

18

19

20

21

22

23

25
26

31

27

29

30

32 33

19

20

24

28

34

35

36

DUST CONTROL SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10



29

DUST CONTROL SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
56507058 1 Schüttelvorrichtung [1]

1 8-24-04139-1 1 Kassettenfilter, Ultra-Gewebe, Zellulose
56382789 1 Kassettenfilter Polyester [2]

2 56370711 4 Mutter
3 56001806 4 NUT WHZ W/FLANGE 5/1-18
4 56001878 9 SCR HEX HD 1/4-20 X 1.25
5 56002098 8 Scheibe SAE 1/4
6 56002708 13 Stopmutter 1/4-20
7 56003717 2 Schraube
8 56009019 4 Schraube 1/4-20x.38
9 56109163 4 Gewindestange
10 56507190 1 FILTER SHAKER ASSEMBLY
11 56508070 1 Filterplatte [3]
12 56508073 1 Abdeckplatte
13 56508088 1 Dichtung [4]
14 56508089 1 Filterluke [5]
15 56508700 1 Klammer [6]
16 8-13-07170 1 Klemmleiste [7]
17 56002015 2 Madenschraube 10-24x25 [8]
18 56002098 4 Scheibe SAE 1/4
19 56002667 4 Schraube 5/16-18 X.75
20 56002701 4 MUTTER 5-16-18 HEX JAM
21 56002708 4 Stopmutter 1/4-20
22 56002769 2 Stopmutter 3/8-16
23 56003771 2 Schraube 3/8-16 1.75
24 56003715 4 Halter
25 56009085 2 NUT  HEX JAM 3/8-16
26 56478246 1 CABLE TIE  E00549 RE438BA
27 56508664 1 Rüttelmotor 12V
28 56508887 2 Klammer
29 56508772 1 Exzenter [9]
30 56508703 1 Halter links
31 56508704 1 Halter rechts
32 56508705 1 Platte [10]
33 56508706 1 Schüttelvorrichtung
34 56002063 2 "U-Scheibe 3/8"""
35 56508737 2 Lager [11]
36 56900679 1

Part Notes:
[1] - 1-15
[2] - Optional, Not Included
[3] - HASH(0x93b89cc)

items 16-35
[4] - HASH(0x993345c)
[5] - HASH(0x93b5254)
[6] - HASH(0x93f1ccc)
[7] - HASH(0x9a485cc)
[8] - HASH(0xa278a7c)
[9] - HASH(0x932b7a4)
[10] - HASH(0x93d664c)
[11] - HASH(0x93db02c)



30

1

2

3

4

6

7

8

9

Ref.
FRONT

5

DUST CONTROL SYSTEM-2
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



31

DUST CONTROL SYSTEM-2
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56507059 1 VACUUM FAN ASSEMBLY [1]
01 56002037 4 SCR HEX 5/16-18 X .88
02 56001939 1 Flachdichtung 5/16
03 56002826 4 NUT HEX NYLOC THIN 5/16-1
04 56002950 1 Mutter 5/116-24
05 56009107 1 U-Scheibe FLT SS.378
06 56052581 4 SPACER STL--.315IDX.50OD .25L [2]
07 56418897 1 Lüfterrad
08 56507198 1 SEAL VACUUM FAN
09 56507200 1 PLATE VAC MOTOR WELDMENT

Part Notes:
[1] - HASH(0x92da8ac)
[2] - HASH(0x9f1b64c)



32

Tie wrap at this location for
gasoline/petrol and LPG engine models.

Tie wrap at this location for
diesel models.

4 5

6
7

9

10

8
11

12

1314

15

20

20

11

11

21

2223

24

25

26
27

ELECTRICAL SYSTEM
SW8000 165 D 4-CYL NIL

2020.01.21
2020.01.23



33

ELECTRICAL SYSTEM
SW8000 165 D 4-CYL NIL

2020.01.21
2020.01.23

Pos. Artikel-Nr. Menge Variante Notes
56462361 1 CONN.WR.PK.2 WAY FE
56492305 1 Schutzmanchette [1]
56493357 1 INSULATOR TERMINAL

4 56001836 2 Schraube 1/4-20x0.62
5 56009002 2 UNTERLEGSCHEIBE, FLACH
6 56009030 1 Schraube 10-2
7 56009033 1 Schraube 1/4-20X1 2HP 5
8 56304445 1 BATTERY HOLD DOWN [2]
9 56305053 1 Näherungssensor
10 56305112 2 10 J TYPE HOLD DOWN [3]
11 56410247 5 CLIP .75 CONDUIT E00360
12 56442054 1 HORN 12 Vsiehe 145 3801 000
13 56477613 1 Kabelbändli 7x380mm
14 1467085000 1 BATTERY START 12V 77 AH PKD
15 56507457 1 MOUNT  SENSOR

56381701 1 HARNESS-MAIN [4]
56507679 1 WIRE ASM YEL/BLK 18-11 [5]
56507680 1 CABLE POSITIVE BATTERY
56507681 1 CABLE NEGATIVE BATTERY

20 56507793 4 CLIP  CONDUIT
56508006 1 HARNESS DIESEL RELAY [6]
56508010 1 WIRE ASM GRN/RED 10-1 [6]
56508013 1 CABLE ASM BLK 6-1
56107668 1 SWITCH KIT-OPERATOR PRESENCE

21 56009005 1 Schraube 16x.75
22 56001939 1 Flachdichtung 5/16
23 56003178 1 Schraube HEX THD TO HD
24 56111972 1 CLIP-CONNECTOR
25 56002708 2 Stopmutter 1/4-20
26 56002155 2 SCR HEX 1/4-20 X .75
27 56410223 4 Schelle

Part Notes:
[1] - HASH(0x92ceb0c)
[2] - HASH(0x9b019fc)
[3] - HASH(0x99b5bdc)
[4] - HASH(0x9fe7844)
[5] - HASH(0x931292c)

diesel models only. Not Shown
[6] - diesel models only. Not Shown



34

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

16

17

18

ENGINE BASE ASSY - DIESEL
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23



35

ENGINE BASE ASSY - DIESEL
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23

Pos. Artikel-Nr. Menge Variante Notes
1 33019750 4 IGNITION UNIT
2 56107710 1 DIPSTICK
3 56107716 1 COVER-THERMOSTAT [1]
4 56107717 1 GASKET-VALVE COVER
5 56107758 1 CAM GEAR
6 56107759 1 FLYWHEEL [2]
7 56107760 1 GASKET INTAKE
8 56107761 1 GASKET EXHAUST
9 56381961 1 TUBE COOLANT [3]
10 56381962 1 HOSE-WATER PUMP INLET
11 56383025 1 CAP-OIL FILL
12 56419086 1 Dieselfilter
13 56419089 1 Starter
14 56508454 1 Thermostat
15 56482659 1 Motoroelfilter
16 56508490 1 THROTTLE/SHUT DOWN ACTUATOR
17 56510970 1 WATER PUMP-D1305 [4]
18 56510975 4 GLOW PLUG [5]
100 56463590 1 Glühzeitsteuergerät
100 56110738 1 Generator
100 56508393 1 Keilriem Lichtmaschine
100 56419088 1 Thermostat
100 56508489 1 Abdichtung Thermostat
100 56508444 1 Öldruckschalter
100 56419091 1 Temperaturschalter
100 56508355 1 Krafstoffpumpe [6]
100 56508470 1 OPERATOR MANUAL
100 56504545 1 SEAL-CRANK -OIL-FRONT [7]
100 56504546 1 SEAL-CRANK -OIL-REAR
100 56382861 1 COUPLING PUMP DRIVE-KUBOTA [8]
100 56107762 1 GASKET SET-UPPER
100 56107763 1 GASKET SET-LOWER

Part Notes:
[1] - HASH(0xa00e3e4)
[2] - HASH(0x9fd7a4c)
[3] - HASH(0xa190dd4)
[4] - HASH(0x93b47dc)
[5] - HASH(0x93b18c4)
[6] - Shipped with the engine.
[7] - HASH(0x935c4b4)
[8] - HASH(0x9feaeec)



36

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

16

17

18

Engine Base Assy - Diesel - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2020.01.24



37

Engine Base Assy - Diesel - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2020.01.24

Pos. Artikel-Nr. Menge Variante Notes
1 33019750 4 IGNITION UNIT
2 56107710 1 DIPSTICK
3 56107716 1 COVER-THERMOSTAT [1]
4 56107717 1 GASKET-VALVE COVER
5 56107758 1 CAM GEAR
6 56107759 1 FLYWHEEL [2]
7 56107760 1 GASKET INTAKE
8 56107761 1 GASKET EXHAUST
9 56381961 1 TUBE COOLANT [3]
10 56381962 1 HOSE-WATER PUMP INLET
11 56383025 1 CAP-OIL FILL
12 56419086 1 Dieselfilter
13 56419089 1 Starter
14 56508454 1 Thermostat
15 56482659 1 Motoroelfilter
16 56508490 1 THROTTLE/SHUT DOWN ACTUATOR
17 56510970 1 WATER PUMP-D1305 [4]
18 56119595 4

56463590 1 Glühzeitsteuergerät
56110738 1 Generator
56508393 1 Keilriem Lichtmaschine
56419088 1 Thermostat
56508489 1 Abdichtung Thermostat
56508444 1 Öldruckschalter
56419091 1 Temperaturschalter
56508355 1 Krafstoffpumpe [5]
56508470 1 OPERATOR MANUAL
56504545 1 SEAL-CRANK -OIL-FRONT [6]
56504546 1 SEAL-CRANK -OIL-REAR
56382861 1 COUPLING PUMP DRIVE-KUBOTA [7]
56107762 1 GASKET SET-UPPER
56107763 1 GASKET SET-LOWER

Part Notes:
[1] - HASH(0xa00e3e4)
[2] - HASH(0x9fd7a4c)
[3] - HASH(0xa190dd4)
[4] - HASH(0x93b47dc)
[5] - Shipped with the engine.
[6] - HASH(0x935c4b4)
[7] - HASH(0x9feaeec)



38

1

2

34

5

67

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

2526

27

28

24

ENGINE BASE ASSY - LPG
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10



39

ENGINE BASE ASSY - LPG
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
1 56107705 1 HARNESS-KUBOTA 4 CYL LPG [1]
2 56107706 4 SPARK PLUG
3 56107707 1 STARTER
4 56107708 1 WATER PUMP ASSY-LPG
5 56107710 1 DIPSTICK
6 56107711 1 GASKET-EXHAUST MANIFOLD [2]
7 56107712 1 OIL PRESSURE SWITCH
8 56107716 1 COVER-THERMOSTAT [3]
9 56107717 1 GASKET-VALVE COVER
10 56107718 4 IGNITION COIL [4]
11 56107721 1 WATER TEMP SENSOR W/SEAL
12 56107736 1 CAM SENSOR [5]
13 56107737 1 KNOCK SENSOR
14 56107738 1 DEPR ASSY [6]
15 56107739 1 MIXER ASSY [7]
16 56107740 1 THROTTLE BODY [8]
17 56107741 1 GASKET THROTTLE BODY
18 56107742 1 O-RING
19 56107743 1 GASKET INTAKE MANIFOLD [9]
20 56107744 1 TMAP SENSOR [10]
21 56107745 1 CAM GEAR
22 56107746 1 FLYWHEEL
23 56383025 1 CAP-OIL FILL
24 56508454 1 Thermostat
25 56482659 1 Motoroelfilter
26 56510973 1 PULLEY-CRANKSHAFT
27 2-00-06354 1 CRANK/RPM SENSOR
28 56394322 1 SHIELD-WG1605 EXH MANIFOLD

56107713 1 GASKET SET-UPPER
56107714 1 GASKET SET-LOWER
56107748 2 FUSE-15 AMP
56107749 1 FUSE-10 AMP
56107750 2 FUSE-5 AMP
56107751 1 MICRO RELAY-35A/20A [11]
56107752 1 MINI RELAY-50A/30A [12]

Part Notes:
[1] - HASH(0x9db9fdc)
[2] - HASH(0x9db8f54)
[3] - HASH(0xa00e3e4)
[4] - HASH(0x9dc0a84)
[5] - HASH(0x9dbdd7c)
[6] - HASH(0x98761e4)
[7] - HASH(0x9dc1c6c)
[8] - HASH(0x9dc534c)
[9] - HASH(0x9fd93bc)
[10] - HASH(0x9dc5a6c)
[11] - HASH(0x9fdab74)
[12] - HASH(0x9fd732c)



40

ENGINE BASE ASSY - PETROL
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.10



41

ENGINE BASE ASSY - PETROL
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
1 56107706 4 SPARK PLUG
2 56107707 1 STARTER
3 56107710 1 DIPSTICK
4 56107711 1 GASKET-EXHAUST MANIFOLD [1]
5 56107712 1 OIL PRESSURE SWITCH
6 56107716 1 COVER-THERMOSTAT [2]
7 56107717 1 GASKET-VALVE COVER
8 56107718 4 IGNITION COIL [3]
9 56107720 4 INJECTOR
10 56107721 1 WATER TEMP SENSOR W/SEAL
11 56107723 1 HARNESS-KUBOTA 4 CYL PETROL
12 56107736 1 CAM SENSOR [4]
13 56107737 1 KNOCK SENSOR
14 56107740 1 THROTTLE BODY [5]
15 56107741 1 GASKET THROTTLE BODY
16 56107743 1 GASKET INTAKE MANIFOLD [6]
17 56107744 1 TMAP SENSOR [7]
18 56107745 1 CAM GEAR
19 56107746 1 FLYWHEEL
20 56383025 1 CAP-OIL FILL
21 56508454 1 Thermostat
22 56482659 1 Motoroelfilter
23 56510970 1 WATER PUMP-D1305 [8]
24 56510973 1 PULLEY-CRANKSHAFT
25 2-00-06354 1 CRANK/RPM SENSOR
100 56107713 1 GASKET SET-UPPER
100 56107714 1 GASKET SET-LOWER
100 56107748 3 FUSE-15 AMP
100 56107749 1 FUSE-10 AMP
100 56107750 1 FUSE-5 AMP
100 56107751 2 MICRO RELAY-35A/20A [9]
100 56107752 1 MINI RELAY-50A/30A [10]

Part Notes:
[1] - HASH(0x9db8f54)
[2] - HASH(0xa00e3e4)
[3] - HASH(0x9dc0a84)
[4] - HASH(0x9dbdd7c)
[5] - HASH(0x9dc534c)
[6] - HASH(0x9fd93bc)
[7] - HASH(0x9dc5a6c)
[8] - HASH(0x93b47dc)
[9] - HASH(0x9fdab74)
[10] - HASH(0x9fd732c)



42

ENGINE BOTTOM COVER ASSY - DIESEL
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



43

ENGINE BOTTOM COVER ASSY - DIESEL
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56107622 1 BOTTOM ENGINE COVER ASSY [1]
01 56001939 4 Flachdichtung 5/16
02 56002929 4 SCR HEX HD LOC 5/16-18X
03 56003263 3 "Nylonstift 0.25"""
04 56107608 1 SEAL BOTTOM COVER
06 56107610 1 TRIM-EDGE
07 56107611 1 TRIM-EDGE
08 56107623 1 BOTTOM ENGINE COVER

Part Notes:
[1] - (items 1-8)



44

ENGINE BOTTOM COVER ASSY - LPG-PETROL
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



45

ENGINE BOTTOM COVER ASSY - LPG-PETROL
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56107606 1 BOTTOM ENGINE COVER ASSY [1]
01 56001939 4 Flachdichtung 5/16
02 56002929 4 SCR HEX HD LOC 5/16-18X
03 56003263 8 "Nylonstift 0.25"""
04 56107608 3 SEAL BOTTOM COVER
06 56107610 1 TRIM-EDGE
07 56107611 1 TRIM-EDGE
08 56107607 1 BOTTOM ENGINE COVER

Part Notes:
[1] - (items 1-8)



46

24

25 

 5  9 

 14 

 18 

 20 

 10 

Ref.
See Engine

Replacement
Parts

23 

 26  27 

 13 

12

11
16

15

17

7

1

6 8

2

21

4 1 19

6

3

21

24

22

23
29

28

ENGINE KUBOTA DIESEL FUEL TANK ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.13



47

ENGINE KUBOTA DIESEL FUEL TANK ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
0 56108183 1 DIESEL TANK ASSY [1]
1 7-11-04083 2 Fitting, -6 SAE x 5/16 [2]
2 56002808 1 NUT HEX NYLOC 8-32
3 56478358 1 SENDER [3]
4 56508354 1 Deckel Benzintank
5 56001954 1 WSH FLT SAE 10
6 56001993 18 SCR PAN HD PHIL 10-24X.50
7 56508349 1 Abdichtungsdeckel [4]
8 56508348 1 COVER PLATE WELDT
9 56002192 1 SCR PAN HD PHIL 10-24X.75
10 56507957 1 HOSE ASSY [5]
11 56109404 1 DECAL-LOW SULFUR DIESEL
12 56508654 1 CONDUIT
13 56508646 1 HOSE ASSY
14 56025454 1 DECAL  DIESEL FUEL
15 56486112 1 Kabelklammer
16 56508515 2 CLAMP
17 56419307 1 Dieselfiltersieb CR 1400
18 56454275 1 BUSHING .20X.31X.12
19 56492305 1 Schutzmanchette [6]
20 56507946 1 TANK FUEL WELDMENT
21 56209261 19 Dichtung
22 2-00-00221 1 Sechskantschraube [7]
23 56002098 3 Scheibe SAE 1/4
24 56009033 3 Schraube 1/4-20X1 2HP 5
25 56002948 2 Schraube 1/4-20 X .75
26 56508357 1 CONDUIT
27 56508358 1 HOSE FUEL LINE
28 2-00-00506 1 LK WASH INT TOOTH 8 DIA SCREW
29 56002708 1 Stopmutter 1/4-20

56384497 2

Part Notes:
[1] - items 1-11, 14-24, 28-30
[2] - HASH(0x98e6fdc)
[3] - HASH(0x92c9934)
[4] - HASH(0x9324064)
[5] - TSB-FC-2015-011 SW8000 Fuel Line Placementand DE TSB-FC-2015-011 SW8000 geklemmte Kraftstoffschläuche Motor ohne Leist..
[6] - HASH(0x92ceb0c)
[7] - HASH(0x986780c)



48

1

1

1

3

9

10
11

11

12

11 14

15

16

17

17

19

19

20

21

22

23

24

25

26

27

20

28

29

30

31

32

33

34

35

36

37

38

39

40
41

20

15

42

43

44

45
46 47

48 49
50 48

51 54

57

58

45

6

6

7

ENGINE KUBOTA DIESEL SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



49

ENGINE KUBOTA DIESEL SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
1 56478685 5 Silentblock CR 1200
3 56002127 2 Schraube Hex 3/8-16 x .75
4 56002155 1 SCR HEX 1/4-20 X .75
5 56002708 1 Stopmutter 1/4-20
6 6 Washer, Star Zinc – M10
7 2 Bolt, Hex Flng Zinc GR 10.9 – M10 x 1.25 x 30mm
9 56002841 2 NUT HEX NYL LOC-THIN 3/8
10 56002983 2 SCR HEX 1/2-13x2.00
11 56003019 10 SCR HEX M10-1.25 X 25 MM
12 56003155 4 Schraube HEX M6 1.0x12mm
14 56110738 1 Generator
15 56219932 2 Briede
16 56510140 1 FAN-COOLING [1]
17 56456797 3 Schlauchschelle
19 56507444 2 WASHER ISOLATOR HEAD [2]
20 56507448 7 WASHER ISOLATOR TAIL
21 56507496 1 Oelablass [3]
22 56507497 1 OIL DRAIN PLUG [4]
23 56384031 1 AIR CLEANER ASSY

7-24-04066 1 Luftfilter
7-24-04065 1 Hauptluftfilter

24 56507964 1 HOSE HYDRAULIC [5]
25 56507988 1 BRACKET ENGINE MOUNT DIESEL [6]
26 56507991 1 BRACKET FUEL PUMP
27 56508938 1 BRACKET AIR FILTER
28 56507998 1 Dichtring
29 56507999 1 INDICATOR AIR [7]
30 56508212 1 BRACKET MUFFLER HANGER
31 56419091 1 Temperaturschalter
32 56508375 1 ADAPTER
33 1 Engine, 4 Cyl Diesel
34 56508393 1 Keilriem Lichtmaschine
35 56508400 1 APECS 3000 Governor
36 56508402 1 HOSE AIR INTAKE
37 56508403 1 BELL HOUSING
38 56508404 1 HOSE AIR INTAKE
39 56508429 1 BRACKET ALTERNATOR

56508004 1 HARNESS KUBOTA DIESEL [8]
40 56508444 1 Öldruckschalter
41 56508941 1 SPACER FAN [9]
42 56307249 1 PULLEY FAN 89MM
43 56497754 1 Schlüsselschalter CR 1400
44 56508355 1 Krafstoffpumpe [10]
45 56003178 2 Schraube HEX THD TO HD
46 56003945 1 NUT-HEX M10-1.25
47 56003684 1 U-Scheibe M10 [11]
48 56009214 2 WSH  FLT .406X.750X.090
49 56107747 1 SPACER [12]
50 56507795 1 SPACER COIL BRACKET [13]
51 56003944 1 SCR-HEX M10-1.25 X 130MM [14]
54 56003436 1 Schraube Hex HDss M8-1.25
57 56111319 1 Drehzahlsensor
58 56394264 1

Part Notes:
[1] - For replacement on model 56107517 order Fan 56462870.
[2] - HASH(0x9376624)
[3] - HASH(0x930a99c)
[4] - HASH(0x933c094)



50

ENGINE KUBOTA DIESEL SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

[5] - OPENED BY MISTAKE
[6] - HASH(0x93b3e64)
[7] - HASH(0x931b3d4)
[8] - HASH(0x931bc74)
[9] - HASH(0x93e7664)
[10] - Shipped with the engine.
[11] - HASH(0x9d63cfc)
[12] - HASH(0x9fda454)
[13] - HASH(0x9352cd4)
[14] - HASH(0x9eb4854)



51

1

1

1

3

9

10
11

11

12

11 14

15

16

17

17

19

19

20

21

22

23

24

25

26

27

20

28

29

30

31

32

33

34

35

36

37

38

39

40
41

20

15

42

43

44

45
46 47

48 49
50 48

51 54

57

58

45

6

6

7

Engine Kubota Diesel System-1 - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



52

Engine Kubota Diesel System-1 - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
1 56478685 5 Silentblock CR 1200
3 2 Bolt, Ser Hex Flng Zinc GR 8.8 – M8 x 1.25 x 20mm
4 56002155 1 SCR HEX 1/4-20 X .75
5 56002708 1 Stopmutter 1/4-20
6 6 Washer, Star Zinc – M10
7 3 Bolt, Hex Flng Zinc GR 10.9 – M10 x 1.25 x 30mm
9 2 Nut, Ser Hex Flng GR 8.8 Zinc – M8 x 1.25
10 2 Bolt, Ser Hex Flng Zinc GR5 – ½-13x2.0"
11 10 Bolt, Hex Flng Zinc GR 10.9 - M10-1.25 X 20mm
12 4 Bolt, M6 X 1.0 X 14MM, Hex HD Plain Flange Zinc
14 56110738 1 Generator
15 56219932 2 Briede
16 56510140 1 FAN-COOLING
17 56440213 3 Schlauchbride
19 56507444 2 WASHER ISOLATOR HEAD [1]
20 56507448 7 WASHER ISOLATOR TAIL
21 56507496 1 Oelablass [2]
22 56507497 1 OIL DRAIN PLUG [3]
23 56384031 1 AIR CLEANER ASSY

7-24-04066 1 Luftfilter
7-24-04065 1 Hauptluftfilter

24 56507964 1 HOSE HYDRAULIC [4]
25 56507988 1 BRACKET ENGINE MOUNT DIESEL [5]
26 56507991 1 BRACKET FUEL PUMP
27 56508938 1 BRACKET AIR FILTER
28 56507998 1 Dichtring
29 56507999 1 INDICATOR AIR [6]
30 56508212 1 BRACKET MUFFLER HANGER
31 56419091 1 Temperaturschalter
32 56508375 1 ADAPTER
33 1 Engine, 4 Cyl Diesel
34 56508393 1 Keilriem Lichtmaschine
35 56119581 1
36 56508402 1 HOSE AIR INTAKE
37 56508403 1 BELL HOUSING
38 56508404 1 HOSE AIR INTAKE
39 56508429 1 BRACKET ALTERNATOR

56508004 1 HARNESS KUBOTA DIESEL [7]
40 56508444 1 Öldruckschalter
41 56508941 1 SPACER FAN [8]
42 56307249 1 PULLEY FAN 89MM
43 56497754 1 Schlüsselschalter CR 1400
44 56508355 1 Krafstoffpumpe [9]
45 2 Bolt, Ser Hex Flng Zinc GR 8.8 - M8-x1.25x15
46 56003945 1 NUT-HEX M10-1.25
47 56003684 1 U-Scheibe M10 [10]
48 56009214 2 WSH  FLT .406X.750X.090
49 56107747 1 SPACER [11]
50 56507795 1 SPACER COIL BRACKET [12]
51 56003944 1 SCR-HEX M10-1.25 X 130MM [13]
54 1 Bolt, Ser Hex Flng Zinc GR 8.8 - M8x1.25x25
57 56111319 1 Drehzahlsensor
58 56394264 1

Part Notes:
[1] - HASH(0x9376624)
[2] - HASH(0x930a99c)
[3] - HASH(0x933c094)
[4] - OPENED BY MISTAKE



53

Engine Kubota Diesel System-1 - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

[5] - HASH(0x93b3e64)
[6] - HASH(0x931b3d4)
[7] - HASH(0x931bc74)
[8] - HASH(0x93e7664)
[9] - Shipped with the engine.
[10] - HASH(0x9d63cfc)
[11] - HASH(0x9fda454)
[12] - HASH(0x9352cd4)
[13] - HASH(0x9eb4854)



54

1

8

8

9
9

9

10

11

12

13

14

15

16

18

21

22

23

24

25

26

27

31

34

37

38 39

17

ENGINE KUBOTA DIESEL SYSTEM-2
SW8000 165 D 4-CYL NIL

2018.10.12
2019.05.13

Resource notes:
NOTE 1: Replacement part for rubber elbow which connects directly to the water pump.



55

ENGINE KUBOTA DIESEL SYSTEM-2
SW8000 165 D 4-CYL NIL

2018.10.12
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
1 7-49-00038 1 MUFFLER SC 7740 [1]
8 56413839 5 CLAMP HOSE WORM DRIVE
9 56419118 3 CLAMP  HOSE BAND 56E00615 [2]
10 56456833 1 "Auspuffbriede 1 5/8""Adv. 5000P"
11 56465028 1 HOSE ASSY 1/4X22.00   E00529 [3]
12 56507372 1 ISOLATOR ENGINE
13 56107643 1 FAN GUARD ASSY [4]
14 56394231 1 DECAL-CR1500 LEFT SIDE
15 56507798 1 HOSE COOLANT OVERFLOW
16 56507871 1 TAIL PIPE [5]
17 1 Radiator Assy (See Radiator Assembly) [6]
18 56508378 1 Schlauch f. Kühler
21 56508942 1 Schlauch f. Kühler
21 56381962 1 HOSE-WATER PUMP INLET
22 56508391 1 CLAMP MUFFLER
23 56508397 1 Auspuffrohr [7]
24 56508427 1 BRACKET RADIATOR SUPPORT [8]
25 56508428 1 BRACKET RADIATOR ISO SUPPORT
26 56507449 1 SHIELD EXHAUST HEAT [9]
27 56343236 2 CLAMP MUFFLER
31 56508910 1 Auspuffhalter [10]
34 56419107 1 Auspuffdichtung [11]
37 56107822 1 BRACKET-OVERFLOW BOTTLE
38 56002701 1 MUTTER 5-16-18 HEX JAM
39 56001939 2 Flachdichtung 5/16

Part Notes:
[1] - HASH(0x9936cd4)
[2] - HASH(0x92af2b4)
[3] - HASH(0x93c1a84)
[4] - HASH(0xa0017dc)
[5] - HASH(0x931a70c)
[6] - See RADIATOR ASSY
[7] - HASH(0x932853c)
[8] - HASH(0x93cdcd4)
[9] - HASH(0x930888c)
[10] - HASH(0x9337964)
[11] - Shipped with the engine.

HASH(0x92ae91c)



56

1

8

8

9
9

9

10

11

12

13

14

15

16

18

21

22

23

24

25

26

27

31

34

37

38 39

17

7

6

2829

28

4

5

2
3

Engine Kubota Diesel System-2 - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



57

Engine Kubota Diesel System-2 - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
1 7-49-00038 1 MUFFLER SC 7740 [1]
2 2 Bolt, M10-1.25x30 GR 10.9
3 2 Washer, Star Zinc – M10
4 1 Nut, Ser Hex Flng GR 8.8 Zinc – M8x1.25
5 2 Bolt, Ser Hex Flng Zinc GR 8.8 – M8x1.25x35
6 1 Bolt, Ser Hex Flng Zinc GR 8.8 – M8x1.25x20mm
7 2 Bolt, Ser Hex Flng Zinc GR5 – 5/16-18x.75"
8 56413839 4 CLAMP HOSE WORM DRIVE
9 56419118 3 CLAMP  HOSE BAND 56E00615 [2]
10 56456833 1 "Auspuffbriede 1 5/8""Adv. 5000P"
11 56465028 1 HOSE ASSY 1/4X22.00   E00529 [3]
12 56507372 1 ISOLATOR ENGINE
13 56107643 1 FAN GUARD ASSY [4]
14 56394241 1 BOTTLE-OVERFLOW
15 56507798 1 HOSE COOLANT OVERFLOW
16 56507871 1 TAIL PIPE [5]
17 1 Radiator Assy [6]
18 56508378 1 Schlauch f. Kühler
21 56508942 1 Schlauch f. Kühler

56381962 1 HOSE-WATER PUMP INLET [7]
22 56508391 1 CLAMP MUFFLER
23 56508397 1 Auspuffrohr [8]
24 56508427 1 BRACKET RADIATOR SUPPORT [9]
25 56508428 1 BRACKET RADIATOR ISO SUPPORT
26 56507449 1 SHIELD EXHAUST HEAT [10]
27 56343236 1 CLAMP MUFFLER
28 6 Bolt, Hex Flng Zinc GR5 – 1/4-20x5/8"
29 2 Nut, Hex Flng Zinc – 1/4-20
31 56508910 1 Auspuffhalter [11]
34 56419107 1 Auspuffdichtung [12]
37 56107822 1 BRACKET-OVERFLOW BOTTLE
38 56002701 2 MUTTER 5-16-18 HEX JAM
39 56001939 2 Flachdichtung 5/16

Part Notes:
[1] - HASH(0x9936cd4)
[2] - HASH(0x92af2b4)
[3] - HASH(0x93c1a84)
[4] - HASH(0xa0017dc)
[5] - HASH(0x931a70c)
[6] - See RADIATOR ASSY
[7] - Replacement part for rubber elbow which connects directly to the water pump.
[8] - HASH(0x932853c)
[9] - HASH(0x93cdcd4)
[10] - HASH(0x930888c)
[11] - HASH(0x9337964)
[12] - Shipped with the engine.

HASH(0x92ae91c)



58

 

57

26

31

43 44

4748

45
46

52 57
59

54

56

55

62

65

58

69

7074

75

7679

88

81

83

7782

63

61

87

72

80

85

84

86

Connect To Fitting
On Vaporizer

Connect To Fitting
On Vaporizer

Connect To Fitting

Connect To Fitting

Connect To Fitting
On Engine Block

Connect To Fitting
On Vaporizer

Connect To Fitting
On Air Inlet Hose

On Water Pump

On DEPRConnect To Fitting
On Valve Cover

50 23

49

27

51
20

22

24
21

16

57

71

89

ENGINE LPG SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10

Resource notes:
ENGINE REPLACEMENT PARTS : Pos. 90 - 108



59

ENGINE LPG SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
20 56107735 1 HOSE BREATHER
21 56107747 1 SPACER [1]
22 56112771 4 CLAMP HOSE SAE 10
23 56244969 2 Schlauch-Bride
24 56507795 1 SPACER COIL BRACKET [2]
26 1 Engine Base-Kubota 4-Cyl LPG
27 56459890 1 CONDUIT
31 56107577 1 HOSE INTAKE ASSY LP
43 56107618 1 REMOTE OIL DRAIN VALVE ASSY
44 56107620 1 HOSE-HYDRAULIC [3]
45 56107643 1 FAN GUARD ASSY [4]
46 56107646 1 VAPORIZER
47 56107647 1 ECU-KUBOTA LPG
48 56107648 1 ECU-MOUNT PLATE
49 56107649 1 HOSE-COOLANT-VAPORIZER RETURN [5]
50 56107650 1 HOSE-COOLANT-VAPORIZER SUPPLY [6]
51 56107651 1 LPG HOSE-VAPORIZER [7]
52 56107652 1 FUEL-SOLENOID

56107653 1 OPERATOR MANUAL
54 1 Radiator Assy-6 Fin
55 56107676 1 BRACKET-VAPORIZER
56 56110738 1 Generator

56510971 1 PULLEY-ALTERNATOR [8]
57 56413839 4 CLAMP HOSE WORM DRIVE
58 56219932 4 Briede
59 56307249 1 PULLEY FAN 89MM
61 56419118 3 CLAMP  HOSE BAND 56E00615 [9]
62 56456797 1 Schlauchschelle
63 56465028 1 HOSE ASSY 1/4X22.00   E00529 [10]
65 56507372 1 ISOLATOR ENGINE
69 56507496 1 Oelablass [11]
70 56507497 1 OIL DRAIN PLUG [12]
71 56384031 1 AIR CLEANER ASSY

7-24-04065 1 Hauptluftfilter
7-24-04066 1 Luftfilter

72 56507798 1 HOSE COOLANT OVERFLOW
74 56507998 1 Dichtring
75 56507999 1 INDICATOR AIR [13]
76 56508378 1 Schlauch f. Kühler
77 56508393 1 Keilriem Lichtmaschine
79 56508404 1 HOSE AIR INTAKE
80 56508427 1 BRACKET RADIATOR SUPPORT [14]
81 56508428 1 BRACKET RADIATOR ISO SUPPORT
82 56508429 1 BRACKET ALTERNATOR
83 56508938 1 BRACKET AIR FILTER
84 56508941 1 SPACER FAN [15]
85 56508942 1 Schlauch f. Kühler
86 56510140 1 FAN-COOLING
87 56394241 1 BOTTLE-OVERFLOW
88 2-00-05674 1 FTG-1/4NPT NIPPLE BRASS [16]
89 56107822 1 BRACKET-OVERFLOW BOTTLE

Part Notes:
[1] - HASH(0x9fda454)
[2] - HASH(0x9352cd4)
[3] - HASH(0x9fff2ec)
[4] - HASH(0xa0017dc)
[5] - HASH(0x9ffe614)
[6] - HASH(0x9ffed34)



60

ENGINE LPG SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10

[7] - HASH(0xa002494)
[8] - HASH(0x93b505c)
[9] - HASH(0x92af2b4)
[10] - HASH(0x93c1a84)
[11] - HASH(0x930a99c)
[12] - HASH(0x933c094)
[13] - HASH(0x931b3d4)
[14] - HASH(0x93cdcd4)
[15] - HASH(0x93e7664)
[16] - HASH(0x9b83714)



61

1

3

2

5

6
18

19

20

23

24

22

27

29
30

10

13

28

32

33
37

42

36

34

38

39

41

40

35

64

67

68

64

68

68
68

73
64

78

89

90

91
21

2292 93

2
22 5

68

68

68
67

ENGINE LPG SYSTEM-2
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10



62

ENGINE LPG SYSTEM-2
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.10

Pos. Artikel-Nr. Menge Variante Notes
1 56001879 2 U-SCHEIBEN
2 56001939 6 Flachdichtung 5/16
3 56001995 1 Schraube 1/2-13 x 1.75
5 56002037 6 SCR HEX 5/16-18 X .88
6 56002063 2 "U-Scheibe 3/8"""
10 56002533 2 Schraube HEX HD 1/2-13x2 [1]
13 56002770 2 Mutter 1/2 - 13
18 33004014 2 SCREW M10X50 HEX HD F/THD ISO4017 [2]
19 56003409 2 NUT HEX M10-1.5 [3]
20 56003410 2 NUT-HEX M12-1.75
21 56003352 4 NUT  HEX M8
22 56003685 10 U.- Scheibe
23 56003708 2 SCR HEX M12-1.75 X 55MM [4]
24 56003889 2 WSH-FLT 12MM [5]
27 56107550 1 MUFFLER [6]
28 56107558 1 EXHAUST TUBE WELDMENT [7]
29 56107566 1 HANGER MUFFLER [8]
30 56107568 1 CLAMP BRACKET WELDMENT [9]
32 56107581 1 BLANKET EXHAUST
33 56107582 1 HANGER CATALYTIC
34 56107585 1 MOUNT RT WELDMENT
35 56107586 1 MOUNT LT WELDMENT
36 56107590 1 GASKET MANIFOLD
37 56107591 1 GASKET CAT INLET
38 56107592 1 GASKET CAT OUTLET
39 56107613 2 SENSOR OXYGEN
40 56107614 1 CATALYST KUBOTA [10]
41 56107616 1 LOCK SCREW [11]
42 56107617 1 LOCK SCREW
64 56478685 5 Silentblock CR 1200
67 56507444 2 WASHER ISOLATOR HEAD [12]
68 56507448 7 WASHER ISOLATOR TAIL
73 56507988 1 BRACKET ENGINE MOUNT DIESEL [13]
78 56508403 1 BELL HOUSING
89 56002063 4 "U-Scheibe 3/8"""
90 56003080 4 SCR SOC HD 3/8-16 X 0.75 [14]
91 56107645 1 GUARD MUFFLER WELDT [15]
92 56303651 1 CLAMP P CL-16
93 2-00-04345 2 Kabelbinder,

Part Notes:
[1] - HASH(0x9d54be4)
[2] - NO LONGER AVAILABLE
[3] - HASH(0x9ed5b5c)
[4] - HASH(0x9ea52fc)
[5] - HASH(0x9eb2114)
[6] - HASH(0x9ff5d9c)
[7] - HASH(0x9ff85e4)
[8] - HASH(0x9ff8ca4)
[9] - HASH(0x9ffc404)
[10] - HASH(0x9ffa564)
[11] - HASH(0x9ffac84)
[12] - HASH(0x9376624)
[13] - HASH(0x93b3e64)
[14] - HASH(0x9ec757c)
[15] - HASH(0x9dbbafc)



63

23

FRONT

8

9

10

12

13

14

1

2

3

5

7

4

11

22

15

16
15 18

19

20

21

16

6

ENGINE LPG TANK & FILTER ASSY
SW8000 165 D 4-CYL NIL

2018.10.12
2020.01.23



64

ENGINE LPG TANK & FILTER ASSY
SW8000 165 D 4-CYL NIL

2018.10.12
2020.01.23

Pos. Artikel-Nr. Menge Variante Notes
56507347 1 LPG FILTER ASSEMBLY [1]

1 56002228 1 Unterlagsscheibe
2 56002615 1 Sechskantmutter 7/8-14 [2]
3 56305503 1 Verbindungsschlauch
4 56305504 1 Verbindungsschlauch [3]
5 56305505 1 ADAPTER  SAE 45 DEGREE
6 56305506 1 Schutzrohr [4]
7 56368938 1 Verbindungsrohr
8 56369675 1 Steckverbindung
9 56418381 1 Druckschalter
10 56418934 1 Schottverschraubung [5]
11 56419241 1 Abdeckung f.Druckschalter [6]
12 56456608 1 Elbow 90 DEG
13 56456624 1 Vent, 1/4 NPT f. CR 1300 [7]

56507057 1 LPG TANK ASSEMBLY [8]
14 56900921 1 T-Stück
15 56009033 4 Schraube 1/4-20X1 2HP 5
18 56002843 1 NUT HEX NYL LOC-THIN1/2-1
19 56003740 1 SCR HEX THD TO HD 1/2-13X2.00
20 56507336 2 GASKET LPG TANK MOUNT [9]
21 56507558 1 SUPPORT  LPG TANK
22 1 LP Tank, 33lb. [10]
23 56456598 1 Elbow 45 DEG

Part Notes:
[1] - (items 1-14) (used on Non-Cab models only)

HASH(0x9372484)
[2] - HASH(0x9d53aac)
[3] - HASH(0x9f74bf4)
[4] - HASH(0xa0e1f74)
[5] - HASH(0xa2c6984)
[6] - HASH(0xa35b20c)
[7] - HASH(0x92c14e4)
[8] - (items 15-21) (used on both Cab  Non-Cab models).
[9] - HASH(0x937336c)
[10] - # LP machines do not include or ship with an LP tank.



65

1

2

3

4

4

5

6

7

8

9

10

11

13

14

15

16

17
18 19

20
21

22

23

24

25

26

27

28

29

30

31

32
33

34

34

35

36

37

38

39

41 21

3

18

32

9

42

43
36

12

ENGINE PETROL FUEL TANK ASSY
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



66

ENGINE PETROL FUEL TANK ASSY
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
0 56107666 1 TANK-PETROL ASSY [1]
1 56001874 2 Sechskantschraube 1/4
2 56001954 1 WSH FLT SAE 10
3 56001993 18 SCR PAN HD PHIL 10-24X.50
4 56002063 3 "U-Scheibe 3/8"""
5 56002192 1 SCR PAN HD PHIL 10-24X.75
6 56002491 2 Stopmutter 1/4-20
7 56002708 2 Stopmutter 1/4-20
8 56002808 1 NUT HEX NYLOC 8-32
9 56003023 3 SCR HEX LOC 3/8-16 X .50 [2]
10 56009002 1 UNTERLEGSCHEIBE, FLACH
11 56009033 1 Schraube 1/4-20X1 2HP 5
12 56016226 1 DECAL  UNLEADED FUEL
13 56107594 1 FUEL HOSE ASSY
14 56107595 1 FUEL HOSE ASSY
15 56107596 1 FUEL HOSE ASSY
16 56107754 1 FUEL HOSE ASSY
17 56107767 1 PLATE-SCREW
18 56107772 2 CONDUIT-BLACK-20X.75
19 56107773 1 GUARD-FUEL PUMP WELDMENT
20 56107776 1 COVER PLATE WELDT
21 56209261 19 Dichtung
22 56305024 1 Klammer  P [3]
23 56305492 2 CLAMP  P [4]
24 56419307 1 Dieselfiltersieb CR 1400
25 56454275 1 BUSHING .20X.31X.12
26 56478358 1 SENDER [5]
27 56486112 1 Kabelklammer
28 56492305 1 Schutzmanchette [6]
29 56507946 1 TANK FUEL WELDMENT
30 56508349 1 Abdichtungsdeckel [7]
31 56508354 1 Deckel Benzintank
32 56508515 2 CLAMP
33 2-00-00506 1 LK WASH INT TOOTH 8 DIA SCREW
34 7-11-04083 4 Fitting, -6 SAE x 5/16 [8]
35 2-00-05253 1 KLammer
36 7-11-04084 2 FITTING -3 STOR-5/16 SAE J2044
37 56002948 2 Schraube 1/4-20 X .75
38 56009033 2 Schraube 1/4-20X1 2HP 5
39 56002098 2 Scheibe SAE 1/4
41 56107597 1 FUEL HOSE ASSY
42 2-00-06572 1 M4 DISTORTED THREAD LOCKNUT
43 2-00-06573 1 M5 DISTORTED THREAD LOCKNUT

56305790 1 WIRE ASM  PIGTAIL
56508003 1 HARNESS GASOLINE SENSOR
56508357 1 CONDUIT

Part Notes:
[1] - (items 1-36)
[2] - HASH(0x9ec932c)
[3] - HASH(0x9f699fc)
[4] - HASH(0x99ba4a4)
[5] - HASH(0x92c9934)
[6] - HASH(0x92ceb0c)
[7] - HASH(0x9324064)
[8] - HASH(0x98e6fdc)



67

 

Connect To Fitting
On Air Intake Hose

Connect To Fitting
On Valve Cover

6

21

22
23

24

27

25
28

30 31 63

37

39

41

34

40

36

43

38

54

51

58

52

57

53 49

62
55

29

60

45

50

46

56

59
61

32

35

15

161748
3313

18

20

1

64

47

ENGINE PETROL SYSTEM-1
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23



68

ENGINE PETROL SYSTEM-1
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23

Pos. Artikel-Nr. Menge Variante Notes
56107543 1 ENGINE ASSY-KUBOTA 4CYL PETROL

1 56001939 2 Flachdichtung 5/16
6 56002701 2 MUTTER 5-16-18 HEX JAM
13 56003684 1 U-Scheibe M10 [1]
15 56003764 1 SCR HEX M6-1 X 55MM
16 56003943 1 SCR-HEX FLANGE SS M6-1 X 16MM
17 56003944 1 SCR-HEX M10-1.25 X 130MM [2]
18 56003945 1 NUT-HEX M10-1.25
19 56009019 2 Schraube 1/4-20x.38
20 56009214 2 WSH  FLT .406X.750X.090
21 1 Engine Base-Kubota 4cyl Petrol [3]
22 56107618 1 REMOTE OIL DRAIN VALVE ASSY
23 56107620 1 HOSE-HYDRAULIC [4]
24 56107643 1 FAN GUARD ASSY [5]
25 56107648 1 ECU-MOUNT PLATE
26 56107653 1 OPERATOR MANUAL
27 56107663 1 AIR INTAKE ASSY-PETROL
28 56107664 1 ECU-KUBOTA PETROL [6]
29 1 Radiator Assy-6 Fin (See Radiator Assembly) [7]
30 56107670 1 FUEL MANIFOLD
31 56107671 1 FUEL PUMP
32 56107735 1 HOSE BREATHER
33 56107747 1 SPACER [8]
34 56110738 1 Generator
34 56510971 1 PULLEY-ALTERNATOR [9]
35 56112771 2 CLAMP HOSE SAE 10
36 56131601 4 CLAMP HOSE SAE 16 _E00047
37 56219932 1 Briede
38 56307249 1 PULLEY FAN 89MM
39 56419118 3 CLAMP  HOSE BAND 56E00615 [10]
40 56456797 1 Schlauchschelle
41 56465028 1 HOSE ASSY 1/4X22.00   E00529 [11]
43 56507372 1 ISOLATOR ENGINE
45 56507496 1 Oelablass [12]
46 56507497 1 OIL DRAIN PLUG [13]
47 56384031 1 AIR CLEANER ASSY
47 7-24-04065 1 Hauptluftfilter
47 7-24-04066 1 Luftfilter
48 56507795 1 SPACER COIL BRACKET [14]
49 56507798 1 HOSE COOLANT OVERFLOW
50 56507998 1 Dichtring
51 56507999 1 INDICATOR AIR [15]
52 56508378 1 Schlauch f. Kühler
53 56508393 1 Keilriem Lichtmaschine
54 56508404 1 HOSE AIR INTAKE
55 56508427 1 BRACKET RADIATOR SUPPORT [16]
56 56508428 1 BRACKET RADIATOR ISO SUPPORT
57 56508429 1 BRACKET ALTERNATOR
58 56508938 1 BRACKET AIR FILTER
59 56508941 1 SPACER FAN [17]
60 56508942 1 Schlauch f. Kühler
61 56510140 1 FAN-COOLING
62 56394241 1 BOTTLE-OVERFLOW
63 7-24-04059 1 FUEL FILTER
64 56107822 1 BRACKET-OVERFLOW BOTTLE

Part Notes:
[1] - HASH(0x9d63cfc)
[2] - HASH(0x9eb4854)



69

ENGINE PETROL SYSTEM-1
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23

[3] - See Engine Base Assy - Petrol.
[4] - HASH(0x9fff2ec)
[5] - HASH(0xa0017dc)
[6] - HASH(0xa0033bc)
[7] - See RADIATOR ASSY
[8] - HASH(0x9fda454)
[9] - HASH(0x93b505c)
[10] - HASH(0x92af2b4)
[11] - HASH(0x93c1a84)
[12] - HASH(0x930a99c)
[13] - HASH(0x933c094)
[14] - HASH(0x9352cd4)
[15] - HASH(0x931b3d4)
[16] - HASH(0x93cdcd4)
[17] - HASH(0x93e7664)



70

88 89
1

2

5

3

13

10

6

18

2024

27

22

90

29

21
30

35

33

34

3738 40

23

39

32

36
284119

31

16
61

65

61
6465

70

61
64

65

75

85 86

8722

2
22

5

17

17

6

6

6

6

90

ENGINE PETROL SYSTEM-2
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23



71

ENGINE PETROL SYSTEM-2
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23

Pos. Artikel-Nr. Menge Variante Notes
1 56001879 2 U-SCHEIBEN
2 56001939 6 Flachdichtung 5/16
3 56001995 1 Schraube 1/2-13 x 1.75
5 56002037 6 SCR HEX 5/16-18 X .88
6 56002063 2 "U-Scheibe 3/8"""
10 56002533 2 Schraube HEX HD 1/2-13x2 [1]
13 56002770 2 Mutter 1/2 - 13
16 56002983 2 SCR HEX 1/2-13x2.00
17 56003019 12 SCR HEX M10-1.25 X 25 MM
18 33004014 2 SCREW M10X50 HEX HD F/THD ISO4017 [2]
19 56003409 2 NUT HEX M10-1.5 [3]
20 56003410 2 NUT-HEX M12-1.75
21 56003352 4 NUT  HEX M8
22 56003685 10 U.- Scheibe
23 56003708 2 SCR HEX M12-1.75 X 55MM [4]
24 56003889 2 WSH-FLT 12MM [5]
27 56107550 1 MUFFLER [6]
28 56107558 1 EXHAUST TUBE WELDMENT [7]
29 56107566 1 HANGER MUFFLER [8]
30 56107568 1 CLAMP BRACKET WELDMENT [9]
31 56107581 1 BLANKET EXHAUST
32 56107582 1 HANGER CATALYTIC
33 56107585 1 MOUNT RT WELDMENT
34 56107586 1 MOUNT LT WELDMENT
35 56107590 1 GASKET MANIFOLD
36 56107591 1 GASKET CAT INLET
37 56107592 1 GASKET CAT OUTLET
38 56107613 2 SENSOR OXYGEN
39 56107614 1 CATALYST KUBOTA [10]
40 56107616 1 LOCK SCREW [11]
41 56107617 1 LOCK SCREW
61 56478685 5 Silentblock CR 1200
64 56507444 4 WASHER ISOLATOR HEAD [12]
65 56507448 5 WASHER ISOLATOR TAIL
70 56507988 1 BRACKET ENGINE MOUNT DIESEL [13]
75 56508403 1 BELL HOUSING
85 56002063 4 "U-Scheibe 3/8"""
86 56003080 4 SCR SOC HD 3/8-16 X 0.75 [14]
87 56107645 1 GUARD MUFFLER WELDT [15]
88 56303651 1 CLAMP P CL-16
89 2-00-04345 2 Kabelbinder,

Part Notes:
[1] - HASH(0x9d54be4)
[2] - NO LONGER AVAILABLE
[3] - HASH(0x9ed5b5c)
[4] - HASH(0x9ea52fc)
[5] - HASH(0x9eb2114)
[6] - HASH(0x9ff5d9c)
[7] - HASH(0x9ff85e4)
[8] - HASH(0x9ff8ca4)
[9] - HASH(0x9ffc404)
[10] - HASH(0x9ffa564)
[11] - HASH(0x9ffac84)
[12] - HASH(0x9376624)
[13] - HASH(0x93b3e64)
[14] - HASH(0x9ec757c)
[15] - HASH(0x9dbbafc)



72

1

2

2
2

2

5

6

7

7

8

9

10

11

12

14 15
16

17

18

FRONT

19

19

13

3

7

4

ENGINE REAR COVER ASSY
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



73

ENGINE REAR COVER ASSY
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
56107576 1 COVER REAR ASSY [1]

1 56002093 1 SCR HEX HD 1/4-20 X 1.00
2 56002098 11 Scheibe SAE 1/4
3 56002708 1 Stopmutter 1/4-20
4 56002922 8 SCR HEX LOC 1/4-20 X .62
5 56009002 13 UNTERLEGSCHEIBE, FLACH [2]
6 56009005 13 Schraube 16x.75 [2]
7 56009120 17 SCR PANPHIL SS TYPEB1/4-14X.62 [2]
8 56107579 1 ENGINE COVER ASSY [2]
9 56107580 1 VENT COVER [3]
10 56321532 1 BUSHING .25X.37X.40HC42C [4]
11 56507339 1 Schaumstoffisolierung [5]
12 56107657 1 SHROUD RADIATOR [6]
13 56507401 1 BRACKET ENGINE COVER
14 56507402 1 BRACKET ENGINE COVER [7]
15 56507584 1 BRACKET ENGINE COVER CLAMP [8]
16 56508181 1 BRACKET ENG HOOD
17 56107812 1 CABLE ASSY-QUICK LINK 17 IN
19 56002859 15 Mutter SS 1/4
K1 56107615 1 KIT-ENGINE COVER ASSY [9]

Part Notes:
[1] - (items 1-18)

HASH(0x9db6c04)
[2] - K1
[3] - HASH(0x9ffb2ac)

K1
[4] - HASH(0x9309f2c)
[5] - HASH(0x9373bcc)

K1
[6] - HASH(0x9db919c)

K1
[7] - HASH(0x944b474)
[8] - HASH(0x93482a4)
[9] - Includes pos. 5, 6, 7, 8, 9, 11, 12



74

21

22

23

25

26
2729

24

31

32

33

34

36

37

38

39

40

41

28
24

43

1

3

6

8

12
13

15

16
17

11

42G

H

I
J

D

E

F

A

B

1418

18

19

10
7

44

46

45

20

35

FORWARD-REVERSE CONTROL ASSY
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



75

FORWARD-REVERSE CONTROL ASSY
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
56507049 1 FWD/REV 4 CYL CONTROL ASSY [1]

A 56507647 1 FOOT PEDAL ASSEMBLY [2]
1 56004061 2
3 56463720 1 Kabelhalter CR 1200
6 56003918 2 SCR-HEX THD/HD SS 3/8-16X1.50
7 56002859 3 Mutter SS 1/4
8 56003928 2 NUT-HEX MACHINE SS 3/8-16
10 56003221 3 SCR  HEX LOC SS 1/4 20 X .75
11 56003917 1 NUT-HEX NYL LOC-THIN SS 1/4-28
12 56003669 2 PIN-CLEVIS-.25X3.5 [3]
13 56107687 1 PEDAL WELDT
14 56304554 2 BEARING  FLANGE .500X.375X.313
15 56107686 1 PLATE-FOOT THROTTLE WELDT [4]
16 56107685 1 FOOT PEDAL
17 56507227 1 MAT PEDAL
18 56009123 2 Nut, Push Cap 3/8
19 56385409 1
B 56507541 1 Pumpensteuerung Bausatz [5]
20 56111895 1 Führungsschiene
21 56488290 1 ROD END
22 56455799 1 Hydro Back CR 1200
23 56383880 1 ROD END THROTTLE KIT [6]
24 56002922 4 SCR HEX LOC 1/4-20 X .62
25 56002022 1 U-Scheibe
26 56002032 1 Schraube SOC HD 1/4-20x
27 56001954 2 WSH FLT SAE 10
28 56002098 4 Scheibe SAE 1/4
29 56002930 1 Madenschraube BR 1300 S
31 56002996 3 Schraube
32 56003230 1 Keil
33 56009225 1 Unterlegscheibe
34 56305129 1 ROTARY SENSOR
35 56305980 1 Sensorplatte
36 56419337 1 CAM NYLON [7]
37 56507124 1 RETURN BRACKET
38 56507126 1 LEVER WELDMENT [8]
39 56507152 1 LEVER [9]
40 56507153 1 PLATE CAM
41 56507979 1 Adapter
42 56001987 1 NUT, HEX MACHINE 10-32
43 56384037 1
44 56003709 1 SCR HEX THD TO HD 1/4-20 X 1.5 [10]
45 56009087 1 Muter Hexsam 1/4-20
46 2-95-01999 1 Sechskantmutter 1/4-28
D 56488290 1 ROD END
E 56418615 1 Zugseil
F 56384088 1 CABLE-PUSH PULL [11]
G 56001987 1 NUT, HEX MACHINE 10-32
H 56379298 1 Büchse .25x.37x.21CR211H
I 56002948 1 Schraube 1/4-20 X .75
J 56508500 1 BRACKET SPEED LIMIT CABLE [12]

Part Notes:
[1] - HASH(0x92da2bc)

 A, B, D-J
[2] - items 1-17
[3] - HASH(0x9d6352c)
[4] - HASH(0xa003adc)



76

FORWARD-REVERSE CONTROL ASSY
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

[5] - HASH(0x93439bc)

 items 18-42
[6] - TSB-FC-2014-007 Rider Scrubber and Sweepers Hydroback
[7] - HASH(0x94424dc)
[8] - HASH(0x92dfdb4)
[9] - HASH(0x92deefc)
[10] - SEE PI 2017-002
[11] - 56507648 is OBSOLETE and replaced by 56384088. All machines built starting with serial number 1000058489 and after use Push-Pull

Control Cable 56384088 TSB-FC-2015-015 SW8000 Neutral Switch Adjustment
[12] - HASH(0x941025c)



77

FRONT WHEEL SYSTEM
SW8000 165 D 4-CYL NIL

2017.11.02
2020.01.24



78

FRONT WHEEL SYSTEM
SW8000 165 D 4-CYL NIL

2017.11.02
2020.01.24

Pos. Artikel-Nr. Menge Variante Notes
1 2-00-02079 1 Lager [1]
2 2-00-02436 1 Splint [1]
3 2-00-04621 2 Becher [1]
4 2-00-04622 1 Rollenlager [1]
5 56004012 1 WSH-FLT 18-8 SS-1.062X2X.13 [1]
6 2-00-05026 1 Sechskant-Schlitzmutter [1]
7 8-11-00030 1 Kappe [1]
8 56107724 1 Nabe [1]
9 8-75-01216 4 SPACER-BRAKES [2]
10 56385067 5 STUD-WHEEL-1/2-20X1.31 [1]
11 8-89-08056 2 WHL ASSY-PNEUMATIC-FOAM FILLED [1]

8-85-06022 1 TIRE-6.00x9 PNEUMATIC [3]
8-70-00086 1 FLAP-PNEUMATIC TIRE-6 X 9 [4]
8-70-00087 1 TUBE-INNER-PNEUMATIC-6 X 9 [3]
8-65-05016 1 RIM ASSY-6 X 9 X 4 [3]

11a 56384874 1 NON-MARKING WHEEL ASSY
56384873 1 TIRE-NON-MARKING-600X9-4.0 [5]
8-65-05016 1 RIM ASSY-6 X 9 X 4 [5]

11 56384823 2 WHEEL ASSY-PRO PU LUG TREAD
56384824 1 TIRE-GS NON-MARKING-5X8X3.75 [6]

12 8-71-05007 1 Bremsbelag [7]
12 0860-703 1 Achswelle [1]
12 56418581 1 SPRING  BRAKE [7]
13 56003958 8 SCR-HEX 1/2-20 X 2.25 [8]
13 56003162 8 SCR  HEX 1/2-20 X 2.00 [9]
14 56382791 2 FRONT WHEEL ASSEMBLY [10]

Part Notes:
[1] - These quantities refl ect one Front Wheel Assembly only, there are two Front Wheel Assemblies on the machine.
[2] - NOTE 2: These items are only used on machines that do not have standoffs welded onto the chassis for mounting the wheel

assemblies.
[3] - Part of 8-89-08056
[4] - OPENED BY MISTAKE

Part of 8-89-08056
[5] - Part of 5638474
[6] - Part of 56384823
[7] - (usage 2 per brake assy)
[8] - 56003958 Screws are only used on machines that do have standoffs welded onto the chassis for mounting the wheel assemblies.
[9] - HASH(0x92b273c)

These items are only used on machines that do not have standoffs welded onto the chassis for mounting the wheel assemblies.
[10] - (items 1-8, 10-12)



79

1

2

3

5

6

4

7

8

GAUGE KIT-DIESEL
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



80

GAUGE KIT-DIESEL
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
56383885 1 KUBOTA DIESEL GAUGE KIT-BSPP [1]
56508722 1 KUBOTA DIESEL GUAGE KIT [2]

1 56394274 1 [3]
2 56305619 1 Öldruckschalter
3 56478523 3 Kabelbinder
4 56507679 1 WIRE ASM YEL/BLK 18-11 [4]
5 56383884 1 SENDER-TEMPERATURE-BSPP [5]
5 56305873 1 Sender, Hydraulik Öl Temp [6]
6 2-00-04982 1 FITTING 1/8 NPT STR [7]
7 56002562 8 NUT KEPS 8-32
8 56394275 1
9 56107790 1 HARNESS-OIL PRESS SNDR-DIESEL

Part Notes:
[1] - HASH(0x99e1024)

(includes items 1-6 / Standard on all Diesel models)

All Diesel machines built after serial number 1000053695 needing to replace the Temperature Sender 56383884 or a dealer installed
Diesel Gauge

Kit, use Diesel Gauge Kit – BSPP 56383885. All Diesel machines getting a fi rst time installation of a Diesel Gauge Kit regardless of the
serial number, use

Diesel Gauge Kit – BSPP 56383885.
[2] - (includes items 1-6 / Standard on all Diesel models)

All Diesel machines built before serial number 1000053696 with factory installed temperature gauge use Diesel Gauge Kit 56508722 or
Temperature

Sender 56305873. All Diesel machines with dealer installed Diesel Gauge Kit 56508722, use Diesel Gauge Kit 56508722 or Temp
Sender 56305873.

[3] - TSB-FC-2019-020 Sweeper Gauge Replacement
[4] - HASH(0x931292c)
[5] - HASH(0xa23cc44)

For KIT 56383885
[6] - For KIT 56508722
[7] - HASH(0x98c1b24)



81

6

1

2 3

5

4

8 9

GAUGE KIT-PETROL & LPG
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



82

GAUGE KIT-PETROL & LPG
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
56107674 1 KUBOTA GASOLINE GAUGE KIT-4CYL [1]
56107673 1 KUBOTA LPG GAUGE KIT-4 CYL [2]

1 56304569 1 Spur [3]
1 56304589 1 Anzeige, 3-stellig f. LPG [4]
2 56305619 1 Öldruckschalter
3 56478523 3 Kabelbinder
4 56507679 1 WIRE ASM YEL/BLK 18-11 [5]
5 56107675 1 TEE STREET-SPECIAL
6 56002562 8 NUT KEPS 8-32
7 56107787 1 HARNESS-OIL PRESS SNDR-LPG
8 56394274 1 [6]
9 56394275 1 [7]

Part Notes:
[1] - (includes items 1-5 / Standard on all Petrol models)

TSB-FC-2019-020 Sweeper Gauge Replacement
[2] - (includes items 1-5 / Standard on all LPG models)
[3] - (part of 56107674)

REPLACED TSB-FC-2019-020

TSB-FC-2019-020 Sweeper Gauge Replacement

DE TSB-FC-2019-020 Änderung der Maschinenanzeige bei Motoren
[4] - (part of 56107673)
[5] - HASH(0x931292c)
[6] - (part of 56107674)
[7] - (56107674)



83

GAUGE PANEL ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2020.04.17



84

GAUGE PANEL ASSY
SW8000 165 D 4-CYL NIL

2017.11.02
2020.04.17

Pos. Artikel-Nr. Menge Variante Notes
00 56107642 1 GAUGE PANEL ASSY DIESEL [1]
00 56107640 1 GAUGE PANEL ASSY PETROL
00 56107641 1 GAUGE PANEL ASSY LPG
2 56001818 1 SCR  PAN PHIL 8-32 X .38
4 56002808 2 NUT HEX NYLOC 8-32
6 56003902 5 SCR-TRUSS PHIL SS BLK10-24X.50
8 56107601 1 PANEL LPG ASSY [2]
8 56107603 1 PANEL DIESEL ASSY [3]
Cover hole 56392845 1 Dichtung f.Ladekontrolle [4]
Cover hole 56394276 1
Cover hole 56009013 2 SCR PAN PHIL THD FORM BLK 6 32 [5]
9 56107624 1 CONTROL BOX
15 56418685 1 Zündschloss [6]
15 56419123 1 Ersatzschlüssel CR 1400 [7]
15 56508655 1 Zündschlüssel [8]
15 56497754 1 Schlüsselschalter CR 1400 [9]

Part Notes:
[1] - HASH(0xa00011c)
[2] - used on LPG and petrol models
[3] - used on diesel models only

Cover the hole up can be done with parts 56394276 (PLATE-COVER-HOUR METER), 56392845 (gasket), and screws 56009013.
[4] - GUARANTEE DATE EXPIRED
[5] - EXPIRED 10-13-2006
[6] - LPG and petrol models
[7] - (for 56418685)
[8] - (for 56497754)
[9] - diesel models



85

1

2

3

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20 22

23

24

25

26

1

4

HOPPER SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



86

HOPPER SYSTEM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
1 56323135 2 Stopfbüchse BR1000 [1]
2 56001939 2 Flachdichtung 5/16
3 56002035 2 002721X HD 5/16-18X.62
4 56002491 11 Stopmutter 1/4-20
5 56002856 10 "Mutter Nyon LOC 5/16"""
6 56002929 2 SCR HEX HD LOC 5/16-18X
7 56003714 5 SCR-CARR-SS 1/4-20 X 1.25
8 56003720 10 SCR CARRIAGE SS 5/16-18 X 1.00
9 56009122 10 Unterlegscheibe
10 56009345 5 WSH BEVEL 1/4
11 56507087 1 HOPPER
12 56507159 1 SCREEN  VAC FAN [2]
13 56507162 1 PLATE HOPPER BOTTOM
14 56507187 1 CLAMP HOPPER FLAP
15 56507223 2 Frontscheinwerfer
15 56507224 1 Glühlampe 12V 50W [3]
16 56508325 1 SEAL DOOR HINGE
17 56508083 1 Gummileiste
18 56508211 4 CLIP PANEL [4]
19 56002883 6 Schraube SS1/4-20x75
20 56002859 6 Mutter SS 1/4
22 56507793 8 CLIP  CONDUIT
23 56107729 1 CLAMP DOOR SEAL [5]
24 56508728 1 SEAL HOPPER SKID PLATE
25 56001939 2 Flachdichtung 5/16
26 56107813 2 BRACKET-HEAD LIGHT

Part Notes:
[1] - HASH(0x9a5bc14)
[2] - HASH(0x936d6cc)
[3] - (for 56507223) not shown
[4] - HASH(0x93b9ce4)
[5] - HASH(0x9873134)



87

1 2

7

4

6

8
10

11

12

13

14

15

16 17

18

19

20

5

5

6

13

1

2

12

4

3

17

18

3

Ref.

14

19
9

3
FRONT

22
23

321

13

9

5

HOPPER SYSTEM-2
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



88

HOPPER SYSTEM-2
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
1 56001843 2 SCR  HEX 5/8-11 X 1.50
2 56001858 2 SCR  HEX 3/8 16 X 1.25
3 56002491 14 Stopmutter 1/4-20
4 56002663 2 SCR HEX HD 3/8-16x1.00
5 56002684 6 SCR HEX HD 3/8-16x1,75
6 56002769 10 Stopmutter 3/8-16
7 56002883 8 Schraube SS1/4-20x75
8 56003152 2 Sperrfeder [1]
9 56003715 6 Halter
10 56003732 2 PIN CLEVIS .750X2.00 [2]
11 56003923 2 WSH-FLT SS .266 X .906 X .060
12 56009107 2 U-Scheibe FLT SS.378
13 56009213 8 SH, FLT .382x1.0x.075
14 56507164 2 BRACKET SIDE BROOM ARM [3]
15 56507168 1 PIVOT HOPPER DOOR [4]
16 56507169 1 Dichtleiste
17 56507176 2 CLAMP HOPPER BOTTOM
18 56507177 2 CLAMP HOPPER DOOR SIDE SEAL
19 56507178 2 Abdichtung
20 56507179 1 Abdichtung
21 56107728 1 HOPPER DOOR WELDT [5]
22 2-00-04603 1 Schlauchschelle (doppelt) [6]
23 56002933 1 LOC SCREW 1/4-20 X 3/8

Part Notes:
[1] - HASH(0x9d58784)
[2] - HASH(0x9ea6364)
[3] - HASH(0x936df2c)
[4] - HASH(0x92e10dc)
[5] - HASH(0x9dbd1cc)
[6] - HASH(0x98bf834)



89

 2 

 4 

14

 6 

 10 

1

 15 

 16 
 26  27 

 28 

 29 

 30 

 34 

 35  19 
 15 

 2 
 14 

 6 

 10 

 12 

 21 

 22 

 4 

FRONT

31

19 23

18

32

33

12
16 20

38

11 17

9

21

36

38
39 40

37
4124

39
38

17

12 22

1 25
12

Ref.

 13 

HOPPER SYSTEM-3
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



90

HOPPER SYSTEM-3
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
1 56002457 4 SCR FLT SOC 1/4-20 X 1.00
2 56001873 2 SCR  HEX 3/8-16 X 2.50
3 56009120 4 SCR PANPHIL SS TYPEB1/4-14X.62
4 56002063 4 "U-Scheibe 3/8"""
6 56002747 2 SCR HEX THD/HD 3/8-16 X 1.50
8 56009019 4 Schraube 1/4-20x.38
9 56508248 4 STRAP FRONT TIRE FLAP [1]
10 56002684 4 SCR HEX HD 3/8-16x1,75
11 56508389 2 FLAP HOPPER SIDE [2]
12 56002769 8 Stopmutter 3/8-16
13 56002811 1 SCR PAN PHIL 6-32 X .25
14 56002840 4 Nut  1/4  20
15 56002947 4 SCR HEX HD LOC 3/8-18 X 1
16 56003258 2 Federscheibe
17 56508390 3 FOAM HOPPER SIDE [3]
18 56003750 2 RING RET EXT SHAFT 1.125
19 56009033 3 Schraube 1/4-20X1 2HP 5
20 56009123 1 Nut, Push Cap 3/8
21 56009195 4 WSH FLT .406X 1.250X .164
22 56009213 4 SH, FLT .382x1.0x.075
23 56304683 1 PIN HOPPER HINGE WELDMENT [4]
24 56507100 1 ARM HOPPER LIFT WELDMENT
25 56507189 1 Abluftklappe
26 56507197 1 ROD COVER
27 56507204 2 PIN HOPPER HINGE WLDT
28 56507289 2 BUMPER HOPPER LIFT
29 56507334 1 STOPPPER HOPPER RH
30 56507335 1 STOPPPER HOPPER LH [5]
31 56507477 1 PROP ROD [6]
32 56507885 1 PIN [7]
33 56507939 2 BEARING 1.125X1.281X.500
34 56507940 2 BEARING 1.125X1.281X1.500
35 56508234 1 CLIP 3/8
36 56003137 1
37 56002708 1 Stopmutter 1/4-20
38 56009002 3 UNTERLEGSCHEIBE, FLACH
39 56009018 3 SCHRAUBE 1/4-20X3/4 HP5
40 56315257 2 Clamp P
41 56004073 1

Part Notes:
[1] - HASH(0x93ba67c)
[2] - HASH(0x9324c7c)
[3] - HASH(0x93c5a74)
[4] - HASH(0x9f622a4)
[5] - HASH(0x9375adc)
[6] - HASH(0x9379134)
[7] - HASH(0x9906314)



91

HOPPER SYSTEM-4
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



92

HOPPER SYSTEM-4
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56002098 4 Scheibe SAE 1/4
02 56002876 4 Schraube PAN PHIL SS
03 56002922 1 SCR HEX LOC 1/4-20 X .62
04 56002948 4 Schraube 1/4-20 X .75
05 56003093 4 SCR PAN PHIL PLAST 8-1
06 56009005 2 Schraube 16x.75
07 56507086 1 COVER HOPPER
08 56508226 1 PLATE HOPPER COVER PROP ROD
09 56507185 2 BRACKET HOPPER COVER [1]
10 56507188 2 Riegel
11 56507219 1 Deckeldichtung
12 56507767 2 Lager

Part Notes:
[1] - HASH(0x9371074)



93

1

2

3
4

5

6

7

8

9

1011

13

14
15 16

13a

HYDRAULIC PUMP ASSY – ORFS - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



94

HYDRAULIC PUMP ASSY – ORFS - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
56119566 1 PUMP ASSEMBLY [1]

1 56394095 1 FTG-NIPPLE-TEST PORT-10-FORFS
2 56394025 1 FTG-RUN TEE-10MORFS-10MORB
3 56001879 2 U-SCHEIBEN
4 56001968 2 Schraube
5 56119565 1 HYDROSTATIC/AUX PUMP ASSY [2]
6 2-00-05730 1 FTG-12 SAE X 10 ORS STR
7 2-00-04961 1 FTG-12 SAE X 10 ORS STR
8 2-00-06030 1 FITTING  HYD
9 56394070 1 FTG-45-10MORFS-12MORB
10 56394071 1 FTG-90-20MORFS-16MORB
11 56394029 1 FTG-STR-16FORB-12MORB
13 56497918 1 Hydraulikpumpe
13a 56488002 1 O-Ring

56418825 1 Dichtungskit [3]
14 56001858 2 SCR  HEX 3/8 16 X 1.25
15 56002063 2 "U-Scheibe 3/8"""
16 56119238 1

Part Notes:
[1] - (items 1-11)
[2] - items 13-16
[3] - HASH(0x92aa84c)



95

2400
RPM

2.48
CIR

1.02
CIR

22.8
CIR

2500
PSI

2.0
GPM

8.60
GPM

6.1
CIR

2.45
CIR

.161
CIR

TOW
VALVE

3000
PSI

3000
PSI

15 GPM

50 PSI

HOPPER DUMP
1.5x3.75x.75

HOPPER LIFT
2.5x15.125x1.25

SIDE BROOM LIFT
1.00x1.18x.50

A

B B

A

P

T

L

R

STEERING
4.88 CIRSTEERING

1.75x8.5x.75

1100
PSI

MAIN BROOM

SIDE BROOM

DUST
CONTROL

DRIVE

.037

S1

S3

S5

S6

S7
S8

25 PSI

A T1 B C D E F G H

J

L

K

MN
T

P

100
PSI

6.10
CIR

SIDE BROOM LIFT
1.00x1.18x.50

SIDE BROOM

25 PSI

D
E F

6.10
CIR

SIDE BROOM

SIDE BROOM LIFT
1.00x1.18x.50

DUAL SIDE BROOM OPTION

J1
.086

S9

.078

2.9 GPM 5.7 GPM

S2

1:2

4:1

J1

25 PSI

AC OPTION

1500
PSI

1.02
CIR

F

E

SIDE BROOM SPEED CONTROL OPTION

TO SIDE BROOM

EX

CF

IN

HOSE FROM
PORT E

Captive
Plug

LITTER VAC OPTION

LITTER VAC
(REPLACES CAPTIVE PLUG)

S4

Hydraulic Schematic - 37 Degree Flare (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23



96

Hydraulic Schematic - 37 Degree Flare (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.23



97

����
���

��	

���


��	
���

���

���

����
���

���
���


���
���

��

���

��	�
���

�
�

���

���
�����

����
���

����
���


�����

������

�����������

�����������

�����������
����
��
���
���

����� ���������

����
�

����

�

 
 

�

�

�

�

�

������!�
	�

����������!�


����
������



��
���

���!� ����

����� ����

����
��!����

�����

����

�


��

��

��

��

�


������

� �
  � � � � � �

"

�

#

�!

�

�


��
���

��
�
���

����� ���������

����
�

����

����� ����

������

�

� �

��
�
���

����� ����

����� ���������

����
�

����

���������� ����������!

"

��
�

�$

���


��$���� �������

��


%�

	%


"


������

��������!


���
���


���
���

�

�

����� �������������!����������!

�������� ����

�&

��

�!

����������
������

�'()*+,�
�-./

�����������������!

�����������
0���������������������1

�	

Hydraulic Schematic - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2020.01.21
2020.01.23



98

Hydraulic Schematic - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2020.01.21
2020.01.23



99

41
15

17
16

19
26

25

38

18

20

36
40

37
30

24

29
28

35
33

34

31

27

21

 13 

 2 

 7 

 4 

Ref.
See Radiator

Assembly

 12 

 11 

 10 

 5 

 14 

L

P

R

T

INOUT

B
A

A

B

CHG

CASE

IN

OUT

A

B

IN

OUT

CASE

P

TJ
F

A
N

C
D

B
M

T1

J1

G
H

L

E

K

 3 

 1 

 9 

J

J

44

45

47

48

48
6

32

22 

22 

39

Hydraulic SYSTEM - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2020.01.23



100

Hydraulic SYSTEM - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2020.01.23

Pos. Artikel-Nr. Menge Variante Notes
1 56508096 1 Steuereinheit [1]

7-70-00127 1 SEAL KIT
2 56507072 1 RESERVOIR ASSEMBLY
3 56507603 1 Hydraulikmotor kpl.
4 56507604 1 SIDE BROOM MOTOR ASSEMBLY
5 56507605 1 SIDE BROOM CYLINDER ASSEMBLY
6 56394466 1 MOTOR-MAIN BROOM [2]
7 56507067 1 HYDRAULIC MOTOR VAC FAN
9 56507609 1 MANIFOLD ASSEMBLY [3]
10 56507610 1 Zylinder kpl.
11 56507611 1 HOPPER DOOR CYLINDER ASSEMBLY
12 56507612 1 HOPPER LIFT CYLINDER ASSEMBLY
13 56507613 1 PUMP ASSEMBLY
14 56507614 1 FILTER ASSEMBLY [4]
15 56507516 1 HOSE HYDRAULIC
16 56507517 1 HOSE HYDRAULIC
17 56507518 1 HOSE HYDRAULIC
18 56507519 1 HOSE HYDRAULIC
19 56507520 1 HOSE HYDRAULIC
20 56507521 1 HOSE HYDRAULIC
21 56507522 2 HOSE HYDRAULIC
22 56900480 2 ELBOW 90 O-RING [5]
24 56507360 1 HOSE HYDRAULIC
25 56507362 1 HOSE HYDRAULIC
26 56507361 1 HOSE HYDRAULIC
27 56507363 1 HOSE HYDRAULIC
28 56507529 1 HOSE HYDRAULIC
29 56507530 1 HOSE HYDRAULIC
30 56507531 1 HOSE HYDRAULIC
31 56384510 2 HOSE-HYDRAULIC KIT [6]
31 2 Hose-Hyd 451tc-8 7/8x3/4 48lg [7]
32 56507788 1 HOSE HYDRAULIC
33 56507534 1 HOSE HYDRAULIC
34 56507535 1 HOSE HYDRAULIC
35 56507536 1 HOSE HYDRAULIC
36 56507537 1 HOSE HYDRAULIC
37 56507538 1 HOSE HYDRAULIC
38 56507539 1 HOSE HYDRAULIC
39 56507540 1 HOSE HYDRAULIC
40 56507718 1 HOSE HYDRAULIC
41 56507719 1 HOSE HYDRAULIC
42 56394318 11
44 56508814 1 SLEEVE NYLON
45 56462977 1 SLEEVE 24 IN. NYLON [8]
46 56409463 1 Clamp, 1.25 Hose support
47 56016259 1 DECAL  OIL FILL [9]
48 2 Elbow-Hydraulic 90-O-Ring [10]

Part Notes:
[1] - HASH(0x93224dc)
[2] - TSB-FC-2017-030 SW8000 Main broom hydraulic adapter leaking

DE TSB-FC-2017-030 SW8000 Anschlußverschraubungen am Hauptkehrwalzenmotor undicht
[3] - HASH(0x930ff54)
[4] - HASH(0x9349dcc)
[5] - HASH(0x9942c54)
[6] - For machines built before serial number 1000060163 (which used Hose 56507532), order Hydraulic Hose Kit 56384510
[7] - For machines built after serial number 1000060162, order Hydraulic Hose Kit 56384510 to replace items 31 and 48
[8] - HASH(0x93c114c)
[9] - HASH(0x9d6c02c)



101

Hydraulic SYSTEM - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2020.01.23

[10] - For machines built after serial number 1000060162, order Hydraulic Hose Kit 56384510 to replace items 31 and 48, TSB-FC-2017-030

TSB-FC-2017-030 SW8000 Main broom hydraulic adapter leaking

DE TSB-FC-2017-030 SW8000 Anschlußverschraubungen am Hauptkehrwalzenmotor undicht



102

A

B

C

D

1

23

3

4

5

6

7

8

9

11

11

Hydraulic SYSTEM - CYLINDER ASSEMBLIES - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



103

Hydraulic SYSTEM - CYLINDER ASSEMBLIES - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
A 56507605 1 SIDE BROOM CYLINDER ASSEMBLY
1 56507065 1 SIDE BROOM CYLINDER

56109100 1 SEAL KIT [1]
2 56900286 1 ELBOW 90 DEG    E00003
3 56900370 2 CONNECTOR  O-RING
B 56507610 1 Zylinder kpl.
4 56507095 1 STEERING CYLINDER

56380809 1 SEAL KIT
5 56900101 2 Bogen 90 Grad
C 56507611 1 HOPPER DOOR CYLINDER ASSEMBLY
6 56507155 1 CYLINDER HYDRAULIC HOPPER DOOR [2]
7 56900001 1 O-ring verbindung
8 56900101 1 Bogen 90 Grad
D 56507612 1 HOPPER LIFT CYLINDER ASSEMBLY
9 56507241 1 CYLINDER HYDRAULIC HOPPER LIFT [3]

56380813 1 SEAL KIT [4]
11 56900101 1 Bogen 90 Grad

Part Notes:
[1] - HASH(0x9dcf39c)
[2] - HASH(0x92e079c)
[3] - HASH(0x92dd964)
[4] - HASH(0x9fe427c)



104

A

B

C

D

1

23

3

4

5

6

7

8

9

11

11

Hydraulic SYSTEM - CYLINDER ASSEMBLIES - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



105

Hydraulic SYSTEM - CYLINDER ASSEMBLIES - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
A 56107794 1 SIDE BROOM CYLINDER ASSY-RIGHT
1 56507065 1 SIDE BROOM CYLINDER

56109100 1 SEAL KIT [1]
2 2-00-04892 1 Hydraulikadapter [2]
3 2-00-04895 2 Hydraulikadapter [3]
B 56107798 1 STEERING CYLINDER ASSEMBLY
4 56507095 1 STEERING CYLINDER

56380809 1 SEAL KIT
5 2-00-04892 2 Hydraulikadapter [2]
C 56107799 1 HOPPER DOOR CYLINDER ASSEMBLY [4]
6 56507155 1 CYLINDER HYDRAULIC HOPPER DOOR [5]
7 2-00-04895 1 Hydraulikadapter [3]
8 2-00-04892 1 Hydraulikadapter [2]
D 56107800 1 HOPPER LIFT CYLINDER ASSEMBLY
9 56507241 1 CYLINDER HYDRAULIC HOPPER LIFT [6]

56380813 1 SEAL KIT [7]
11 2-00-04892 1 Hydraulikadapter [2]

Part Notes:
[1] - HASH(0x9dcf39c)
[2] - HASH(0x9a610ac)
[3] - HASH(0x94233ac)
[4] - HASH(0x93d8324)
[5] - HASH(0x92e079c)
[6] - HASH(0x92dd964)
[7] - HASH(0x9fe427c)



106

 1 

 2 

 3 

 4 

 5 

 6 

 8 

 9 

 10 
 7 

 4 

 5 

 5 

 5 

 10 

 10 

11

12 

 7 

S1
S6

S8

Cartridge

Coil

Hydraulic SYSTEM - MANIFOLD ASSY - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



107

Hydraulic SYSTEM - MANIFOLD ASSY - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
56507609 1 MANIFOLD ASSEMBLY [1]

1 56900324 2 ELBOW 45DEG W/NUT 8    E00008 [2]
2 56002923 4 SCR HEX LOC 5/16-18 X .50
3 56507073 1 HYDRAULIC MANIFOLD

56305368 3 CARTRIDGE [3]
56305369 2 Steckerventil [4]
56305367 2 CARTRIDGE [5]
56305531 1 CARTRIDGE [6]
56507686 1 CARTRIDGE [7]
56507687 1 CARTRIDGE FLOW CONTROL 2 GPM [8]
56507688 1 CARTRIDGE [9]
56508223 1 SEAL KIT [10]
56419397 1 RELIEF VALVE CARTRIDGE [11]
56507690 1 DIRECTIONAL VALVE [12]
56305370 1 CHECK VALVE CARTRIDGE [13]
56507692 1 CARTRIDGE [14]
56507983 1 ORIFICE [15]
56508184 1 ORFICE [16]
56507693 1 ORIFICE [17]
56507694 8 COIL 12 VDC [18]
56507695 1 COIL 12 VDC [19]
56305354 8 Dichtungskit [20]
56305355 2 Dichtungssatz [21]
56507702 1 SEAL KIT [22]
56508840 1 CAVITY PLUG [23]
56507699 1 SEAL KIT [24]
56507700 1 SEAL KIT [25]
56507701 1 SEAL KIT [26]

4 56900003 2 O-ring verbindung
5 56900004 4 Stecker O/R
6 56900005 1 CONNECTOR O/R  -10   E00001 [27]
7 56900011 3 O-ring verbindung
8 56900101 1 Bogen 90 Grad
9 56900105 1 Winkel [28]
10 56900110 3 Winkel 90Grad f. CR 1300
11 56900203 1 TEE  RUN O/R  -6    E00005 [29]
12 56900103 1 ELBOW 90  DEG 0/R-6 [30]

Part Notes:
[1] - HASH(0x930ff54)
[2] - HASH(0x993d67c)
[3] - Cartridge for S1, S2 (S4 is part of litter vac option)
[4] - Cartridge for S3, S7
[5] - Cartridge for S5, S9
[6] - Cartridge for S6
[7] - HASH(0x93131c4)

 Cartridge for S8
[8] - HASH(0x9313a94)
[9] - HASH(0x931633c)

 Cartridge for Flow Divider
[10] - Seal Kit for 56507688
[11] - HASH(0x92b1de4)
[12] - HASH(0x9316bcc)
[13] - HASH(0x9f72bb4)
[14] - HASH(0x9317494)

 Cartridge for PO Check Valve



108

Hydraulic SYSTEM - MANIFOLD ASSY - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

[15] - Orifice, .086
[16] - Orifice, .078
[17] - Orifice, .038
[18] - Solenoid Coil with Connector For S1-S7, S9
[19] - Solenoid Coil with Connector For S8
[20] - Seal Kit for S1, S2, S4, S5, S6, S9, Relief, Check Valve
[21] - Seal Kit for S3, S7
[22] - Seal Kit for Po Check Valve
[23] - HASH(0x93def6c)
[24] - HASH(0x934ec34)

 Seal Kit for S8
[25] - HASH(0x9352474)

 Seal Kit for Piloted 3/2 Directional Valve
[26] - Seal Kit for Flow Control, 2.0 GPM
[27] - HASH(0x988bc2c)
[28] - HASH(0x988d61c)
[29] - HASH(0x993bbdc)
[30] - HASH(0x988ad74)



109

 1 

 2 

 3 

 7 

 5 

 6 

 8 

 9 

 10 
 7 

 7 

 5 

 5 

 5 

 10 

 10 

11

10 

 7 

S1
S6

S8

Cartridge

Coil

Hydraulic SYSTEM - MANIFOLD ASSY - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



110

Hydraulic SYSTEM - MANIFOLD ASSY - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
56107797 1 MANIFOLD ASSEMBLY

1 56394036 2 FTG-45-8MORFS-8FSWORFS
2 56002923 4 SCR HEX LOC 5/16-18 X .50
3 56507073 1 HYDRAULIC MANIFOLD

56305368 3 CARTRIDGE [1]
56305369 2 Steckerventil [2]
56305367 2 CARTRIDGE [3]
56305531 1 CARTRIDGE [4]
56507686 1 CARTRIDGE [5]
56507687 1 CARTRIDGE FLOW CONTROL 2 GPM [6]
56507688 1 CARTRIDGE [7]
56508223 1 SEAL KIT [8]
56419397 1 RELIEF VALVE CARTRIDGE [9]
56507690 1 DIRECTIONAL VALVE [10]
56305370 1 CHECK VALVE CARTRIDGE [11]
56507692 1 CARTRIDGE [12]
56507983 1 ORIFICE [13]
56508184 1 ORFICE [14]
56507693 1 ORIFICE [15]
56507694 8 COIL 12 VDC [16]
56507695 1 COIL 12 VDC [17]
56305354 8 Dichtungskit [18]
56305355 2 Dichtungssatz [19]
56507702 1 SEAL KIT [20]
56508840 1 CAVITY PLUG [21]
56507699 1 SEAL KIT [22]
56507700 1 SEAL KIT [23]
56507701 1 SEAL KIT [24]

5 2-00-04970 4 Hydraulikfitting, gerade [25]
6 2-00-06021 1 FITTING  HYD
7 2-00-04918 5 Fitting, gerade SAE6 - [26]
8 2-00-04892 1 Hydraulikadapter [27]
9 56394023 1 FTG-90-10MORFS-10MORB
10 2-00-04926 4 Winkel 90Grad SAE6 auf ORS4
11 56394033 1 FTG-RUN TEE-4MORFS-6MORB

Part Notes:
[1] - Cartridge for S1, S2 (S4 is part of litter vac option)
[2] - Cartridge for S3, S7
[3] - Cartridge for S5, S9
[4] - Cartridge for S6
[5] - HASH(0x93131c4)

 Cartridge for S8
[6] - HASH(0x9313a94)
[7] - HASH(0x931633c)

 Cartridge for Flow Divider
[8] - Seal Kit for 56507688
[9] - HASH(0x92b1de4)
[10] - HASH(0x9316bcc)
[11] - HASH(0x9f72bb4)
[12] - HASH(0x9317494)

 Cartridge for PO Check Valve
[13] - Orifice, .086
[14] - Orifice, .078
[15] - Orifice, .038
[16] - Solenoid Coil with Connector For S1-S7, S9



111

Hydraulic SYSTEM - MANIFOLD ASSY - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

[17] - Solenoid Coil with Connector For S8
[18] - Seal Kit for S1, S2, S4, S5, S6, S9, Relief, Check Valve
[19] - Seal Kit for S3, S7
[20] - Seal Kit for Po Check Valve
[21] - HASH(0x93def6c)
[22] - HASH(0x934ec34)

 Seal Kit for S8
[23] - HASH(0x9352474)

 Seal Kit for Piloted 3/2 Directional Valve
[24] - Seal Kit for Flow Control, 2.0 GPM
[25] - HASH(0x98c4a8c)
[26] - HASH(0x98bd9c4)
[27] - HASH(0x9a610ac)



112

A B

C

1

2 3

4

56

7

7

89

D

Hydraulic SYSTEM - MOTOR ASSEMBLIES - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



113

Hydraulic SYSTEM - MOTOR ASSEMBLIES - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
A 56507603 1 Hydraulikmotor kpl. [1]
1 56507063 1 MOTOR TRACTION DRIVE [2]

56507618 1 Abdichtung 56110351 [3]
56462927 1 CASTLE NUT

2 56109735 2 SWIVEL ADAPTER
B 56507604 1 SIDE BROOM MOTOR ASSEMBLY
3 56107828 1 MOTOR-SIDE BROOM

56507619 1 SEAL KIT FOR SIDE BROOM MOTOR [4]
4 56900113 2 Winkelverschraubung
C 1 Dust Control Motor Assembly (items 5-7)
5 56507067 1 HYDRAULIC MOTOR VAC FAN

56418823 1 Shaft Dichtung [5]
6 56900001 1 O-ring verbindung
7 56900104 2 Bogen 90 Grad
D 1 Main Broom Motor Assembly (items 8-9)
8 56394466 1 MOTOR-MAIN BROOM [6]

56507620 1 Dichtungssatz f. [7]
9 56900001 1 O-ring verbindung

Part Notes:
[1] - (items 1-2)
[2] - TSB-FC-2017-039
[3] - for 56507063
[4] - for 56507064
[5] - for 56507067
[6] - TSB-FC-2017-030
[7] - for 56507066



114

A B

C

1

2
3

4

56

7

7

10

8
9

D

11

Hydraulic SYSTEM - MOTOR ASSEMBLIES - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2021.10.07



115

Hydraulic SYSTEM - MOTOR ASSEMBLIES - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2021.10.07

Pos. Artikel-Nr. Menge Variante Notes
A 56107792 1 DRIVE MOTOR ASSEMBLY
1 56507063 1 MOTOR TRACTION DRIVE

56507618 1 Abdichtung 56110351 [1]
56462927 1 CASTLE NUT [1]

2 56394073 2 FTG-SWIVEL-STR-10MORB-10MORFS [2]
B 56107829 1 SIDE BROOM MOTOR ASSEMBLY
3 56107828 1 MOTOR-SIDE BROOM

56507619 1 SEAL KIT FOR SIDE BROOM MOTOR [3]
4 2-00-04921 2 Fitting 90 SAE10 - ORS8
10 56394072 2 FTG-STR-8FSWORFS-4MORFS
C 56107796 1 DUST CONTROL MOTOR ASSEMBLY
5 56507067 1 HYDRAULIC MOTOR VAC FAN

56418823 1 Shaft Dichtung [4]
6 2-00-04895 1 Hydraulikadapter [5]
7 2-00-04885 2 Hydraulik-Fitting [6]
D 56107795 1 MAIN BROOM MOTOR ASSEMBLY
8 56394466 1 MOTOR-MAIN BROOM

56507620 1 Dichtungssatz f. [7]
9 2-00-04895 1 Hydraulikadapter [5]
11 2-00-04921 2 Fitting 90 SAE10 - ORS8

Part Notes:
[1] - for 56507063
[2] - HASH(0x93019dc)
[3] - for 56507064
[4] - for 56507067
[5] - HASH(0x94233ac)
[6] - HASH(0x93b0fec)
[7] - for 56507066



116

4

12

1

2 4

5

67

8

9

10

11

17

1315

10

6

2

1
11

14
3

14

11
10

6
1011

11

6

16
3

16

Only used with left
side broom assy

56462977
REF

56507208
REF

Hydraulic SYSTEM - MOUNTING – 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



117

Hydraulic SYSTEM - MOUNTING – 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
1 56001821 2 SCR HEX HD 1/4-20 X .88
2 56001939 4 Flachdichtung 5/16
3 56001878 4 SCR HEX HD 1/4-20 X 1.25
4 56002420 1 SCR HEX 5/16-18 X 2.25
5 56002701 1 MUTTER 5-16-18 HEX JAM
6 56002708 5 Stopmutter 1/4-20
7 56002221 1 SCR HEX HD 5/16-18 X 1.00
8 56002826 1 NUT HEX NYLOC THIN 5/16-1
9 56002929 2 SCR HEX HD LOC 5/16-18X
10 56009002 6 UNTERLEGSCHEIBE, FLACH
11 56315257 5 Clamp P
12 56002242 2 SCR SOC HD 1/4-20x1.50
13 56507218 1 CLAMP-HOSE-TWIN-20MM
14 56507922 1 CLAMP-HOSE-QUAD-13MM
15 56508327 1 BRACKET HOSE CLAMP
16 56002098 4 Scheibe SAE 1/4
17 56409463 1 Clamp, 1.25 Hose support
18 56002093 1 SCR HEX HD 1/4-20 X 1.00



118

1

2

2

3

3

4

5

5

5

5

6

7

8

9

10

11

12
13

16
12

18

16
18

12

14

15

16 18

17

19

2021

22

25

24

23

SPLIT PART AND USE IN
THESE TWO LOCATIONS.

REF HOPPER ASSEMBLY
FOR P-CLAMPS IN
THESE LOCATIONS

Hydraulic SYSTEM - MOUNTING - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2020.01.21
2020.01.23



119

Hydraulic SYSTEM - MOUNTING - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2020.01.21
2020.01.23

Pos. Artikel-Nr. Menge Variante Notes
1 2-00-00460 2 WSHR-FLAT .438X.192X.031 STL.
2 56385491 3 CLAMP-P-.50 DIA G S
3 56001821 2 SCR HEX HD 1/4-20 X .88
4 56001878 2 SCR HEX HD 1/4-20 X 1.25
5 56001939 7 Flachdichtung 5/16
6 56002093 1 SCR HEX HD 1/4-20 X 1.00
7 56002098 2 Scheibe SAE 1/4
8 56001961 2 SCR  SOC HD 1/4 20 X 1.25 [1]
9 56002420 2 SCR HEX 5/16-18 X 2.25
10 56002426 2 SCR HEX HD 5/16-18x2.50 [1]
11 56002667 1 Schraube 5/16-18 X.75
12 56002708 3 Stopmutter 1/4-20
13 56002826 1 NUT HEX NYLOC THIN 5/16-1
14 56002879 2 SCR HEX SS 10-24 X .38 [1]
15 56002929 2 SCR HEX HD LOC 5/16-18X
16 56009002 3 UNTERLEGSCHEIBE, FLACH
17 56303651 1 CLAMP P CL-16
18 56315257 3 Clamp P
19 56394096 1 CLAMP-HOSE-TWIN-12MM
20 56419120 2 CLAMP  HOSE SUPPORT 56E00616
21 56507218 2 CLAMP-HOSE-TWIN-20MM
22 56507922 1 CLAMP-HOSE-QUAD-13MM
23 56508238 2 CLAMP-HOSE-TWIN-25MM
24 56508327 1 BRACKET HOSE CLAMP
25 56508979 1 STRAP-RETAINING-2.5INX.88IN

Part Notes:
[1] - GUARANTEE DATE EXPIRED



120

3

4

5

3

6
8

9

7

16

1

A

B

14

12

13

15

Ref.
See Radiator

Assembly

11

FRONT

10

Hydraulic SYSTEM - OIL FILTER-RESERVOIR - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



121

Hydraulic SYSTEM - OIL FILTER-RESERVOIR - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
A 56507072 1 RESERVOIR ASSEMBLY
1 56418776 1 PLUG  HEX O-RING   E00594
3 56009033 4 Schraube 1/4-20X1 2HP 5
4 56463403 1 PLUG  HEX 0-RING    E00594
5 56107825 1 CAP-FILLER
6 56507507 1 RESERVOIR WELDMENT
7 56508846 1 ELBOW BARBED HYD FITTING
8 56900103 1 ELBOW 90  DEG 0/R-6 [1]
9 56900116 1 Bogen 90 Grad
10 56329145 2 BRIEDE
B 56507614 1 FILTER ASSEMBLY [2]
11 56002923 4 SCR HEX LOC 5/16-18 X .50
12 56419253 1 HEAD OIL FILTER [3]
13 56419254 1 FILTER  HYDRAULIK ÖL
14 56900017 1 CONNECTOR O/R-10-12   E00001
15 56900116 1 Bogen 90 Grad
16 56900480 2 ELBOW 90 O-RING [4]

Part Notes:
[1] - HASH(0x988ad74)
[2] - HASH(0x9349dcc)
[3] - HASH(0x92b23cc)
[4] - HASH(0x9942c54)



122

3

4

5

3

6
8

9

7

16

1

A

B

14

12

13

15

Ref.
See Radiator

Assembly

11

FRONT

10

Hydraulic SYSTEM - OIL FILTER-RESERVOIR - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13



123

Hydraulic SYSTEM - OIL FILTER-RESERVOIR - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2019.05.07
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
A 56107791 1 RESERVOIR ASSEMBLY
1 56418776 1 PLUG  HEX O-RING   E00594
3 56009033 4 Schraube 1/4-20X1 2HP 5
4 56463403 1 PLUG  HEX 0-RING    E00594
5 56107825 1 CAP-FILLER
6 56507507 1 RESERVOIR WELDMENT
7 56508846 1 ELBOW BARBED HYD FITTING
8 2-00-04926 1 Winkel 90Grad SAE6 auf ORS4
9 2-00-04961 1 FTG-12 SAE X 10 ORS STR
10 56329145 2 BRIEDE
B 56107802 1 FILTER ASSEMBLY
11 56002923 4 SCR HEX LOC 5/16-18 X .50
12 56419253 1 HEAD OIL FILTER [1]
13 56419254 1 FILTER  HYDRAULIK ÖL
14 2-00-05730 1 FTG-12 SAE X 10 ORS STR
15 2-00-04961 1 FTG-12 SAE X 10 ORS STR
16 2-00-04920 2 FITTING-REDUCER IGSAE TO 12ORS

Part Notes:
[1] - HASH(0x92b23cc)



124

1

2

3

3

4

5

6

8

7

11

12

10

13

14

15

16

17

18
19

2021

22

23

24

25

26

27
29

28

30

30

34

35

33

37

37

36

31

38

32
47

49
49

43

43
50

50

50

45

49
49

4644
49

4849

49

9

51

Hydraulic System - ORFS  - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2020.01.23
2020.01.23



125

Hydraulic System - ORFS  - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2020.01.23
2020.01.23

Pos. Artikel-Nr. Menge Variante Notes
1 7-33-02184 1 HOSE-HYD ORS 4 STR ENDS 25.5 [1]
2 7-33-02188 1 HOSE-HYD ORS 4 STR ENDS 76
3 7-33-02298 2 Schlauch [1]
4 7-33-02574 1 HOSE  HYD 4 45-STR  9/16-18
5 7-33-02575 1 HOSE-HYD-A1-1A1-1B1-1207
6 7-33-02577 1 HOSE  HYD 4 STR-STR  9/16-18 [2]
7 7-33-02582 1 HOSE  HYD 4 STR-45  9/16-18
8 7-33-02603 1 HOSE-HYD-A1-1A1-1C1-1473
9 7-33-02734 2 HOSE-HYD ORS-8 90 TO STR 68 [3]
10 8-33-02173 1 Hydraulikschlauch
11 8-33-02178 1 Hydraulikschlauch [4]
12 8-33-02189 1 HOSE .25ID IWB  66
13 8-33-02216 1 Schlauch [5]
14 56016259 1 DECAL  OIL FILL [6]
15 56107791 1 RESERVOIR ASSEMBLY
16 56107792 1 DRIVE MOTOR ASSEMBLY
17 56107829 1 SIDE BROOM MOTOR ASSEMBLY
18 56107794 1 SIDE BROOM CYLINDER ASSY-RIGHT
19 56394466 1 MOTOR-MAIN BROOM
20 56107796 1 DUST CONTROL MOTOR ASSEMBLY
21 56107797 1 MANIFOLD ASSEMBLY
22 56107798 1 STEERING CYLINDER ASSEMBLY
23 56107799 1 HOPPER DOOR CYLINDER ASSEMBLY [7]
24 56107800 1 HOPPER LIFT CYLINDER ASSEMBLY
25 56119566 1 PUMP ASSEMBLY
26 56107802 1 FILTER ASSEMBLY
27 56119241 1 HOSE-HYD-D8-1C8-9M8-1219
28 56119268 1 HOSE-HYD-C5-1A5-1A5-1194 [8]
29 56119269 1 HOSE-HYD-C5-1A5-1A5-533
30 56119277 2 HOSE-HYD-A1-1A1-1A1-2604 [9]
31 56119284 1 HOSE-HYD-C5-1A5-1C5-1854
32 56119285 1 HOSE-HYD-C5-1A5-1C5-1524 [10]
33 56119287 2 HOSE-HYD-C5-1A5-1C5-1829
34 56119294 1 HOSE-HYD-A1-1A1-1C1-2756
35 56119298 1 HOSE-HYD-A1-1A1-1B1-1473
36 56394022 1 HOSE-HYD-C5-1A5-1C5-686
37 2-00-04920 2 FITTING-REDUCER IGSAE TO 12ORS
38 8-60-05034 1 Lenkungssteuereinheit [11]

7-70-00127 1 SEAL KIT
42 56394318 11
43 56394046 2 WRAP-SPIRAL-5/8 IN DIA X 9IN [12]
44 56508814 1 SLEEVE NYLON
45 56462977 1 SLEEVE 24 IN. NYLON [13]
46 56507208 1 SLEEVE 12 IN. NYLON
47 56508972 1 SLEEVE-NYLON-2.38IN ID X 42IN
48 56508973 1 SLEEVE-NYLON-2.38IN ID X 18IN
49 56508975 13 WRAP-SPIRAL-5/8IN DIA X 6IN
50 56508977 3 WRAP-SPIRAL-5/8IN DIA X 16IN
51 56508976 2 WRAP-SPIRAL-5/8IN DIA X 12IN

Part Notes:
[1] - GUARANTEE DATE EXPIRED
[2] - HASH(0x94877a4)
[3] - HASH(0x99d815c)
[4] - HASH(0x99c426c)
[5] - HASH(0x9b229b4)
[6] - HASH(0x9d6c02c)
[7] - HASH(0x93d8324)
[8] - HASH(0x93eea04)



126

Hydraulic System - ORFS  - JANUARY 1 OR AFTER, 2019
SW8000 165 D 4-CYL NIL

2020.01.23
2020.01.23

[9] - HASH(0x93ef094)
[10] - HASH(0x92fe984)
[11] - HASH(0x9a77464)
[12] - HASH(0x91c6ad4)
[13] - HASH(0x93c114c)



127

1

2

3

3

4

5

6

8

7

11

12

10

13

14

15

16

17

18
19

2021

22

23

24

25

26

27
29

28

30

30

34

35

33

37

37

36

31

38

32
47

49
49

43

43
50

50

50

45

49
49

4644
49

4849

49

9

51

Hydraulic System - ORFS - APRIL 1 OR AFTER, 2018
SW8000 165 D 4-CYL NIL

2020.01.23
2020.01.23



128

Hydraulic System - ORFS - APRIL 1 OR AFTER, 2018
SW8000 165 D 4-CYL NIL

2020.01.23
2020.01.23

Pos. Artikel-Nr. Menge Variante Notes
1 7-33-02184 1 HOSE-HYD ORS 4 STR ENDS 25.5 [1]
2 7-33-02188 1 HOSE-HYD ORS 4 STR ENDS 76
3 7-33-02298 2 Schlauch [1]
4 7-33-02574 1 HOSE  HYD 4 45-STR  9/16-18
5 7-33-02575 1 HOSE-HYD-A1-1A1-1B1-1207
6 7-33-02577 1 HOSE  HYD 4 STR-STR  9/16-18 [2]
7 7-33-02582 1 HOSE  HYD 4 STR-45  9/16-18
8 7-33-02603 1 HOSE-HYD-A1-1A1-1C1-1473
9 7-33-02734 2 HOSE-HYD ORS-8 90 TO STR 68 [3]
10 8-33-02173 1 Hydraulikschlauch
11 8-33-02178 1 Hydraulikschlauch [4]
12 8-33-02189 1 HOSE .25ID IWB  66
13 8-33-02216 1 Schlauch [5]
14 56016259 1 DECAL  OIL FILL [6]
15 56107791 1 RESERVOIR ASSEMBLY
16 56107792 1 DRIVE MOTOR ASSEMBLY
17 56107829 1 SIDE BROOM MOTOR ASSEMBLY
18 56107794 1 SIDE BROOM CYLINDER ASSY-RIGHT
19 56394466 1 MOTOR-MAIN BROOM
20 56107796 1 DUST CONTROL MOTOR ASSEMBLY
21 56107797 1 MANIFOLD ASSEMBLY
22 56107798 1 STEERING CYLINDER ASSEMBLY
23 56107799 1 HOPPER DOOR CYLINDER ASSEMBLY [7]
24 56107800 1 HOPPER LIFT CYLINDER ASSEMBLY
25 56107801 1 PUMP ASSEMBLY
26 56107802 1 FILTER ASSEMBLY
27 56119241 1 HOSE-HYD-D8-1C8-9M8-1219
28 56119268 1 HOSE-HYD-C5-1A5-1A5-1194 [8]
29 56119269 1 HOSE-HYD-C5-1A5-1A5-533
30 56119277 2 HOSE-HYD-A1-1A1-1A1-2604 [9]
31 56119284 1 HOSE-HYD-C5-1A5-1C5-1854
32 56119285 1 HOSE-HYD-C5-1A5-1C5-1524 [10]
33 56119287 2 HOSE-HYD-C5-1A5-1C5-1829
34 56119294 1 HOSE-HYD-A1-1A1-1C1-2756
35 56119298 1 HOSE-HYD-A1-1A1-1B1-1473
36 56394022 1 HOSE-HYD-C5-1A5-1C5-686
37 2-00-04920 2 FITTING-REDUCER IGSAE TO 12ORS
38 8-60-05034 1 Lenkungssteuereinheit [11]

7-70-00127 1 SEAL KIT
42 56394318 11
43 56394046 2 WRAP-SPIRAL-5/8 IN DIA X 9IN [12]
44 56508814 1 SLEEVE NYLON
45 56462977 1 SLEEVE 24 IN. NYLON [13]
46 56507208 1 SLEEVE 12 IN. NYLON
47 56508972 1 SLEEVE-NYLON-2.38IN ID X 42IN
48 56508973 1 SLEEVE-NYLON-2.38IN ID X 18IN
49 56508975 13 WRAP-SPIRAL-5/8IN DIA X 6IN
50 56508977 3 WRAP-SPIRAL-5/8IN DIA X 16IN
51 56508976 1 WRAP-SPIRAL-5/8IN DIA X 12IN

Part Notes:
[1] - GUARANTEE DATE EXPIRED
[2] - HASH(0x94877a4)
[3] - HASH(0x99d815c)
[4] - HASH(0x99c426c)
[5] - HASH(0x9b229b4)
[6] - HASH(0x9d6c02c)
[7] - HASH(0x93d8324)
[8] - HASH(0x93eea04)



129

Hydraulic System - ORFS - APRIL 1 OR AFTER, 2018
SW8000 165 D 4-CYL NIL

2020.01.23
2020.01.23

[9] - HASH(0x93ef094)
[10] - HASH(0x92fe984)
[11] - HASH(0x9a77464)
[12] - HASH(0x91c6ad4)
[13] - HASH(0x93c114c)



130

1

2

3
4

5

6

7

8

9

1011

12

13

14
15 16

13a

Hydraulic SYSTEM - PUMP ASSY - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



131

Hydraulic SYSTEM - PUMP ASSY - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
56507613 1 PUMP ASSEMBLY

1 56418866 1 COUPLING 8 TEST PORT
2 56900205 1 T- Verschraubung
3 56001879 2 U-SCHEIBEN
4 56001968 2 Schraube
5 56507511 1 Hydraulikpumpe [1]
6 56900017 1 CONNECTOR O/R-10-12   E00001
7 56900116 1 Bogen 90 Grad
8 56900119 1 ELBOW90DEG O/R 10-8    E00003
9 56900357 1 ELBOW 45 O-RING W/NUT
10 56107662 1 TUBE ELBOW 90 DEG-20
11 56900391 1 CONNECTOR O-RING
12 56900466 1 REDUCER 10-8 E00015
13 56497918 1 Hydraulikpumpe [2]
13a 56488002 1 O-Ring

56418825 1 Dichtungskit [3]
14 56001858 2 SCR  HEX 3/8 16 X 1.25
15 56002063 2 "U-Scheibe 3/8"""
16 56507069 1 PUMP GEAR

Part Notes:
[1] - HASH(0x9307274)
[2] - TSB-FC-2014-029, TSB-FC-2017-039
[3] - HASH(0x92aa84c)



132

1

2

3
4

5

6

7

8

9

1011

13

14
15 16

13a

Hydraulic SYSTEM - PUMP ASSY - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



133

Hydraulic SYSTEM - PUMP ASSY - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
56107801 1 PUMP ASSEMBLY

1 56394095 1 FTG-NIPPLE-TEST PORT-10-FORFS
2 56394025 1 FTG-RUN TEE-10MORFS-10MORB
3 56001879 2 U-SCHEIBEN
4 56001968 2 Schraube
5 56507511 1 Hydraulikpumpe [1]
6 2-00-05730 1 FTG-12 SAE X 10 ORS STR
7 2-00-04961 1 FTG-12 SAE X 10 ORS STR
8 2-00-06030 1 FITTING  HYD
9 56394070 1 FTG-45-10MORFS-12MORB
10 56394071 1 FTG-90-20MORFS-16MORB
11 56394029 1 FTG-STR-16FORB-12MORB
12 Intentionally Omitted
13 56497918 1 Hydraulikpumpe
13a 56488002 1 O-Ring

56418825 1 Dichtungskit [2]
14 56001858 2 SCR  HEX 3/8 16 X 1.25
15 56002063 2 "U-Scheibe 3/8"""
16 56507069 1 PUMP GEAR

Part Notes:
[1] - HASH(0x9307274)
[2] - HASH(0x92aa84c)



134

3 IN 1 COMBINATION GAUGE OPTION - LPG

5 INCH COMBINATION GAUGE OPTION - DIESEL (OLD) 4 INCH COMBINATION GAUGE OPTION - DIESEL (NEW)

WHT/BLK

TA
N

BLK

YEL/BLK

VIO

GRA/BLK1

2 3

4

5
6
7

P4

GAUGE, COMBINATION

1

2

3

4

5

6

7

R1

SENDER, OIL PRESSURE

1 2

WHT/BLK

YE
L/

BL
K

BLK

VIO

WHT/BLK

YE
L/

BL
K

GRA/BLK

BLK

VIO

TAN

TAN

1

2 3

4

5
6
7

P3

GAUGE, COMBINATION1

2

3

4

5

6

7

R1

SENDER, OIL PRESSURE

1 2

1

2 3

4

5
6
7

P5

GAUGE, COMBINATION1

2

3

4

5

6

7

R1

SENDER, OIL PRESSURE

1 2

NOTE:
P3, P4 AND R3 ARE NOT USED ON L.P. MODEL

CHECK ENGINE LIGHT
OUTPUT TO CONTROL
BOX ASSEMBLY

CONNECT TO
CONTROL BOX
ASSEMBLY

TO MAIN MACHINE
CONTROLER

(OPTIONAL)

(CLOSED IN NEUTRAL)

COOLANT TEMPERATURE
OUTPUT

REFERENCE:
56107658 - DIAGRAM-WIRING KUBOTA GAS
56107659 - DIAGRAM-WIRING KUBOTA LP
DIESEL DIAGRAM ON PAGE 3

A3

ENGINE SYSTEM

STARTER COMMAND

STARTER B+

IGN. SW INPUT

MIL OUTPUT
(SWITCHED
GROUND)

THROTTLE INPUT
(12V FOR HIGH)

FUEL PUMP OUTPUT

GROUND

ALT. EXCITE

E1
HEATER TEMP.
CONTROL

1 BLOWER MOTOR FOR
PRESSURIZED AND HEATED CAB,
2 BLOWER MOTORS FOR A/C

HVAC OPTION

JUMPER INSTALLED BETWEEN 15 TO 53S AT K12
SOCKET WITH NO SEAT SWITCH

REMOVE JUMPER WHEN SEAT SWITCH
OPTION IS INSTALLED

DIESEL AND GAS ONLY

ORN/GRN

GRN/BLU

RED

RED/GRN

BLK

PINK

GRA/BLK

GRN/YEL

GRA/BLU

GRN/YELGRN/YEL

GRA/BLU

BLK

BLK

GRN/YEL

RED

VIO

VIO

RED ORN

YEL/BLK

GRA/RED

RE
D

G
RN

/B
LU

PINK

RED YEL/BLK

BLK

BLK

YEL/BLK

BLKYEL/BLK

YEL/BLK BLK

BLK

BLK

WHTBLU/GRN BLK

VIO

BLU/PINK

PINK

TAN

VIO BLK

RE
D

WHT/YEL BLK

PINK/YEL

VIO

GRN

GRN/YEL

YEL

GRA

YEL

GRA

PINK/YEL

VIO/YEL

GRA

GRN

VIO/YEL

YEL GRN GRN
VIO/YEL

BLK

BLK

VIO

BLK

BLK

YEL/BLK

RED BLK

BLU/PINK

RED

RE
D

VIO

G
RN

/B
LK

BLK

BLK

BLKYEL/BLK

YEL/BLK

VIO/YEL

RED BLU GRA/ORN BLK

PINK

BLK/REDBLK/RED

BLK/GRN
GRN/WHT
GRN/RED
WHT/GRN

BLK/GRN
GRN/WHT
GRN/RED
WHT/GRN

BLU/BLKRED

BLKGRN/YEL

GRN/YEL

VIO BLK

RED/VIORED

BLK

GRN/YEL BLK

BLKVIO/GRA

VIO/GRA BLK
YEL

BLK

RED/WHT

WHT

WHT

BLK

GRN/WHTGRNBLK/WHT BLK

RED BLU

RED

BLU/BRN

ORN

RED/BLK

VIO

BLK

PINK

GRA/BLU

GRN/YEL

RED

TAN

X1
CC

H1

HORN

1 2

M

M6/M9

MOTOR, BLOWER MOTOR

-
YEL
RED
ORN

M
M4

MISTING PUMP
(OPTIONAL)

-+

M

M2
MOTOR, SHAKER

1 2

K9 RELAY, CONDENSOR FAN

K8

RELAY, HVAC

30 87
87a

BT

BATTERY, 12 Vdc
+ -

M
M7

MOTOR, DEFROSTER FAN
(CAB OPTION)

-+

M
M5

MOTOR ASM, WIPER
(CAB OPTION)

(INCLUDES 2 SPEED SWITCH)

-+

X3
A
B
C
D

15

LP1

HEAD LIGHT, RIGHT

1 2

P2

GAUGE, FUEL

1

S

3

I

K9

RELAY, CONDENSOR FAN

30 87
87a

CB7

CIRCUIT BREAKER, 20 A.
(OPTIONAL)

1 2

X1
F F

M
M8

MOTOR, CONDENSER FAN

-+

R3

SENDER, FUEL

1 2

LP2

HEAD LIGHT, LEFT
1 2

M
M3

FUEL PUMP

-+

CB2

CIRCUIT BREAKER, 20 AMP

1 2

CB6

CIRCUIT BREAKER, 20 AMP

1 2

X1
A A

LP8

LAMP, LEFT REAR TAIL/BRAKE
(OPTIONAL)

BLK
RED WHT

X2
K K

S22

SWITCH, BRAKE
21

S26

SWITCH, TURN SIGNAL
(OPTIONAL)

12 3
7

LP12

LIGHT, STROBE

1 2

1 2

A
B
C
D

K1

RELAY, HORN
30 87

87a

S25

SWITCH, HAZARD
(OPTIONAL)

3
6

2
5

M
M10

MOTOR, BLOWER MOTOR

-
YEL
RED
ORN

S30

SWITCH, FAN

B
L
M
H
C

LP9

CURB LAMP
(OPTIONAL)

1 21
2

CB4

CIRCUIT BREAKER, 20 AMP

1 2

S1

SWITCH, IGN.

ACC

BAT

ST

IGN

F1

FUSE, 1A.
1 2

LP6

LAMP, LEFT FRONT SIGNAL
(OPTIONAL)

BLK WHT

K3

RELAY, SHAKER

30 87
87a

1 2

K10

RELAY, COMPRESSOR
30 87

87a

X2
FF

E13

FLASHER
(OPTIONAL)

LX

S24

SW SPST
1 2

CB5

CIRCUIT BREAKER, 10 AMP

1 2

LP14

LAMP, DOME
(CAB OPTION)

1 2

t o
S33

THERMOSTAT
1 2

K2

RELAY, LIGHTS

30 87
87a

K5

RELAY, SIGNAL LIGHTS
(OPTIONAL)

30 87
87a

LP3

LAMP, RIGHT FRONT
(OPTIONAL)

BLK WHT

S34

SWITCH, PRESSURE

1 2

S35

SW SPST
12

X1
GG

CB8

CIRCUIT BREAKER, 10 A.
(OPTIONAL)

1 2

1
2
3
4

A5

SENSOR, GASOLINE

1
2
3
4

X1
DD

LP4

LAMP, RIGHT REAR SIGNAL
(OPTIONAL)

BLK WHT

LP7

LAMP, LEFT REAR SIGNAL
(OPTIONAL)

BLK WHT

X1
B B

LP5

LAMP, RIGHT REAR TAIL/BRAKE
(OPTIONAL)

BLK
RED WHT

LP10

TROUBLE LAMP
(OPTIONAL)

1 2

53S

LP11

LAMP, REAR WORK
(OPTIONAL)

1 2

CB9

CIRCUIT BREAKER, 20 A.

1 2

CB1
CIRCUIT BREAKER, 70 AMP

1

2

X1
H H

CB3
CIRCUIT BREAKER, 15 AMP

1

2

K4

RELAY, NEUTRAL
30 87

87a

K8

RELAY, HVAC
(OPTIONAL)

K5

RELAY, SIGNAL LIGHTS
(OPTIONAL)

h

P1

HOUR METER

1 2
34

K6

RELAY, MISTING PUMP
(OPTIONAL)

30 87
87a

L10

VALVE, COMPRESSOR
1 2

SEAT SWITCH (OPTIONAL)
WITH LIGHT OPTIONB+

12V B-

TO K5
TO SP6

TO CB5ORN/GRN
RED/YEL

RED/YEL

RED/YEL

RED/BLK

RE
D/

BL
K

RED/BLK

BLK

GRA

BLKGRAGRA

GRN/YEL

X146
A
B

K14

COIL, RELAY SEAT

.5 SEC

K13

RELAY, .5 SEC DELAY ON BREAK

15 53m
31
53s

T

S38
SWITCH, BRAKE

2 1

K15

RELAY, SEAT

30 87
87a

S37
SW SEAT

12

X57
A
B

S36
SWITCH, IGN.

ACC

BAT

ST

IGN

SEAT SWITCH (OPTIONAL)
WITHOUT LIGHT OPTION

TO CB5

B+
12V B-

ORN/GRN
RED/YEL

RED/YEL

RED/YEL

RED/BLK

RE
D/

BL
K

RED/BLK

BLK

BLKGRA GRA

RED/BLK

X58
A
B

S22
SWITCH, BRAKE

2 1

.5 SEC

K12

RELAY, .5 SEC DELAY ON BREAK

15 53m
31
53s

T

S21
SW SEAT

12

K11

COIL, RELAY SEAT

K11

RELAY, SEAT

30 87
87a

X17
A
B

S1
SWITCH, IGN.

ACC

BAT

ST

IGN

LADDER DIAGRAM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2020.03.03

Resource notes:
NOTE 1: Reference; 56382530 = Ladder Diagram & 56382531 = Wiring Diagram. NOTE 2: Part number is
dependent on engine, see ENGINE REPLACEMENT PARTS of appropriate engine.



135

LADDER DIAGRAM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2020.03.03

Pos. Artikel-Nr. Menge Variante Notes
A3 56107647 1 ECU-KUBOTA LPG

56107664 1 ECU-KUBOTA PETROL [1]
A5 56107670 1 FUEL MANIFOLD
BT 0875-008 1 BATTERY,SAE 2 SHA 12 V [2]
CB1 56454429 1 CIRCUIT BREAKER  70A
CB2 56413822 1 CIRCUIT BREAKER 20 AMP
CB3 56413407 1 Sicherung 15A
CB4 56413822 1 CIRCUIT BREAKER 20 AMP
CB5 56507644 1 CIRCUIT BREAKER  10 AMP
CB6 56413822 1 CIRCUIT BREAKER 20 AMP
CB7 56413822 1 CIRCUIT BREAKER 20 AMP
CB8 56507644 1 CIRCUIT BREAKER  10 AMP
CB9 1 Circuit Breaker, 40 Amp (for cab option)
E1 56508776 1 VALVE HEATER CONTROL [3]
E13 56507887 1 FLASHER 12V 2 TERMINAL [4]
F1 1 Fuse, 1 Amp
H1 56442054 1 HORN 12 Vsiehe 145 3801 000
K1 56418387 1 Relais, SPDT
K2 56418387 1 Relais, SPDT
K3 56107639 1 RELAY
K4 56418387 1 Relais, SPDT
K5 56418387 1 Relais, SPDT
K6 56418387 1 Relais, SPDT
K8 56418387 1 Relais, SPDT
K9 56508897 1 RELAY CONDENSER FAN
K10 56418387 1 Relais, SPDT
L10 56508798 1 VALVE HYDRAULIC [5]
LP1 56507223 1 Frontscheinwerfer
LP2 56507223 1 Frontscheinwerfer
LP3 56507113 1 LIGHT AMBER ROUND TURN [6]
LP4 56507113 1 LIGHT AMBER ROUND TURN [6]
LP5 56507112 1 Blinklicht Li Vorne
LP6 56507113 1 LIGHT AMBER ROUND TURN [6]
LP7 56507113 1 LIGHT AMBER ROUND TURN [6]
LP8 56507112 1 Blinklicht Li Vorne
LP9 56507830 1 LAMP 12V [7]
LP10 56305627 1 TROUBLE LAMP [8]
LP11 56507830 1 LAMP 12V [7]
LP12 56305223 1 Rundumleuchte [9]
LP14 56508819 1 ASSY DOME LIGHT
M2 56508664 1 Rüttelmotor 12V
M3 1 Pump, Fuel - Part number is dependent on engine, see “ENGINE

REPLACEMENT PARTS” of appropriate engine
M4 56507851 1 Pumpe 24V
M5 56508636 1 WIPER MOTOR [10]
M6 0882-055 1 MOTOR [11]
M7 56508820 1 ASSY DASH FAN
M8 56508896 1 FAN CONDENSER [12]
M9 56508898 1 FAN BLOWER
M10 56508898 1 FAN BLOWER
P1 56393718 1 Stundenzähler
P2 8-48-05032 1 Füllstandsanzeige [13]
P3 56304589 1 Anzeige, 3-stellig f. LPG

56304569 1 Spur [14]
R1 56305619 1 Öldruckschalter
R3 56478358 1 SENDER [15]
S1 56418685 1 Zündschloss

56497754 1 Schlüsselschalter CR 1400
S22 56508191 1 SWITCH ASSEMBLY N.O. [16]



136

LADDER DIAGRAM-1
SW8000 165 D 4-CYL NIL

2019.05.07
2020.03.03

Pos. Artikel-Nr. Menge Variante Notes
S24 1 Switch
S25 56507889 1 SWITCH SPDT ROCKER [17]
S26 56507888 1 SWITCH SPDT ROCKER [18]
S30 1 Switch, Fan
S33 56508899 1 SWITCH THERMOSTAT
S34 56508871 1 SWITCH BINARY [19]
S35 56507889 1 SWITCH SPDT ROCKER [17]

Part Notes:
[1] - HASH(0xa0033bc)
[2] - EU CUSTOMERS USE 33019628
[3] - HASH(0x93d7a54)
[4] - HASH(0x98a4d7c)
[5] - HASH(0x932c3cc)
[6] - HASH(0x9a55a24)
[7] - HASH(0x9314e7c)
[8] - NO LONGER AVAILABLE
[9] - EXPIRED USE 56510893
[10] - HASH(0x93d54e4)
[11] - HASH(0x9b195ec)
[12] - HASH(0x93e627c)
[13] - HASH(0x99cb3f4)
[14] - REPLACED TSB-FC-2019-020

TSB-FC-2019-020 Sweeper Gauge Replacement

DE TSB-FC-2019-020 Änderung der Maschinenanzeige bei Motoren
[15] - HASH(0x92c9934)
[16] - HASH(0x9322e2c)
[17] - HASH(0x93187ac)
[18] - HASH(0x931816c)
[19] - HASH(0x9332f1c)



137

A2
MAIN MACHINE
CONTROLLER

(ACC INPUT)J1-11

J1-1

J1-2

J1-3

J1-4

J1-5

J1-6

J1-7

J1-8

(OPTIONAL)

J1-14

J1-16

J1-19

J1-15

J2-6 GLOW PLUG SIGNAL
(DIESEL ENGINE ONLY)

J2-11(IGN. INPUT)

J1-18

FROM IGNITION
CIRCUIT

J2-1

J2-2

J2-3

J2-10

J2-9

(CLOSES WITH
HIGH HOPPER
TEMPERATURE) t

140 DEG. F

(OPTIONAL)
(CLOSED WHEN
HOPPER IS
DOWN)

J1-17 TROTTLE OUTPUT TO ENGINE SYSTEM
(+ 12 V FOR HIGH SPEED)

J2-5

J2-12

J2-4

(MIL INPUT)

J1-20

J2-8

CLOSES WHEN FILTER IS
PLUGGED)

J1-10

(CLOSES WHEN TANK
IS EMPTY)

(OPEN WHEN
BROOM IS DOWN)

CHECK ENGINE OUTPUT
FROM ENGINE SYSTEM

J3-1

J3-4

J3-5

J3-7

TOUCH PAD
SWITCHES

J4-9

J4-2

J4-10

TOUCH PAD DISPLAY

J3-2

J3-3

J3-11

J3-8

J3-6

J3-10

J3-9

J4-7

J4-4

J4-3

J4-8

J2-14

J4-6

J1-9

J4-5

BRN

BLK/WHT

VIO

VIO

VIO

BLU/WHT

VIO

VIO

BRN/YEL

GRN/GRA

VIO

RED/GRA

VIO

VIO

BLU/GRAVIO

GRN/BRNVIO

VIO/BRNVIO

YEL/WHTVIO

YEL/REDVIO

GRN/RED

GRA/WHT

PINK

YEL/GRA

ORN/GRA

BRN/WHT

YEL/VIO BLK

BLKRED/BLK

GRA/BLU

GRA/YEL

BLKWHT/GRA

BLK

BLK

ORN/BLK BLK

BLK

COMMON GROUND

COMMON ANODE

BLK

BRN/BLKBLK/ORNVIO BLU/ORN

BRN/BLK

YEL/GRNVIO

VIO RED/GRA

BLKVIO

PINK

GRA/BLU

GRN/YEL

GRN/RED

HOPPER DOOR OPEN

TPS7
1 2

L2

VALVE S2, MAIN BROOM

1 2

ENGINE SPEED

TPS1
1 2

HORN

TPS2
1 2

H2

BACK UP ALARM

1 2

D8

LED, HOPPER NOT DOWN

K6

RELAY, MISTING PUMP
(OPTIONAL)

D2

LED, DUST CONTROL FILTER

D6

LED, HOPPER TEMP.

L1

VALVE S1, HOPPER CLOSE/OPEN

1 2

L7

VALVE S7, HOPPER OPEN

1 2

L3

VALVE S3, SIDE BROOM

1 2

K10

RELAY, COMPRESSOR
(OPTIONAL)

D4

LED, SERVICE ENG. (MIL)

S2

SWITCH, MAIN BROOM
1 2

L8

VALVE S8, DUST CONTROL BYPASS

1 2

DUST CONTROL

TPS5
1 2

HOPPER DOOR CLOSE

TPS10
1 2

SIDE BROOMS

TPS6
1 2

SHAKER

TPS4
1 2

S26

SWITCH, MISTING PUMP
32

K4

RELAY, NEUTRAL

D5

LED, LOW FUEL

L4

VALVE S4, DUST CONTROL
1 2

LIGHTS

TPS3
1 2

HOPPER DOWN

TPS9
1 2

L5

VALVE S5, HOPPER UP/DOWN
1 2

HOPPER UP

TPS8
1 2

S4

SWITCH, HOPPER INTERLOCK
1 2

S6

SWITCH, HOPPER TEMP.

1
2 3

L9

VALVE S9, HOPPER LOWER

1 2

K1

RELAY, HORN

D7

LED, DUST CONTROL

D3

LED, GLOW PLUG

K3

RELAY, SHAKER

S5

SWITCH, DUST CONTROL FILTER
(OPTIONAL)

1 2

R2

DRIVE PEDAL SENSOR, 5K OHM

1
2

3

L6

VALVE S6, HOPPER UP/BYPASS

1 2

S3

SWITCH, LOW LP PRESSURE
1 2

K2

RELAY, LIGHTS

D1

LED, SERVICE INDICATOR

LADDER DIAGRAM-2
SW8000 165 D 4-CYL NIL

2019.05.07
2020.03.03



138

LADDER DIAGRAM-2
SW8000 165 D 4-CYL NIL

2019.05.07
2020.03.03

Pos. Artikel-Nr. Menge Variante Notes
A2 56107627 1 KIT-CONTROL BOX
H2 56409232 1 BACK-UP ALARM
K1 56418387 1 Relais, SPDT
K2 56418387 1 Relais, SPDT
K3 56107639 1 RELAY
K4 56418387 1 Relais, SPDT
K6 56418387 1 Relais, SPDT
L1 1 Valve S1, Hopper Close/Open
L2 1 Valve S2, Main Broom
L3 1 Valve S3, Side Broom
L4 1 Valve S4, Dust Control
L5 1 Valve S5, Hopper Up/Down
L6 1 Valve S6, Hopper Up/Bypass
L7 1 Valve S7, Hopper Open
L8 1 Valve S8, Dust Control Bypass
L9 1 Valve S9, Hopper Lower
R2 56305129 1 ROTARY SENSOR
S2 56305053 1 Näherungssensor
S3 56418381 1 Druckschalter
S4 56305053 1 Näherungssensor
S5 56305518 1 SWITCH  VACUUM [1]
S6 56418405 1 Thermoschalter CR 1400
S26 1 Switch, Misting Pump
TPS1 1 Touch Pad Switch, Engine Speed [2]
TPS2 1 Touch Pad Switch, Horn [2]
TPS3 1 Touch Pad Switch, Lights [2]
TPS4 1 Touch Pad Switch, Shaker [2]
TPS5 1 Touch Pad Switch, Dust Control [2]
TPS6 1 Touch Pad Switch, Side Brooms [2]
TPS7 1 Touch Pad Switch, Hopper Door Open [2]
TPS8 1 Touch Pad Switch, Hopper Up [2]
TPS9 1 Touch Pad Switch, Hopper Down [2]
TPS10 1 Touch Pad Switch, Hopper Door Close [2]

Part Notes:
[1] - HASH(0x9f73c3c)
[2] - Part of Touch Pad 56107601 for petrol and LPG or 56107603 for diesel



139

KUBOTA DIESEL ENGINE SYSTEM

TO MAIN MACHINE
CONTROLLER

(CLOSED IN NEUTRAL)

CONNECT TO
MAIN MACHINE
CONTROLLER

GLOW
PLUGS

TO GAUGE

POWER TO FUEL PUMP

R
E

D

RED

VIO/BLU

RED/GRN

PINK

BLU/PINK

PINK

RED BLK

G
R

N
/B

LK
W

H
T/

G
R

N

PINK

BLU/PINK

RED

PINK

BLK

RED

GRA/BLU

RED/YEL

VIO

VIO

GRA

R
E

D

GRN/RED

GRN/RED

VIO/BLU

GRN/YEL

ORN/GRN

BLKWHT/GRN

RED WHT/VIO

GRN/YEL

GRA/BRN

RED

GRN/RED

GRA/BRN BLK

R
E

D

PINK

GRN/YEL

GRA/BLU

VIO

VIO/BLU

GRN/RED

X1
FF

CB4

CIRCUIT BREAKER, 20 A.
1 2

CB3
CIRCUIT BREAKER, 15 AMP

1

2

S28

SWITCH, OIL PRESSURE

C NO
NC

E3

1

2

S7
SWITCH, IGN.17

19

50

30

AC

D3

DIODE

A4

APECS 3000 GOVERNOR

B (+)RED
B (-) BLK

ACTUATOR (+) WHT

ACTUATOR (-) WHT/BLK

MAGNETIC PICKUP (+) BLU

MAGNETIC PICKUP (-) GRN
SPEED SELECT 1VIO

SPEED SELECT 2GRA
SERVICE TOOL (Tx) YEL

SERVICE TOOL (Rx) ORN
D2

DIODE

S
F
L
P

CB5

CIRCUIT BREAKER, 10 AMP

1 2

t oS8

SWITCH, COOLANT TEMP.
1 2

R7

SENDER, TEMPERATURE

1 2

L
I/F
S

P

G1

ALTERNATOR

B

CB1
CIRCUIT BREAKER, 70 AMP

1

2

M2

STARTER

30 50

+

X1
GG

E4

1

2

E2

1

2

X113
D

X2
F F

E1

1

2

X1
AA

X1
B B

K7

COIL, RELAY
K7

RELAY, ACC
(DIESEL ONLY)

30 87
87a

X113
C

X140
C

K4

RELAY, NEUTRAL
30 87

87a

BT

BATTERY, 12 Vdc

+ -

X2
KK

LADDER DIAGRAM-3
SW8000 165 D 4-CYL NIL

2019.05.07
2020.03.03

Resource notes:
NOTE 1: Reference; 56382530 = Ladder Diagram & 56382531 = Wiring Diagram.



140

LADDER DIAGRAM-3
SW8000 165 D 4-CYL NIL

2019.05.07
2020.03.03

Pos. Artikel-Nr. Menge Variante Notes
A4 56508400 1 APECS 3000 Governor
BT 0875-008 1 BATTERY,SAE 2 SHA 12 V [1]
CB1 56454429 1 CIRCUIT BREAKER  70A
CB3 56413407 1 Sicherung 15A
CB4 56413822 1 CIRCUIT BREAKER 20 AMP
CB5 56507644 1 CIRCUIT BREAKER  10 AMP
D2 1 Diode
D3 1 Diode
E1 1 Glow Plug
E2 1 Glow Plug
E3 1 Glow Plug
E4 1 Glow Plug
G1 56110738 1 Generator
K4 56418387 1 Relais, SPDT
K7 56418387 1 Relais, SPDT
M2 56419089 1 Starter
R7 56305873 1 Sender, Hydraulik Öl Temp
S7 56497754 1 Schlüsselschalter CR 1400
S8 56419091 1 Temperaturschalter
S28 N/A 1 Battery

Part Notes:
[1] - EU CUSTOMERS USE 33019628



141

56507537-REF

56507604-REF

56507531-REF

56507538-REF

56507609-REF

56507605-REF

16

17 18

17

18

7

1

11

10

5

3

2

13
9 8

4

7

6

14

12

19

18
17

Left Hand Side Broom Option-1 - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



142

Left Hand Side Broom Option-1 - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
1 56507026 1 Seitenbesen kpl., links [1]

See Left Hand Side Broom Option-2
2 56507367 1 LEFT SIDE BROOM CYLINDER ASSY

56507202 1 CYLINDER SIDE BROOM LEFT
56900286 1 ELBOW 90 DEG    E00003
56900370 2 CONNECTOR  O-RING

3 56507604 1 SIDE BROOM MOTOR ASSEMBLY
56107828 1 MOTOR-SIDE BROOM
56507619 1 SEAL KIT FOR SIDE BROOM MOTOR
56900113 2 Winkelverschraubung

4 56109781 1 VALVE ASSY [2]
56109780 1 VALVE PO CHECK
56900003 1 O-ring verbindung
56900103 1 ELBOW 90  DEG 0/R-6 [3]
56900353 1 TEE  BRANCH O-RING E00006 [4]

5 56900443 1 TEE    E00014
6 56508305 1 HOSE HYDRAULIC
7 56900201 2 TEE  RUN O/R  -4    E00005
8 56507356 1 HOSE HYDRAULIC
9 56507537 1 HOSE HYDRAULIC
10 56507538 1 HOSE HYDRAULIC
11 56507788 1 HOSE HYDRAULIC
12 56508308 1 HOSE HYDRAULIC
13 56508306 1 HOSE HYDRAULIC
14 56508307 1 HOSE HYDRAULIC
15 56477613 3 Kabelbändli 7x380mm
16 56507922 1 CLAMP-HOSE-QUAD-13MM
17 56001967 6 Schraube HEX HD 1/4-20 x [5]
18 56002098 6 Scheibe SAE 1/4
19 56900303 1 ELBOW 90D W/NUT 6C6X-S  E00007 [6]

This factory installed option is obsolete and no longer available. Parts can
be ordered individually For 37° Flare machines shipped befor April 1,
2018. Refer to the ORFS Systems for machines shipped after April 1,
2018. If unsure of the ship date, please use the serial number to look it up.

Part Notes:
[1] - HASH(0x92d5824)
[2] - HASH(0x9e189b4)
[3] - HASH(0x988ad74)
[4] - HASH(0x9940194)
[5] - HASH(0x9cf61bc)
[6] - HASH(0x989009c)



143

FD
E

7-33-02577-REF

56107793-REF

56119277-REF
56119277-REF

56107797-REF

56107794-REF

17

18

7

1

11

10

3

2

13

9
8

4

7

6

12

19

16

24

16

25

26

27

18

14
5

15

Left Hand Side Broom Option-1 - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2019.05.07
2020.01.23



144

Left Hand Side Broom Option-1 - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2019.05.07
2020.01.23

Pos. Artikel-Nr. Menge Variante Notes
56107803 1 LEFT HAND SIDE BROOM OPTION [1]

1 56507026 1 Seitenbesen kpl., links [2]
2 56107804 1 SIDE BROOM CYLINDER ASSY-LEFT [3]

56507202 1 CYLINDER SIDE BROOM LEFT
2-00-04892 1 Hydraulikadapter [4]
2-00-04895 2 Hydraulikadapter [5]

3 56107829 1 SIDE BROOM MOTOR ASSEMBLY
56107828 1 MOTOR-SIDE BROOM
56507619 1 SEAL KIT FOR SIDE BROOM MOTOR
56394072 2 FTG-STR-8FSWORFS-4MORFS
2-00-04921 2 Fitting 90 SAE10 - ORS8

4 56107805 1 VALVE ASSY
56109780 1 VALVE PO CHECK
2-00-04918 1 Fitting, gerade SAE6 - [6]
2-00-04926 1 Winkel 90Grad SAE6 auf ORS4
56394032 1 FTG-BRANCH TEE-4MORFS-6MORB

5 56394034 1 FTG-UNION TEE-4MORFS
6 8-33-02189 1 HOSE .25ID IWB  66
7 2-00-04927 2 Fitting T-Stück SAE4 - [7]
8 7-33-02188 1 HOSE-HYD ORS 4 STR ENDS 76
9 7-33-02577 1 HOSE  HYD 4 STR-STR  9/16-18 [8]
10 56119277 1 HOSE-HYD-A1-1A1-1A1-2604 [9]
11 7-33-02603 1 HOSE-HYD-A1-1A1-1C1-1473
12 7-33-02189 1 Hydraulikschlauch
13 8-33-02184 1 Hydraulikschlauch [10]
14 56119283 1 HOSE-HYD-A1-1A1-1A1-279
15 56477613 3 Kabelbändli 7x380mm
16 56507922 1 CLAMP-HOSE-QUAD-13MM
17 56001967 2 Schraube HEX HD 1/4-20 x [11]
18 56002098 4 Scheibe SAE 1/4
19 56394035 1 FTG-90-4MORFS-4FSWORFS
20 56508975 2 WRAP-SPIRAL-5/8IN DIA X 6IN
21 56508977 3 WRAP-SPIRAL-5/8IN DIA X 16IN
22 56394046 2 WRAP-SPIRAL-5/8 IN DIA X 9IN [12]
23 56507794 1 CLIP  CONDUIT
24 2-00-04603 1 Schlauchschelle (doppelt) [13]
25 56002933 1 LOC SCREW 1/4-20 X 3/8
26 56001878 2 SCR HEX HD 1/4-20 X 1.25
27 56001961 2 SCR  SOC HD 1/4 20 X 1.25 [14]

Part Notes:
[1] - (items 1-23) includes all components for this option
[2] - HASH(0x92d5824)

excludes cylinder, hoses  fittings
[3] - HASH(0x93d8c74)
[4] - HASH(0x9a610ac)
[5] - HASH(0x94233ac)
[6] - HASH(0x98bd9c4)
[7] - HASH(0x98c3284)
[8] - HASH(0x94877a4)
[9] - HASH(0x93ef094)
[10] - HASH(0x93af524)
[11] - HASH(0x9cf61bc)
[12] - HASH(0x91c6ad4)
[13] - HASH(0x98bf834)
[14] - GUARANTEE DATE EXPIRED



145

56507064 REF

56507202 REF

6

5

18

27

30

9

12

1

3

15

23

7

7

7

3

11

13

7
14

8

16

1

7

1

19

14
31

17

32

20

14

14

3

4
24

1

21
26

28

33

35

34

36

25

33
35

36

34

LEFT HAND SIDE BROOM OPTION-2
SW8000 165 D 4-CYL NIL

2018.02.19
2020.01.24



146

LEFT HAND SIDE BROOM OPTION-2
SW8000 165 D 4-CYL NIL

2018.02.19
2020.01.24

Pos. Artikel-Nr. Menge Variante Notes
1 56001858 9 SCR  HEX 3/8 16 X 1.25
2 56003813 10 PIN-BOW-TIE COT 1/4-3/8X.072
3 56002063 9 "U-Scheibe 3/8"""
4 56002123 1 NUT  HEX MACHINE 3/8-16
5 56003120 2 Vorstecker
6 56002663 2 SCR HEX HD 3/8-16x1.00
7 56002769 11 Stopmutter 3/8-16
8 56002948 2 Schraube 1/4-20 X .75
9 56003514 1 Bolzen
10 56003727 10 Gabelkopfstift
11 56003728 1 Gabelstift 500x1,75
12 56003729 4 Schraube
13 56009002 2 UNTERLEGSCHEIBE, FLACH
14 56009107 7 U-Scheibe FLT SS.378
15 56151068 1 U-Scheibe
16 56163872 2 BUSHING .25X.37X.16PM6H
17 56365030 4 BUSHING            CA334D
18 56413576 1 Griffschraube
19 56413599 1 U-Scheibe
20 56507122 1 Klammer
21 56507150 1 BRACKET [1]
23 56508498 1 Seitenbesen, PP
24 56508963 1 BRKT WELDT-LH SIDE BROOM MOUNT [2]
24 56508969 1 BRACKET KIT-SIDE BROOM-LH [3]
25 56507628 1 SIDE BROOM PIVOT BRACKET
26 56508967 1 LINKAGE KIT-SIDE BROOM-LH [3]
26 56508960 1 LINKAGE WELDMENT-LH SIDE BROOM [4]
26 56507629 1 SIDE BROOM LINKAGE WELDMENT [5]
27 56507630 1 SIDE BROOM MOTOR MOUNT
28 56508957 1 SIDE BROOM LINKAGE [6]
28 56508967 1 LINKAGE KIT-SIDE BROOM-LH [3]
29 56507634 1 Balgzylinder
30 56507707 1 Feder f. Seitenbesen
31 56508363 4 Buchse
32 56508392 1 Befestigungsbolzen
33 56002093 10 SCR HEX HD 1/4-20 X 1.00
34 56002708 10 Stopmutter 1/4-20
35 56009025 10 WASHER, FLT
36 56107786 10 BUSHING-.256X.393X.340

Part Notes:
[1] - HASH(0x92de58c)
[2] - HASH(0x93e901c)

After S/N 1000063579
TSB-FC-2016-280 SW8000 Side broom linkage improvements

[3] - Before S/N 1000063579 (Kit required)
TSB-FC-2016-280 SW8000 Side broom linkage improvements

[4] - HASH(0x93394d4)

After S/N 1000063579
TSB-FC-2016-280 SW8000 Side broom linkage improvements

[5] - SEE TSB-FC-2016-280
TSB-FC-2016-280 SW8000 Side broom linkage improvements

[6] - After S/N 1000063579
TSB-FC-2016-280 SW8000 Side broom linkage improvements



147

1
2

3 4

5

6

7

8

8

9

10

11
12

13

14

15

16

16

17

18

19
20

21

22

23

24

2526 27

28

29

5

10

14

Ref.

MAIN BROOM ASSY-1
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.25



148

MAIN BROOM ASSY-1
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.25

Pos. Artikel-Nr. Menge Variante Notes
1 2-00-04886 2 Schraube Hauptkehrwalze
2 2-00-04889 1 Kugellager
3 2-00-04890 1 Haltering Walzen-
4 8-33-09090 1 Spannrolle Hauptkehrwalze
5 56003929 2 SCR-HEX SS 1/2-13 X 2.25
6 56002859 4 Mutter SS 1/4
7 56002852 2 Mutter 3/8 16
8 56002491 8 Stopmutter 1/4-20
9 56413211 2 Lagerflansche
10 56002846 2 NUT HEX NYL LOC SS 1/2-13
11 56002854 2 NUT HEX NYL LOC-THIN SS 1/2-13
12 56003221 1 SCR  HEX LOC SS 1/4 20 X .75
13 56003930 2 SCR-SOC HD SS 1/2-13 X 1.50 [1]
14 56003828 8 Schraube 1/4 20x1.00
15 56003931 1 WSH-FENDER SS .281X1.50X.074
16 56507230 2 BEARING
17 1 Broom Hanger Weldment [2]
18 56382765 1 LEVELER 5/16-18
19 56507396 1 LEFT BROOM DOOR ASSY
20 56507397 1 RIGHT BROOM DOOR ASSY
21 1 Hub [2]
22 56507424 1 Kehrwalze, Stahlmix
23 56107815 1 BROOM BRACKET KIT [3]
24 56508248 2 STRAP FRONT TIRE FLAP [4]
25 2-00-00522 1 Sicherungsscheibe
26 56003932 1 SCR-HEX SS 3/4-10 X 1.25
27 8-75-01157 1 Druckscheibe
28 56508247 2 FLAP FRONT TIRE TRAIL
29 56002851 1 Mutter  NYL LOC-THIN SS5/
30 56003673 2 Schraube 50x38x3/8

SERVICE KITS
K1 56107811 1 BROOM HANGER/HUB KIT

Part Notes:
[1] - HASH(0x92c9c14)
[2] - K1
[3] - For service/replacement of the Broom Bracket Weldment 56107689, order the Broom Bracket Service Kit 56107815.
[4] - HASH(0x93ba67c)



149

 1 

 2 

 9 
 11 

13

16 18 19

14

22 15

17

23

75 3
8

6
10

4
3

MAIN BROOM ASSY-2
SW8000 165 D 4-CYL NIL

2017.11.02
2018.02.26



150

MAIN BROOM ASSY-2
SW8000 165 D 4-CYL NIL

2017.11.02
2018.02.26

Pos. Artikel-Nr. Menge Variante Notes
56507397 1 RIGHT BROOM DOOR ASSY [1]

1 56508377 1 Dichtung [2]
2 56508376 1 Dichtung
3 56002859 4 Mutter SS 1/4
4 56003221 2 SCR  HEX LOC SS 1/4 20 X .75
5 56002491 3 Stopmutter 1/4-20
6 56507417 1 Gummilasche Einstieg
7 56003916 3 SCR-CARRIAGE SS 1/4-20 X .88 [3]
8 56002937 4 SCR HEX HD LOC SS 5/16-18X .62
9 56413802 1 Verschluss
10 56507118 1 STRAP DOOR FLAP
11 56107692 1 DOOR-BROOM RT WELDT [4]

56507396 1 LEFT BROOM DOOR ASSY [5]
13 56508376 1 Dichtung
14 56002491 3 Stopmutter 1/4-20 [6]
15 56003916 3 SCR-CARRIAGE SS 1/4-20 X .88 [7]
16 56003455 1 HEX HD SS 5/16-18 X 1.5
17 56507118 1 STRAP DOOR FLAP
18 56107691 1 DOOR-BROOM LT WELDT
19 56507417 1 Gummilasche Einstieg
22 56009382 1 WSH-FLT SS .344 X 1.000 X .109
23 56002859 1 Mutter SS 1/4

Part Notes:
[1] - (items 1-11)
[2] - HASH(0x9a4e43c)
[3] - TSB-FC-2014-015 Hydraulic Fitting Leaks on SW8000
[4] - HASH(0x9919a7c)
[5] - (items 13-19)
[6] - TSB-FC-2017-030 SW8000 Main broom hydraulic adapter leaking

DE TSB-FC-2017-030 SW8000 Anschlußverschraubungen am Hauptkehrwalzenmotor undicht
[7] - TSB-FC-2014-015 Hydraulic Fitting Leaks on SW8000

TSB-FC-2017-030 SW8000 Main broom hydraulic adapter leaking

DE TSB-FC-2017-030 SW8000 Anschlußverschraubungen am Hauptkehrwalzenmotor undicht



151

 

OPTIONAL KITS & ACCESSORIES
SW8000 165 D 4-CYL NIL

2017.11.02
2020.01.24

Resource notes:
NOTE 1: Replacement parts for the kits listed above can be found on each kit’s associated instruction sheet.
NOTE 2: Consists of 56508364, 56508365  56508720.
NOTE 3: Factory installed kit only for diesel cab models.
NOTE 4: Factory installed kit only for gasoline/petrol and LPG cab models.



152

OPTIONAL KITS & ACCESSORIES
SW8000 165 D 4-CYL NIL

2017.11.02
2020.01.24

Pos. Artikel-Nr. Menge Variante Notes
Options

56507184 1 Anbausatz, linker Seitenbürste [1]
56507228 1 TILT STEERING OPTION [1]
56507025 1 ASSY HEATER-PRESSURIZER [2]
56507021 1 ASSY HEATER-PRESSR AND AC [3]
56107780 1 ASSY HEATER-PRESSR AND AC [3]
56107781 1 ASSY HEATER-PRESSURIZER [3]

Cab Model Accessories
56385015 1 BRK SIGNL LIGHT/BUMPR KIT-CAB [4]
56510605 1 Feuerlöscher [5]
56508826 1 Lufteinlass-Set, erhöht [5]
56508663 1 MIRROR KIT FOR CAB AND OHG [6]

Accessories
56507030 1 Handsaug-Set [5]
56507029 1 Schmutzbehälter [5]
56507036 1 Anzeige Filterbelegung [5]
56394280 1 [5]
56507033 1 Motorluftvorfilter [5]
56507037 1 Räder, geschäumt
56508873 1 SOLID TIRE KIT
56507023 1 Rückfahralarm
56507024 1 Brems-/Blinklicht-Set [7]
56507034 1 Arbeitslicht-Set [5]
56507038 1 Rundumlicht
56507039 1 Rundumlicht [5]
56508825 1 Rundumlicht f. Kabine
56507394 1 Fahrerschutzdach [5]
56507040 1 Fahrersitz, gefedert [5]
56383455 1 Sicherheitsgurt-Set [5]
56383885 1 KUBOTA DIESEL GAUGE KIT-BSPP [8]
56508722 1 KUBOTA DIESEL GUAGE KIT [9]
56107674 1 KUBOTA GASOLINE GAUGE KIT-4CYL [5]
56107673 1 KUBOTA LPG GAUGE KIT-4 CYL [5]
56507850 1 Dust-Guard-System [5]
56508364 1 Rechter Anfahrschutz f. Seitenbürste [5]
56508365 1 Linker Anfahrschutz f. Seitenbürste [5]
56385008 1 BRAKE SIGNAL LIGHT/BUMPER KIT [5]
56508741 1 BROOM GUARD/REAR BUMPER KIT [10]
56107612 1 FRONT BUMPER KIT [5]
8-24-04139-1 1 Kassettenfilter, Ultra-Gewebe, Zellulose
56382789 1 Kassettenfilter Polyester
56508433 1 FLOOR MAT KIT
56508889 1 HOPPER BOTTOM PLATE KIT
56507710 1 Taschenfilter kpl. [6]
56507740 1 Taschenfilter, wasserfest [11]
56507588 1 Taschenfilter [12]
56044637 1 LITERATURE PACK
56044638 1 LITERATURE PACK
56504516 1 Hydraulik Testkit [13]
56107680 1 KIT-SIDE BROOM SPEED CONTROL [1]
56107638 1 BROOM CHEVRON MAIN-PROPE

Special Tools
56107764 1 CD-KUBOTA ENGINE SOFTWARE [14]

Main Brooms
56507424 1 Kehrwalze, Stahlmix
56507340 1 Kehrwalze, Stahlmix
56507342 1 Kehrwalze
56507345 1 Kehrwalze, Nylon
56507346 1 Kehrwalze, PP



153

OPTIONAL KITS & ACCESSORIES
SW8000 165 D 4-CYL NIL

2017.11.02
2020.01.24

Pos. Artikel-Nr. Menge Variante Notes
56507344 1 Kehrwalze, Stahlmix
56507343 1 MAIN BROOM POLYPROPYLENE
56107638 1 BROOM CHEVRON MAIN-PROPE

Side Brooms
56507350 1 Seitenbesen, PP
56507351 1 Seitenbesen, Nylon
56507352 1 Seitenbesen
56508498 1 Seitenbesen, PP
56508499 1 Seitenbesen, Nylon

Part Notes:
[1] - MULTPL REPL SEE CUST SRVC
[2] - FLOORCARE NEWSLETTER 3

Factory installed kit only for diesel cab models.
[3] - FLOORCARE NEWSLETTER 3
[4] - Replacement parts for the kits listed above can be found on each kit’s associated instruction shee

TSB-FC-2017-045 SW8000 Brake signal light kit replacement
[5] - Replacement parts for the kits listed above can be found on each kit’s associated instruction shee
[6] - COMPLEXITY REDUCTION
[7] - SEE TSB-FC-2017-045

Replacement parts for the kits listed above can be found on each kit’s associated instruction shee
[8] - HASH(0x99e1024)

NOTE 1: Replacement parts for the kits listed above can be found on each kit’s associated instruction sheet.

NOTE 5: All Diesel machines built after serial number 1000053695 needing to replace the Temperature Sender 56383884 or a dealer
installed Diesel Gauge Kit, use Diesel Gauge

Kit – BSPP 56383885. All Diesel machines getting a fi rst time installation of a Diesel Gauge Kit regardless of the serial number, use
Diesel Gauge Kit – BSPP 56383885.

[9] - NOTE 1: Replacement parts for the kits listed above can be found on each kit’s associated instruction sheet.

NOTE 6: All Diesel machines built before serial number 1000053696 with factory installed temperature gauge use Diesel Gauge Kit
56508722 or Temperature Sender 56305873.

All Diesel machines with dealer installed Diesel Gauge Kit 56508722, use Diesel Gauge Kit 56508722 or Temp Sender 56305873.
[10] - MULTPL REPL SEE CUST SRVC

Kits 56508812 (Broom Guard / Rear Bumper – Cab) and 56508741 (Broom Guard / Rear Bumper) are no longer available.
[11] - EXPIRED ON 10/5/2018
[12] - PRUNED ACCESSORY
[13] - HASH(0x92d07dc)
[14] - HASH(0x9dc4244)



154

FRONT

1

7

9

10

11

12

13

1413

15

16

17

18

19

20

21

22 23
24

25

2

RADIATOR ASSY
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.25



155

RADIATOR ASSY
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.25

Pos. Artikel-Nr. Menge Variante Notes
00 1 Radiator Assembly (items 1-24) [1]
1 7-23-03108 1 U-Klammer
2 7-23-03113 1 Schnellverschluss BJR5-50
7 7-23-03106 1 WASHER   GP5B
9 56740136 1 PLUG BRASS E00040 [2]
10 56107665 1 RADIATOR-6 FIN
10 56305638 1 SMALL RADIATOR CAP  13 PSI [3]
10 56456431 1 Cap, Radiator [4]
11 56508435 1 GASKET [5]
12 56321532 1 BUSHING .25X.37X.40HC42C [6]
13 56418955 2 Abdichtung [7]
14 56508194 1 SHROUD RADIATOR
15 56508315 1 GASKET RADIATOR [8]
16 56508240 1 SHROUD COOLER WELDT
17 56107644 1 CABLE ASSY
18 56508309 1 TRIM-SEAL
19 56508310 1 TRIM-SEAL
20 56508311 1 BRACKET
21 56508312 1 BRACKET
22 56508313 1 GASKET RADIATOR [9]
23 56508314 1 GASKET RADIATOR [10]
24 56507608 1 OIL COOLER ASSEMBLY [11]
25 56463678 1 Kühler, Öl

Part Notes:
[1] - Radiator Assembly (items 1-24)
[2] - HASH(0x992e0b4)
[3] - Optional, Not Included

HASH(0x9f79074)
[4] - Not Shown
[5] - HASH(0x9413914)
[6] - HASH(0x9309f2c)
[7] - HASH(0x9a71ca4)
[8] - HASH(0x93c1ab4)
[9] - HASH(0x93bf854)
[10] - HASH(0x93c11c4)
[11] - (items 25-29)



156

 

RECOMMENDED SPARE PART
SW8000 165 D 4-CYL NIL

2017.11.02
2020.03.04

Resource notes:

NOTE 1: All Diesel machines built after serial number 1000053695 with factory installed temperature gauge.
NOTE 2: All Diesel machines built before serial number 1000053696 with factory installed temperature gauge.



157

RECOMMENDED SPARE PART
SW8000 165 D 4-CYL NIL

2017.11.02
2020.03.04

Pos. Artikel-Nr. Menge Variante Notes
Normal Wear

56507998 Dichtring [1]
56504545 SEAL-CRANK -OIL-FRONT [2]
56504546 SEAL-CRANK -OIL-REAR [3]
56508325 SEAL DOOR HINGE
56107729 CLAMP DOOR SEAL [4]
56507189 Abluftklappe
56507219 Deckeldichtung
8-85-06021 Reifen
56508943 TIRE SOLID 5 X 8 X 3 [5]
56508372 FLAP DUST [6]
56508373 FLAP DUST [7]
56508387 FLAP DUST [8]
8-70-00086 FLAP-PNEUMATIC TIRE-6 X 9 [9]
56508389 FLAP HOPPER SIDE [10]
56508247 FLAP FRONT TIRE TRAIL
56507473 Gummilippe
56507569 Lasche f. Kehrwalze
56508317 Klappe
56508083 Gummileiste
56507417 Gummilasche Einstieg
56107621 FLAP BROOM REAR

Ordinary Maintenance
56507619 SEAL KIT FOR SIDE BROOM MOTOR
56507895 Dichtung
56507198 SEAL VACUUM FAN
56508728 SEAL HOPPER SKID PLATE
56507169 Dichtleiste
56507178 Abdichtung
7-70-00127 SEAL KIT
56109100 SEAL KIT [11]
56380809 SEAL KIT
56380813 SEAL KIT [12]
56508223 SEAL KIT
56305354 Dichtungskit
56305355 Dichtungssatz
56507702 SEAL KIT
56418823 Shaft Dichtung
8-70-00085 Luftschlauch für Reifen
8-70-00093 TUBE-INNER PNEU. TIRE [13]
56507618 Abdichtung 56110351
56507620 Dichtungssatz f.
56482659 Motoroelfilter
56107706 SPARK PLUG

Extra-Ordinary Maintenance
56107828 MOTOR-SIDE BROOM
56508664 Rüttelmotor 12V
56419089 Starter [3]
56507063 MOTOR TRACTION DRIVE
56507067 HYDRAULIC MOTOR VAC FAN
56394466 MOTOR-MAIN BROOM
8-85-06023 RIM ASSY - 3.00X8 LOCKRING [14]
56305053 Näherungssensor
56305129 ROTARY SENSOR
56508454 Thermostat
56508003 HARNESS GASOLINE SENSOR
56305010 Knopf f. Bürste
56305030 Drehknopf
2-00-04886 Schraube Hauptkehrwalze



158

RECOMMENDED SPARE PART
SW8000 165 D 4-CYL NIL

2017.11.02
2020.03.04

Pos. Artikel-Nr. Menge Variante Notes
2-00-04889 Kugellager
56507065 SIDE BROOM CYLINDER
56507095 STEERING CYLINDER
56507155 CYLINDER HYDRAULIC HOPPER DOOR [15]
56507241 CYLINDER HYDRAULIC HOPPER LIFT [16]
56305369 Steckerventil
56305367 CARTRIDGE
56305531 CARTRIDGE
56507686 CARTRIDGE [17]
56507687 CARTRIDGE FLOW CONTROL 2 GPM [18]
56507688 CARTRIDGE [19]
56419397 RELIEF VALVE CARTRIDGE [20]
56507690 DIRECTIONAL VALVE [21]
56305370 CHECK VALVE CARTRIDGE [22]
56507692 CARTRIDGE [23]
56507983 ORIFICE
56508184 ORFICE
56507694 COIL 12 VDC
56507695 COIL 12 VDC
56497754 Schlüsselschalter CR 1400
56418685 Zündschloss
56419091 Temperaturschalter
56508400 APECS 3000 Governor
56454429 CIRCUIT BREAKER  70A
56413407 Sicherung 15A
56507644 CIRCUIT BREAKER  10 AMP
56110738 Generator
56418387 Relais, SPDT
56383884 SENDER-TEMPERATURE-BSPP [24]
56305873 Sender, Hydraulik Öl Temp [25]
56508191 SWITCH ASSEMBLY N.O. [26]
56507889 SWITCH SPDT ROCKER [27]
56507888 SWITCH SPDT ROCKER [28]
56508899 SWITCH THERMOSTAT
56508871 SWITCH BINARY [29]
56418381 Druckschalter
56107613 SENSOR OXYGEN
56107712 OIL PRESSURE SWITCH
56508444 Öldruckschalter
56107721 WATER TEMP SENSOR W/SEAL
2-00-06354 CRANK/RPM SENSOR
56107707 STARTER
56107708 WATER PUMP ASSY-LPG
56510970 WATER PUMP-D1305 [30]
56107710 DIPSTICK
56107711 GASKET-EXHAUST MANIFOLD [31]
56107718 IGNITION COIL [32]
56510971 PULLEY-ALTERNATOR [33]
56383025 CAP-OIL FILL
56107668 SWITCH KIT-OPERATOR PRESENCE

Part Notes:
[1] - Oil Drain Plug
[2] - HASH(0x935c4b4)

Diesel
[3] - Diesel
[4] - HASH(0x9873134)
[5] - HASH(0x9338bbc)
[6] - HASH(0x932093c)



159

RECOMMENDED SPARE PART
SW8000 165 D 4-CYL NIL

2017.11.02
2020.03.04

[7] - HASH(0x9325144)
[8] - HASH(0x932433c)
[9] - OPENED BY MISTAKE
[10] - HASH(0x9324c7c)
[11] - HASH(0x9dcf39c)
[12] - HASH(0x9fe427c)
[13] - HASH(0x99d425c)
[14] - HASH(0x99d98f4)
[15] - HASH(0x92e079c)
[16] - HASH(0x92dd964)
[17] - HASH(0x93131c4)
[18] - HASH(0x9313a94)
[19] - HASH(0x931633c)
[20] - HASH(0x92b1de4)
[21] - HASH(0x9316bcc)
[22] - HASH(0x9f72bb4)
[23] - HASH(0x9317494)
[24] - HASH(0xa23cc44)

All Diesel machines built after serial number 1000053695 with factory installed temperature gauge.
[25] - All Diesel machines built before serial number 1000053696 with factory installed temperature gauge.
[26] - HASH(0x9322e2c)
[27] - HASH(0x93187ac)
[28] - HASH(0x931816c)
[29] - HASH(0x9332f1c)
[30] - HASH(0x93b47dc)
[31] - HASH(0x9db8f54)
[32] - HASH(0x9dc0a84)
[33] - HASH(0x93b505c)



160

FRONT

1 2

3

4

4

5

6
7

8 9

10

11

12
7

7

7 13

14

15

16

17

18

19
20

21

22

23

24

30

3

3

3

10

32

7

11

31

SEAT ASSY
SW8000 165 D 4-CYL NIL

2019.05.09
2019.05.13



161

SEAT ASSY
SW8000 165 D 4-CYL NIL

2019.05.09
2019.05.13

Pos. Artikel-Nr. Menge Variante Notes
1 7-72-05005 1 SLIDE ADJUSTER KIT [1]
2 56383291 1 SEAT-8 IN. MOUNT [2]
3 56009120 4 SCR PANPHIL SS TYPEB1/4-14X.62
4 56001878 2 SCR HEX HD 1/4-20 X 1.25
5 56009242 4 WSH FLT .406X1.50X.125
6 56001836 1 Schraube 1/4-20x0.62
7 56002098 13 Scheibe SAE 1/4
8 56002271 2 Schraube HEX HD 3/8-16x.8
9 56002701 4 MUTTER 5-16-18 HEX JAM
10 56002708 3 Stopmutter 1/4-20
11 56002922 4 SCR HEX LOC 1/4-20 X .62
12 56002948 4 Schraube 1/4-20 X .75
13 56304827 1 LATCH  RH
14 56163872 1 BUSHING .25X.37X.16PM6H
15 56388326 2 BUSHING .38x.48x.41
16 56507088 1 SEAT SUPPORT
17 56508097 1 BRACKET
18 56107819 1 BRACKET-SEAT LATCH [3]
19 56508330 1 SEAT PIVOT WELDT [4]
20 56107826 1 CABLE ASSEMBLY KIT
21 56002832 1 6-Kt Mutter Nylon
22 56009039 1 SCHRAUBE 1/4-20X1-1/2
23 56009063 1 SCR HEX THD FORM 10-24X .25
24 56107820 1 BRACKET-LATCH HANDLE [5]
30 56383189 1 ARM REST KIT-R/H ONLY [6]
30 7-03-04250 1 Armlehne rechts [7]
31 56507793 3 CLIP  CONDUIT
32 56508924 1 WIRE-ASSEMBLY [8]

Part Notes:
[1] - HASH(0x99417fc)
[2] - Seat 7-69-00008 has been replaced in production with Seat 56383291. If you need to replace Seat 7-69-00008 please order Seat Kit

56383467. Revised or new since last update
[3] - HASH(0x93debc4)
[4] - HASH(0x93c03cc)
[5] - HASH(0x9518f74)
[6] - Arm Rest Kit 56383189 is only for use on Seat 56383291. Revised or new since last update
[7] - Arm Rest Kit 7-03-04250 is only for use on Seat 7-69-00008. Revised or new since last update
[8] - HASH(0x9338124)



162

FRONT
RIGHT SIDE BROOM

56507609-REF

LEFT SIDE BROOM

1

2

3

4
5

6

7

8

9

10

11

5

13

14
16

12

16
17

13

11
16

Side Broom Speed Control OPTION - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



163

Side Broom Speed Control OPTION - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
1 56394084 1 FTG-RUN TEE-4MORFS-4FSWORFS
2 56001855 2 SCR  HEX 1/4-20 X 2.50
3 56002085 1 SCR SOC SET LOC 5/16-18 X .75
4 56002225 1 Bolzen SPR.31x1,50
5 56002708 4 Stopmutter 1/4-20
6 56107677 1 FLOW CONTROL VALVE
7 56107678 1 BRACKET
8 56107679 1 PLATE
9 56107681 1 HANDLE EXTENSION WELDT
10 56305010 1 Knopf f. Bürste
11 7-33-02577 2 HOSE  HYD 4 STR-STR  9/16-18 [1]
12 56900602 1 REDUCER W/O RING E00026 [2]
13 2-00-04921 2 Fitting 90 SAE10 - ORS8
14 56394035 1 FTG-90-4MORFS-4FSWORFS
15 56107547 1 DECAL-SIDE BROOM SPEED
16 56394072 3 FTG-STR-8FSWORFS-4MORFS
17 2-00-04970 1 Hydraulikfitting, gerade [3]

Part Notes:
[1] - HASH(0x94877a4)
[2] - HASH(0x98bbfb4)
[3] - HASH(0x98c4a8c)



164

 2 

 2 

 8 

 9 

 12 

 13 

 14 
 16 

 19 

 22 

 24 

 29 

 30 

 31 

 4 

 8 

 2 

 4 

 4  7  8 

32

14

14 21

14
8

6

 5  6 

 28 

34

15

17

18

27

20

26

33353634

34
36

35
33

33
3536

34

1

1
13

32

34
35

33

25

SIDE BROOM SYSTEM
SW8000 165 D 4-CYL NIL

2018.02.19
2020.01.24



165

SIDE BROOM SYSTEM
SW8000 165 D 4-CYL NIL

2018.02.19
2020.01.24

Pos. Artikel-Nr. Menge Variante Notes
1 56002948 2 Schraube 1/4-20 X .75
2 56001858 10 SCR  HEX 3/8 16 X 1.25
3 56003813 10 PIN-BOW-TIE COT 1/4-3/8X.072
4 56002063 9 "U-Scheibe 3/8"""
5 56002123 1 NUT  HEX MACHINE 3/8-16
6 56003120 2 Vorstecker
7 56002663 2 SCR HEX HD 3/8-16x1.00
8 56002769 12 Stopmutter 3/8-16
9 56003514 1 Bolzen
10 56003727 10 Gabelkopfstift
11 56003728 1 Gabelstift 500x1,75
12 56003729 4 Schraube
13 56009002 2 UNTERLEGSCHEIBE, FLACH
14 56009107 8 U-Scheibe FLT SS.378
15 56151068 1 U-Scheibe
16 56365030 4 BUSHING            CA334D
17 56413576 1 Griffschraube
18 56413599 1 U-Scheibe
19 56507078 1 Halterung
20 56508966 1 LINKAGE KIT-SIDE BROOM-RH [1]
20 56508959 1 LINKAGE WELDMENT-SIDE BROOM [2]
21 56507122 1 Klammer
22 56507148 1 Klammer
24 56508498 1 Seitenbesen, PP
25 56507502 1 Halterung
26 56508962 1 BRACKET WELDT-SIDE BROOM MOUNT [3]
26 56508968 1 BRACKET KIT-SIDE BROOM-RH [4]
27 56508957 1 SIDE BROOM LINKAGE [3]
27 56508966 1 LINKAGE KIT-SIDE BROOM-RH [1]
27 56507633 1 Gestänge [5]
28 56507634 1 Balgzylinder
29 56507707 1 Feder f. Seitenbesen
30 56508392 1 Befestigungsbolzen
31 56508363 4 Buchse
32 56163872 2 BUSHING .25X.37X.16PM6H
33 56002093 10 SCR HEX HD 1/4-20 X 1.00
34 56002708 10 Stopmutter 1/4-20
35 56009025 10 WASHER, FLT
36 56107786 10 BUSHING-.256X.393X.340

Part Notes:
[1] - Before S/N 1000063579 (Kit required)

TSB-FC-2016-280 SW8000 Side broom linkage improvements
[2] - TSB-FC-2016-280 SW8000 Side broom linkage improvements

After S/N 1000063579
[3] - After S/N 1000063579

TSB-FC-2016-280 SW8000 Side broom linkage improvements
[4] - TSB-FC-2016-280 SW8000 Side broom linkage improvements

Before S/N 1000063579 (Kit required)
[5] - SEE TSB-FC-2016-280

TSB-FC-2016-280 SW8000 Side broom linkage improvements



166

2

3
4

5
6

7 9
10

11

13141512

56507610 REF

56507609 REF

Included with item 13
Included with item 13

1617

1

Tilt Steering Option - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2021.07.20



167

Tilt Steering Option - 37 DEGREE FLARE (BEFORE APRIL 1, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2021.07.20

Pos. Artikel-Nr. Menge Variante Notes
56507228 1 TILT STEERING OPTION [1]

1 56507239 1 TILT STEERING ASSEMBLY
2 56107697 1 PANEL-TILT STERING ASSY
3 56507360 1 HOSE HYDRAULIC
4 56507361 1 HOSE HYDRAULIC
5 56507362 1 HOSE HYDRAULIC
6 56507363 1 HOSE HYDRAULIC
7 7-16-07428 1 COVER-STEERING WHEEL [2]
9 56003729 4 Schraube
10 56009218 1 WSH, FLT .688X1.25X1.25
11 56418460 1 Lenkrad [3]
12 56508224 1 STEERING UNIT ASSEMBLY
13 7-70-05207 1 SHAFT  COLUMN TILT [4]
14 56003425 4 SCR SOC SS M6-1X14MM
15 56508096 1 Steuereinheit [5]
16 56001818 1 SCR  PAN PHIL 8-32 X .38
17 56508923 1 TAB-QUICK CONNECT .187 X 8

This factory installed option is obsolete and no longer available. Parts can
be ordered individually For 37° Flare machines shipped befor April 1,
2018. Refer to the ORFS Systems for machines shipped after April 1,
2018. If unsure of the ship date, please use the serial number to look it up.

Part Notes:
[1] - MULTPL REPL SEE CUST SRVC
[2] - HASH(0x98ebc64)
[3] - HASH(0x92a8d4c)
[4] - HASH(0x9942ef4)
[5] - HASH(0x93224dc)



168

2

8 9
10

11

13141512

56107798 REF

56107797 REF

Included with item 13
Included with item 13

34

1

7-33-02574
REF

7-33-02575
REF

56119298
REF

56508096
REF

P
L

R
T

T1

A

7-33-02582
REF

Tilt Steering Option - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24



169

Tilt Steering Option - ORFS (APRIL 1 OR AFTER, 2018)
SW8000 165 D 4-CYL NIL

2018.10.12
2018.10.24

Pos. Artikel-Nr. Menge Variante Notes
56107810 1 TILT STEERING OPTION [1]

1 56507239 1 TILT STEERING ASSEMBLY
2 56107697 1 PANEL-TILT STERING ASSY
3 56001818 1 SCR  PAN PHIL 8-32 X .38
4 56508923 1 TAB-QUICK CONNECT .187 X 8
8 7-16-07428 1 COVER-STEERING WHEEL [2]
9 56003729 4 Schraube
10 56009218 1 WSH, FLT .688X1.25X1.25
11 56418460 1 Lenkrad [3]
12 56508224 1 STEERING UNIT ASSEMBLY
13 7-70-05207 1 SHAFT  COLUMN TILT [4]
14 56003425 4 SCR SOC SS M6-1X14MM
15 56508096 1 Steuereinheit [5]

Part Notes:
[1] - HASH(0x93de3b4)
[2] - HASH(0x98ebc64)
[3] - HASH(0x92a8d4c)
[4] - HASH(0x9942ef4)
[5] - HASH(0x93224dc)



170

1

3

4
5

5

6
7

8

9

10

11

12

46

14
15

16 17

18
20

13

22

23

24

25

26

27
29

30

31

32

33

34

35

36

37
38

39

40
41

42

1

33

43
44

45

19

2

47 48

49

56507850 - Sidebroom Premist Kit
SW8000 165 D 4-CYL NIL

2019.05.09
2019.05.09



171

56507850 - Sidebroom Premist Kit
SW8000 165 D 4-CYL NIL

2019.05.09
2019.05.09

Pos. Artikel-Nr. Menge Variante Notes
00 56507850 1 Dust-Guard-System [1]
1 56004060 7 SCR-TORX FLG HD-PT-SS-M6X20 [2]
2 56264260 1 Schlauch gewebeverstärkt
3 56418387 1 Relais, SPDT
4 56002938 2 WSH FLT SAE SS 5/16
5 56002916 6 WSH FLT SAE SS #10
6 56002836 4 NUT HEX NY LOC SS 10-24
7 56004065 6
8 56002894 4 SCR PAN PHIL SS 10-24 X .75
9 56009038 4 SCRHEX THD FORM 10-24 X .88 [3]
10 FP292 1 SOLUTION LID KIT 56108085
11 56219932 1 Briede
12 56260905 1 Wasserfilter
13 56265220 2 HOSE SOLUTION E00604 [4]
14 56314310 1 Kupplung
15 56314311 1 Schnellverschluß
16 56107817 1 GUARD-VALVE
17 56317122 1 Schlauch gewebeverstärkt
18 56392663 1 HOSE SPIRAL 1/2IDX3/4ODX33.0
19 56386183 1 HOSE BARB 90 DEG
20 56397145 1 Schlauchnippel
22 56477613 1 Kabelbändli 7x380mm
23 56486112 1 Kabelklammer
24 56507851 1 Pumpe 24V
25 56107702 1 BRACKET-NOZZLE
26 56107701 1 BRACKET-NOZZLE
27 56507889 1 SWITCH SPDT ROCKER [5]
28 56507902 1 ELECTRICAL HARNESS DUST GUARD
29 56507908 2 Kappe für Düse
30 56507909 2 ADAPTER NOZZLE
31 56507916 2 Rückschlagventil
32 56507986 1 HOSE 1/4 ID X 1/2 OD X 120 LG [6]
33 56107700 2 BRACKET-MIST SPRAY NOZZLE [7]
34 56508441 1 TEE 1/4 HOSE BARB
35 56508442 1 ELBOW BARB 1/4 X 3/8 NPT
36 56508449 2 NOZZLE ADAPTOR
37 56508450 2 Düse, spray .033
38 56756364 4 Schlauchklemme
39 9100000803 1 VALVE ELBOW PKD
40 56507644 1 CIRCUIT BREAKER  10 AMP
41 56508228 1 DECAL OPTIONS
42 56508517 5 CLAMP OEITKER [8]
43 56002859 2 Mutter SS 1/4
44 56002801 2 SCR HEX SS 1/4-20 X .50
45 56508644 1 DECAL WATER ONLY
46 56262561 1 HOSE E00604
47 56107821 2 BUMPER-.50X.25 [9]
48 56009129 2 SCR PAN PHIL TYPE B  6X.38 [10]
49 909 5286 000 1 Dichtung BA 430S

Part Notes:
[1] - IS56040940. Sidebroom Premist Kit, PN-56507850
[2] - HASH(0x9d68984)
[3] - HASH(0x9eb54ac)
[4] - HASH(0xa0e40a4)
[5] - HASH(0x93187ac)
[6] - HASH(0x93b3514)
[7] - HASH(0x9518914)
[8] - HASH(0x93d082c)



172

56507850 - Sidebroom Premist Kit
SW8000 165 D 4-CYL NIL

2019.05.09
2019.05.09

[9] - EXPIRED USE 56507850
[10] - GUARANTEE DATE EXPIRED



173

1

2

3

4

5

6

7

8

9

11

11 11

12

12

13

13

9

8

13 13

9

9

14

15

16

17

18

56385008_56385015_BRAKE - SIGNAL LIGHT
SW8000 165 D 4-CYL NIL

2017.11.02
2016.12.15



174

56385008_56385015_BRAKE - SIGNAL LIGHT
SW8000 165 D 4-CYL NIL

2017.11.02
2016.12.15

Pos. Artikel-Nr. Menge Variante Notes
1 56418387 1 Relais, SPDT
2 56001854 2 SCHRAUBE HEX HD1/4-20X.50
3 56002098 2 Scheibe SAE 1/4
4 56009005 1 Schraube 16x.75
5 56508228 1 DECAL OPTIONS
6 56051474 1 CLAMP. P  E00129
7 56413822 1 CIRCUIT BREAKER 20 AMP
8 56507112 2 Blinklicht Li Vorne
9 56507113 4 LIGHT AMBER ROUND TURN [1]
10 56508736 1 HARNESS SIGNAL LIGHT
11 56507793 3 CLIP  CONDUIT
12 56507848 2 GROMMET TAIL LIGHT [2]
13 56507849 4 GROMMET TURN LIGHT
14 56507887 1 FLASHER 12V 2 TERMINAL [3]
15 56507888 1 SWITCH SPDT ROCKER [4]
16 56507889 1 SWITCH SPDT ROCKER [5]
17 56508191 1 SWITCH ASSEMBLY N.O. [6]
18 56508861 1 BRACKET TAIL LIGHTS
19] 56478523 6 Kabelbinder
20] 56478246 10 CABLE TIE  E00549 RE438BA

Part Notes:
[1] - HASH(0x9a55a24)
[2] - HASH(0x9319fb4)
[3] - HASH(0x98a4d7c)
[4] - HASH(0x931816c)
[5] - HASH(0x93187ac)
[6] - HASH(0x9322e2c)



175

56107680 - Side broom speed control kit
SW8000 165 D 4-CYL NIL

2017.11.02
2014.07.15



176

56107680 - Side broom speed control kit
SW8000 165 D 4-CYL NIL

2017.11.02
2014.07.15

Pos. Artikel-Nr. Menge Variante Notes
00 56107680 1 KIT-SIDE BROOM SPEED CONTROL [1]
01 56900343 1 T-Stück
02 56001855 2 SCR  HEX 1/4-20 X 2.50 [2]
03 56002085 1 SCR SOC SET LOC 5/16-18 X .75 [3]
04 56002225 1 Bolzen SPR.31x1,50 [2]
05 56002708 4 Stopmutter 1/4-20 [4]
06 56107677 1 FLOW CONTROL VALVE [2]
07 56107678 1 BRACKET [2]
08 56107679 1 PLATE
09 56107681 1 HANDLE EXTENSION WELDT [2]
0A 1 Valve Assembly [5]
0B 1 Handle Assembly [6]
10 56305010 1 Knopf f. Bürste [3]
11 56507537 2 HOSE HYDRAULIC
12 56900014 1 Anschlussstück O/R-6-10 [7]
13 56900113 2 Winkelverschraubung [2]
14 56900303 1 ELBOW 90D W/NUT 6C6X-S  E00007 [8]
15 56107547 1 DECAL-SIDE BROOM SPEED

Part Notes:
[1] - MULTPL REPL SEE CUST SRVC
[2] - A
[3] - B
[4] - 5
[5] - Valve Assembly
[6] - Handle Assembly
[7] - A

HASH(0x9936774)
[8] - A

HASH(0x989009c)



177

1

4

2

3

3

5

7

6

2

5

4

5

56107612 - FRONT BUMPER KIT
SW8000 165 D 4-CYL NIL

2018.02.14
2018.02.14



178

56107612 - FRONT BUMPER KIT
SW8000 165 D 4-CYL NIL

2018.02.14
2018.02.14

Pos. Artikel-Nr. Menge Variante Notes
00 56107612 1 FRONT BUMPER KIT
1 56002902 2 SCR HEX SS 3/8-16 X 1.50
2 56003219 6 Mutter Zoll LOC SS 3/8 16
3 56107756 4 SPACER-BUMPER
4 56003936 4 SCR-HEX SS 3/8-16 X 3.50
5 56009107 10 U-Scheibe FLT SS.378
6 56107628 1 FRONT BUMPER WELDT
7 56107633 1 BRACKET-RT



179

FIGURE 1

FIGURE 2

24

25

1

2

3

4
25

67

10

11

12

13

14

15

16

18
19

20

21

22

23

17

31

26

27

7.09"

R3.00

2.03"

CUT OUT FOR
HOPPER COVER

FRONT

FRONT

31

23

A

31 31

56507030 - Litter Vac Kit
SW8000 165 D 4-CYL NIL

2019.06.24
2020.03.03



180

56507030 - Litter Vac Kit
SW8000 165 D 4-CYL NIL

2019.06.24
2020.03.03

Pos. Artikel-Nr. Menge Variante Notes
00 56507030 1 Handsaug-Set [1]
1 2-00-03959 2 Schlauchschelle
2 2-95-03355 2 GRIP-HDL [2]
3 7-39-00033 1 Drehknopf 5-16/18 [3]
4 56009120 6 SCR PANPHIL SS TYPEB1/4-14X.62
6 56003720 1 SCR CARRIAGE SS 5/16-18 X 1.00
7 56003768 10 INSERT COLLAPSING 1/4-20 [4]
8 56001967 1 Schraube HEX HD 1/4-20 x [5]
9 Intentionally Omitted
10 56009213 1 SH, FLT .382x1.0x.075
11 56261378 1 Drahtseil
12 56507863 1 HOSE-VAC-4.000 X 108.00 [6]
13 56508451 1 BAFFLE VAC WAND
14 56508550 1 VAC TUBE WELDMENT
15 56508555 1 HANDLE WELDMENT
16 56508556 1 GRIP WELDMENT
17 56508570 4 CLAMP ASSEMBLY [7]
18 56508724 1 VAC HOSE MANIFOLD WELDT
19 56508727 1 SEAL VAC HOSE MANIFOLD [8]
20 56508729 1 COUPLING VAC HOSE
21 56508731 1 PLUG 4 PIPE
22 56508732 1 BRACKET VAC HOSE
23 56508733 1 COVER CUTOUT WELDT [9]
24 56508740 1 INSERT TOOL [10]
25 56001821 10 SCR HEX HD 1/4-20 X .88
26 56305368 1 CARTRIDGE
27 56507694 1 COIL 12 VDC
28 56508191 1 SWITCH ASSEMBLY N.O. [11]
29 56001854 2 SCHRAUBE HEX HD1/4-20X.50 [12]
30 56002098 2 Scheibe SAE 1/4 [12]
31 56009005 8 Schraube 16x.75 [12]
32 56418387 1 Relais, SPDT [12]

Part Notes:
[1] - IS56040935. Litter Vac Kit. PN-56507030
[2] - HASH(0x98d1134)
[3] - HASH(0x9a505dc)
[4] - HASH(0x9d6143c)
[5] - HASH(0x9cf61bc)
[6] - HASH(0x93546e4)
[7] - HASH(0x9436bf4)
[8] - HASH(0x93d6e0c)
[9] - HASH(0x932d944)
[10] - HASH(0x93d88ac)
[11] - (SW8000 only)

HASH(0x9322e2c)
[12] - (SW8000 only)



181

56107668 - OPERATOR PRESENCE SWITCH KIT
SW8000 165 D 4-CYL NIL

2017.11.02
2015.07.07



182

56107668 - OPERATOR PRESENCE SWITCH KIT
SW8000 165 D 4-CYL NIL

2017.11.02
2015.07.07

Pos. Artikel-Nr. Menge Variante Notes
00 56107668 1 SWITCH KIT-OPERATOR PRESENCE
01 1466196000 1 RELAY TIMER 0.5 SECONDS PKD
02 56380833 1 HARNESS-SEAT JUMPER
03 7-82-00050 1 Sitzschalter BR 1300 S
04 2-00-04345 3 Kabelbinder,



183

1

2

3

4

5

6

5

1

7 8

56383880 - ROD END THROTTLE KIT
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.15

Resource notes:

NOTE: All the machines listed above built before serial number 1000052640 need to install the Rod End Throttle
Service Kit 56383880 to replace
the Rod End on the Forward - Reverse Push Pull Control Cable connection to the Piston Pump Assembly. The
Granterra / SR2000 Diesel Models
require (2) Rod end Throttle Kits to service the machine.



184

56383880 - ROD END THROTTLE KIT
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.15

Pos. Artikel-Nr. Menge Variante Notes
0 56383880 1 ROD END THROTTLE KIT [1]
1 56002098 2 Scheibe SAE 1/4
2 56002708 1 Stopmutter 1/4-20
3 56003484 1 Schraube
4 2-95-01999 1 Sechskantmutter 1/4-28
5 56368997 2 BUECHSE
6 7-25-02111 1 ROD END 1/4-28
7 56003962 1 SCR-HEX 1/4-20 X 2.00 GRADE 8
8 56383657 1 SPACER-.25 IDX.375 ODX.900

Part Notes:
[1] - IS56090236. ROD END THROTTLE KIT 56383880



185

RIGHT SIDE BROOM

56507609-REF

LEFT SIDE BROOM

1

2

3

4
5

6

7

8

9

10

11

Connect the original hose from Port "F"
to the "CF" port of Valve .

Reconnect the original hose from
Port "E" to the Tee  as shown.

Connect one of the 
Hoses between 
Port "E" and Port "EX"
on the Valve .

5

13

14
16

12

16
17

13

11
16

56107809 - SIDE BROOM SPEED CONTROL KIT
SW8000 165 D 4-CYL NIL

2018.07.01
2018.07.03



186

56107809 - SIDE BROOM SPEED CONTROL KIT
SW8000 165 D 4-CYL NIL

2018.07.01
2018.07.03

Pos. Artikel-Nr. Menge Variante Notes
56107809 1 SIDE BROOM SPEED CONTROL-KIT

1 56394084 1 FTG-RUN TEE-4MORFS-4FSWORFS
2 56001855 2 SCR  HEX 1/4-20 X 2.50
3 56002085 1 SCR SOC SET LOC 5/16-18 X .75
4 56002225 1 Bolzen SPR.31x1,50
5 56002708 4 Stopmutter 1/4-20
6 56107677 1 FLOW CONTROL VALVE
7 56107678 1 BRACKET
8 56107679 1 PLATE
9 56107681 1 HANDLE EXTENSION WELDT
10 56305010 1 Knopf f. Bürste
11 7-33-02577 2 HOSE  HYD 4 STR-STR  9/16-18 [1]
12 56900602 1 REDUCER W/O RING E00026 [2]
13 2-00-04921 2 Fitting 90 SAE10 - ORS8
14 56394035 1 FTG-90-4MORFS-4FSWORFS
15 56107547 1 DECAL-SIDE BROOM SPEED
16 56394072 3 FTG-STR-8FSWORFS-4MORFS
17 2-00-04970 1 Hydraulikfitting, gerade [3]

Part Notes:
[1] - HASH(0x94877a4)
[2] - HASH(0x98bbfb4)
[3] - HASH(0x98c4a8c)



187

7-33-02574
REF

56119298
REF

7-33-02575
REF

7-33-02582
REF

56107798
REF

56508096
REF

T1

A

56107797
REF

1

2

34

P

L

R T

56107810 - TILT STEERING OPTION
SW8000 165 D 4-CYL NIL

2018.07.12
2018.07.12



188

56107810 - TILT STEERING OPTION
SW8000 165 D 4-CYL NIL

2018.07.12
2018.07.12

Pos. Artikel-Nr. Menge Variante Notes
56107810 1 TILT STEERING OPTION [1]

1 56507239 1 TILT STEERING ASSEMBLY
2 56107697 1 PANEL-TILT STERING ASSY
3 56001818 1 SCR  PAN PHIL 8-32 X .38
4 56508923 1 TAB-QUICK CONNECT .187 X 8

Part Notes:
[1] - HASH(0x93de3b4)



189

56507710 - Pocket Filter Kit
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



190

56507710 - Pocket Filter Kit
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56507710 1 Taschenfilter kpl. [1]
01 56185263 1 BEARING SLEAVE  E00202
02 56001836 6 Schraube 1/4-20x0.62
03 56001854 5 SCHRAUBE HEX HD1/4-20X.50
04 56002035 4 002721X HD 5/16-18X.62
05 56009087 6 Muter Hexsam 1/4-20
06 56002098 2 Scheibe SAE 1/4
07 56002119 1 Schraube 1/4-20x50zu BR 1000
08 56002701 8 MUTTER 5-16-18 HEX JAM
09 56002826 2 NUT HEX NYLOC THIN 5/16-1
10 56002840 7 Nut  1/4  20
11 56002841 1 NUT HEX NYL LOC-THIN 3/8
12 56003118 6 Schraube 5/16 18x62
13 56003673 1 Schraube 50x38x3/8
14 56009122 6 Unterlegscheibe
15 56508700 2 Klammer [2]
16 56009253 3 WSH FLT .563X1.00X.060
17 56486112 1 Kabelklammer
18 56507578 1 BRACKET [3]
19 56507579 1 BRACKET [3]
20 56507580 2 BRACKET [4]
21 56507581 1 PLATE [5]
22 56507583 1 Rüttelmotor MTG [4]
23 56507585 1 Motor MTG [4]
24 56507588 1 Taschenfilter [6]
25 56507591 1 CLAMP FILTER TOP
26 56507595 1 Rüttelmotor [3]
27 56507737 1 SUPPORT BAR [3]
28 56507745 1 MTG BOX BAG FILTER [4]
29 56507767 1 Lager
30 56507770 1 DUST PLATE [4]
31 56507778 1 BAFFLE [4]
32 56507880 1 BRACKET [4]
33 56508088 1 Dichtung [7]
34 56508213 2 GASKET BAG FILTER [3]
35 56508300 1 Gelenk
36 56508301 1 Schüttelvorrichtung [8]
37 56508359 1 Dichtung
38 56570206 1 GROMMET .562    E00059
39 56756318 2 LAGER
40 56508081 1 HARNESS  BAG FILTER
41 56002708 22 Stopmutter 1/4-20
42 56003782 6 SCR SOC SET LOC 1/4-20X1.25 ZP
43 56508815 2 Halter f. Filter [3]
44 56504473 1 TOOL WEATHER PACK REMOVAL [9]

Part Notes:
[1] - COMPLEXITY REDUCTION
[2] - HASH(0x93f1ccc)
[3] - SEE PI 2017-002
[4] - EXPIRED ON 9/25/2017
[5] - EXPIRED ON 03/16/2018
[6] - PRUNED ACCESSORY
[7] - HASH(0x993345c)
[8] - EXPIRED ON 02/14/2020
[9] - NOT SHOWN

NO LONGER AVAILABLE



191

56111267 - Overhead Guard Canopy Kit - ER 1300, 1600
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



192

56111267 - Overhead Guard Canopy Kit - ER 1300, 1600
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56111267 1 Schutzdach Haube
01 56002124 4 Schraube10-24 X .62 PNH PH.
02 56111266 1 PLATE CANOPY
03 56111264 4 BRACKET CANOPY MOUNT
04 56002768 4 1/4-20 NYLOC NUT
05 56111764 5 GASKET STRIP [1]

Part Notes:
[1] - NON-SALEABLE ITEM



193

56507184 - Left Hand Side Broom Option
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



194

56507184 - Left Hand Side Broom Option
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56507184 1 Anbausatz, linker Seitenbürste [1]
01 56507026 1 Seitenbesen kpl., links [2]
02 56507367 1 LEFT SIDE BROOM CYLINDER ASSY
03 56507604 1 SIDE BROOM MOTOR ASSEMBLY
04 56109781 1 VALVE ASSY [3]
05 56900443 1 TEE    E00014
06 56508305 1 HOSE HYDRAULIC
07 56900201 2 TEE  RUN O/R  -4    E00005
08 56507356 1 HOSE HYDRAULIC
09 56507537 1 HOSE HYDRAULIC
10 56507538 1 HOSE HYDRAULIC
11 56507788 1 HOSE HYDRAULIC
12 56508308 1 HOSE HYDRAULIC
13 56508306 1 HOSE HYDRAULIC
14 56508307 1 HOSE HYDRAULIC
15 56477613 3 Kabelbändli 7x380mm [4]
16 56507922 1 CLAMP-HOSE-QUAD-13MM
17 56365030 1 BUSHING            CA334D
17 56001967 6 Schraube HEX HD 1/4-20 x [5]
18 56002098 6 Scheibe SAE 1/4
19 56900303 1 ELBOW 90D W/NUT 6C6X-S  E00007 [6]

Part Notes:
[1] - MULTPL REPL SEE CUST SRVC
[2] - HASH(0x92d5824)
[3] - HASH(0x9e189b4)
[4] - NOT SHOWN
[5] - HASH(0x9cf61bc)
[6] - HASH(0x989009c)



195

56508815 - Rear Bumper Kit - Cab
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.14



196

56508815 - Rear Bumper Kit - Cab
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.14

Pos. Artikel-Nr. Menge Variante Notes
00 56385015 1 BRK SIGNL LIGHT/BUMPR KIT-CAB
1 56002708 6 Stopmutter 1/4-20
2 56003772 2 SCR FLT SOC 1/4-20 X 4.75
4 56003774 2 SCR FLT SOC 1/4-20 X 3.00
6 56003776 2 SCR FLT SOC 1/4-20 X 2.00
7 56009060 6 SCHEIBE-U
10 56107731 1 LT REAR BUMPER WELDT [1]
12 56107733 1 LT BUMPER WELDT

Part Notes:
[1] - HASH(0x9fd370c)



197

56508663 - Mirror option
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.14



198

56508663 - Mirror option
SW8000 165 D 4-CYL NIL

2017.11.02
2019.05.14

Pos. Artikel-Nr. Menge Variante Notes
00 56508663 1 MIRROR KIT FOR CAB AND OHG [1]
1 56002063 8 "U-Scheibe 3/8"""
2 56002066 2 Schraube [2]
3 56002098 2 Scheibe SAE 1/4 [2]
4 56002506 2 SCR HEX 3/8-16 X 5.00
5 56002840 2 Nut  1/4  20 [2]
6 56002841 2 NUT HEX NYL LOC-THIN 3/8
7 56009018 4 SCHRAUBE 1/4-20X3/4 HP5 [3]
8 56508626 2 MIRROR WEST COAST
9 56508658 2 BRACKET MIRROR SUPPORT
10 56508662 2 WELDMENT MIRROR SUPPORT [4]

Part Notes:
[1] - COMPLEXITY REDUCTION
[2] - ONLY USED FOR CAB INSTALLATION
[3] - QTY OF 2 USED FOR CAB INSTALLATION
[4] - HASH(0x925e034)



199

56508826 - Raised Air Intake Kit - Cab
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02



200

56508826 - Raised Air Intake Kit - Cab
SW8000 165 D 4-CYL NIL

2017.11.02
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56508826 1 Lufteinlass-Set, erhöht
01 56001939 3 Flachdichtung 5/16
02 56002221 2 SCR HEX HD 5/16-18 X 1.00
03 56009126 1 Schraube 1/4-20 x75
04 56315257 1 Clamp P
05 56440213 2 Schlauchbride
06 56396032 1 HOSE-VAC-2.000 X 60.00
07 56508014 1 BRACKET INTAKE MOUNT
08 7-24-04107 1 AIR CLEANER ASSY-D722PLASTIC [1]

Part Notes:
[1] - HASH(0x9923b4c)



201

56508825 - Amber Strobe Kit - Cab
SW8000 165 D 4-CYL NIL

2017.11.02
2018.10.25



202

56508825 - Amber Strobe Kit - Cab
SW8000 165 D 4-CYL NIL

2017.11.02
2018.10.25

Pos. Artikel-Nr. Menge Variante Notes
00 56508825 1 Rundumlicht f. Kabine
1 56009029 2 SCR PANPHIL THD FORM10-24
2 56510893 1 BEACON-WARNING LED
3 2-00-04551 1 Anschlussklemme
4 2-00-04584 1 TERMINAL-BULLET FEMALE
5 2-00-01974 2 WSHR-SEALING-SST-SPCL
6 2-00-04200 2 BUSHING-SNAP



203

1

1

2

3

4

5

6

7

8

9
8

10

11
12

56508889 - Hopper Bottom Plate Kit
SW8000 165 D 4-CYL NIL

2019.05.09
2019.05.09



204

56508889 - Hopper Bottom Plate Kit
SW8000 165 D 4-CYL NIL

2019.05.09
2019.05.09

Pos. Artikel-Nr. Menge Variante Notes
56508889 1 HOPPER BOTTOM PLATE KIT

1 56002491 10 Stopmutter 1/4-20
2 56002851 4 Mutter  NYL LOC-THIN SS5/
3 56002859 5 Mutter SS 1/4
4 56002897 5 Schraube
5 56508890 1 HOPPER BOTTOM PLATE
6 7-09-01057 4 Buchse, Bürstenabhebung
7 56004070 4
8 56009382 17 WSH-FLT SS .344 X 1.000 X .109
9 56002856 10 "Mutter Nyon LOC 5/16"""
10 56003714 5 SCR-CARR-SS 1/4-20 X 1.25
11 56004071 3
12 56004072 3



205

6

1

2 3

5

4

8 9

56107673, 56107674 - KUBOTA GAUGE KIT-4 CYL
SW8000 165 D 4-CYL NIL

2019.05.09
2020.03.02



206

56107673, 56107674 - KUBOTA GAUGE KIT-4 CYL
SW8000 165 D 4-CYL NIL

2019.05.09
2020.03.02

Pos. Artikel-Nr. Menge Variante Notes
56107673 1 KUBOTA LPG GAUGE KIT-4 CYL
56107674 1 KUBOTA GASOLINE GAUGE KIT-4CYL

1 56304589 1 Anzeige, 3-stellig f. LPG
2 56305619 1 Öldruckschalter
3 2-00-04345 6 Kabelbinder,
4 56507679 1 WIRE ASM YEL/BLK 18-11 [1]
5 56107675 1 TEE STREET-SPECIAL
6 56002562 8 NUT KEPS 8-32
7 56107787 1 HARNESS-OIL PRESS SNDR-LPG
8 56394274 1 [2]
9 56394275 1

Part Notes:
[1] - HASH(0x931292c)
[2] - TSB-FC-2019-020 Sweeper Gauge Replacement



© 2022 - Nilfisk A/5


